VILLAGE OF COBLESKILL
SCHOHARIE COUNTY, NEW YORK

SUMMARY REPORT
WATER AND SANITARY SEWER MASTER PLAN

FEBRUARY 2012
Revised July 16, 2012

2011017/Corr/004r

Lamont Engineers

ENGINEERS * PLANNERS » FACILITY OPERATIONS
548 Main Street, PO Box 610 - Cobleskill, NY 12043

(518) 234-4028 - Fax (518) 234-4613
www.lamontengineers.com .




Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

TABLE OF CONTENTS

TABLE OF CONTENTS oottt ettt e e e e st e e e e st e e e e snsae e e e e annaeeeeannseeeeeennnees [
LIST OF APPENDICES ..ottt ettt e s e e e e sttea e e s snsaeeaeannnaeaeesnnnneneeans i
l. INTRODUCTION......ctiiie ettt e e et e e e e e e et e e e s s eeeeasnteeeeesnsseeeeaannneeas 1
Il. DEMAND AND GROWTH SCENARIOS ......oooiiiiiie e 1
A. SCeNArio 1 — NO GIrOWLN ...t e e e eeeeeeas 1
B. Scenario 2 — Little Growth .........coooi i 2
C. Scenario 3 — Moderate GroWEh...........oooiiiiiii e 2
D. Scenario 4 — EXteNSIVE GrOWLN ......coooiiiieiieee e 3
Il WATER SYSTEM PLANNING ......ccttiiie ettt et e e snaee e nnnaeeeeans 4
A. Selected Demand / GrOWEN SCENAKIO .......ueeviieeeeiiiiiiiieieree e e er e e e e s seeeneeeeeeens 4

B. Capacity Analysis of Water Supply Source, Treatment Facilities, and
LT E= LT R (o] =T [PPSR 4
C. Distribution PreSsure ANAIYSIS .......cuuiieeiiiiciiiiiieee e et e e e e s sereeee e e e e e e e eneeees 10
[ o To] o1 To 1Y/ F= 1T g Y F= 11 L SO 12
E. Water Main Replacement Prioritization ...............occovvieiiieee i 13
F. Water Main Replacement Cost Analysis and Financing Strategy ...........ccccccevee.... 14
V. SANITARY SEWER SYSTEM PLANNING.......ootiiiiiiie e sieee e eiene e 18
A. Capacity Analysis of Wastewater Treatment Plant ............ccccccvveeeiiiiiiiiieneee e 18
B. Wastewater Treatment Facility Replacement COSt...........ccooviiiiieiiiiieeeiniieeee e 19
C. Analysis of Impacts of Future Warnerville Sewer DistriCt...........cccccccveeeeeieiicinnnnen. 20
D. Collection System Pump Station ANAIYSIS ..........coocuiiieiiiiiiieiiiiee e 20
E. Analysis of Gravity Collection vs. PUMP StatioNns ...........cceeeeriireeeniiieeee e 21
F. Sewer Main Replacement PrioritiZation.............ccooiuvrieiiiiiieniiieeee e 22
G. Sewer Main Replacement Cost Analysis and Financing Strategy............c.cccveeenee 22

V. CONCLUSIONS AND RECOMMENDATIONS

AL WALEE SYSEBIM ... e e e e e e e s s e s rn e e e e e e e s 19
B. Sanitary SEWET SYSTEIM ......c.uiiiiiiiiiie et 20

February 2012 Pagei

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

LIST OF APPENDICES
A. MAPPING OF DEMAND/GROWTH SCENARIOS .......ccoooiiiiiiieeeieee e Al
WATER

B. CORRESPONDENCE REGARDING PERFORMANCE DEMONSTRATION

STUDY AND WTP CAPACITY ittt e e B1-B9
C. DRAWINGS OF STORAGE TANK LOCATIONS AND HYDRAULICS ........cccccooiviiiiene C1
D. MAPPING OF DISTRIBUTION PRESSURE ANALYSIS (HIGH/LOW SERVICE) ........... D1
E. STORAGE TANK SCHEMATIC ... ..ttt El
F. MAPPING OF POTENTIAL DISTRIBUTION MAIN LOOPS........cccccoiiiiiireeiiee e F1-F3
G. WATER MAIN REPLACEMENT COST & PRIORITIZATION.........c.cvvvvieeiiiiiiieeeeeenn G1-G6
H. WATER MAIN ANNUAL FUND REQUIREMENT ......coiiiiiiiiiiiiieeeee e H1-H5
I. WATER MAIN FINANCING PLAN SPREADSHEETS. ... 11-16

SEWER

J. WASTEWATER PLANT CAPACITY ANALYSIS ... J1
K. FUTURE WARNERVILLE SEWER DISTRICT MAPPING ... K1
L. SCHEMATIC DRAWING OF SEWER SYSTEM HYDRAULICS ..........ccccoiiiiiiii, L1
M. SEWER MAIN REPLACEMENT COST & PRIORITIZATION........ccooiiiiiiieiieeeeiees M1-M3
N. SEWER MAIN ANNUAL FUND REQUIREMENT ......ccotiiiiiiiiiiiieeiee e N1-N3
O. SEWER MAIN FINANCING PLAN SPREADSHEETS......ccccooiiiiiiieeeee e 01-04

February 2012 Page ii

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

INTRODUCTION

The Village of Cobleskill desires the creation of a Water and Sanitary Sewer Master
Plan. This Master Plan includes the following major components:

o Development of Standard Water and Sewer Project Specifications and
Procurement Documents

Analysis of Demand and Growth Scenarios for Water and Sewer Services.
Capacity Analysis of Selected Existing Infrastructure

Prioritization of Pipeline Replacement

Development of Pipeline Replacement Costs and Financing Strategy

This Summary Report discusses all of the Master Plan components except the standard
specification and procurement documents. Those documents will be transmitted to the
Village separately. Overall water and sanitary sewer system maps are included in pockets
at the end of this document.

DEMAND AND GROWTH SCENARIOS

Monthly Water System Operation Reports from January 2008 through December 2010
were analyzed to evaluate current water demand. The reports show that the combined
current Average Day Demand (ADD) for the Village of Cobleskill (including miscellaneous
outside users and the Warnerville Water District) is 481,000 gallons per day (gpd) and that
the combined current Maximum Day Demand (MDD) is 796,000 gpd. Based on the above
figures, the MDD to ADD ratio for the overall service area is:

796,000 gpd + 481,000 gpd = 1.65

The following demand and growth scenarios have been considered for the assumed 20-
year design period:

Scenario 1 — No Growth

e Scenario 2 — Little Growth (contained within the Village Boundaries and the
Warnerville Water District boundaries)

e Scenario 3 - Moderate Growth (including Rte. 7 East Corridor in the Town of
Cobleskill)

e Scenario 4 - Extensive Growth (including Rte. 7 East Corridor in the Town of
Cobleskill and West Corridor in the Town of Richmondville west of the Warnerville
Water District)

A. Scenario 1 — No Growth

Scenario 1 assumes that water demands and sewer flows will remain essentially
unchanged. For the no-growth scenario, the following ADD and the MDD would be
used:

ADD1 = 480,000 gpd (0.48 mgd)
MDD; = 800,000 gpd (0.80 mgd)

February 2012

Page 1

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

B. Scenario 2 — Little Growth (within the Village Boundaries and the Warnerville Water
District boundaries)

Scenario 2 involves growth within the Village, including potential uses for the
currently vacant Schoharie County Industrial Park buildings and within the existing
boundaries of the Warnerville Water District, including completion of all service
connections to existing structures.

It is not likely that any new user(s) of the Industrial Park buildings will use water or
sewer services at a higher rate than former tenant Guilford Mills did. Therefore,
water demands and sewer flows from 2001 (when Guilford Mills last occupied the
site) will be used as worst case scenario for demand growth within the Village
Boundaries under Scenario 2. Based on Village records for January 2000 through
December 2002, the average day production while Guilford Mills was still in operation
(through November 2001) was about 1,000,000 gpd, and the average day production
after Guilford Mills had ceased operation (post November 2001) was about 749,000
gpd. The Guilford Mills average day usage is therefore estimated at 250,000 gpd.

It should be noted that Guilford Mills and its predecessor had developed on-site
private wells to supplement their process water usage. Unfortunately, the production
capacity of those wells was not disclosed by Guilford Mills and is not available.

In addition to the potential growth at the Industrial Park, the Village has signed an
inter-municipal agreement with the Town of Richmondville Warnerville Water District
to supply a maximum of 125,000 gpd to the Water District. The Warnerville Water
District currently only uses an average of 12,000 gpd; however, only half of the
existing residences and businesses plus the Cobleskill-Richmondville High School
are connected to the system. It is anticipated that if all existing structures were
connected to the water system, the water demand for the Warnerville Water District
would increase by no more than 13,000 for a total of 25,000 gpd. Therefore, the
water demand under Scenario 2 would be:

ADD, = 480,000 gpd + 250,000 gpd + 13,000 gpd = 743,000 gpd, say 0.75 mgd
MDD, = 750,000 gpd x 1.65 = 1,240,000 gpd, say 1.25 mgd

It should be noted that the Warnerville Water District could use up to 125,000 gpd
on a Maximum Day Demand basis.

C. Scenario 3 — Moderate Growth (including Rte. 7 Corridor outside the Village)

Scenario 3 involves Scenario 2 growth plus the creation of a Town of Cobleskill
Water and Sewer District from the Village line eastward to the Cobleskill/Schoharie
Town line. The preliminary design of the Town of Cobleskill Water and Sewer
District project has begun with the support of Schoharie County. Preliminary
demand figures obtained from McDonald Engineering indicate that the full build out
average day water demand and sewer flows along the Rte. 7 corridor could be as
high as 350,000 gpd. As a result, the ADD and MDD under Scenario 3 are
anticipated to be:

ADD; = 750,000 gpd + 350,000 gpd = 1,100,000, say 1.10 mgd
MDD; = 1,100,000 gpd x 1.65 = 1,800,000 gpd, say 1.80 mgd

February 2012 Page 2

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

D. Scenario 4 — Extensive Growth (including Rte. 7 East Corridor in the Town of
Cobleskill and West Corridor in the Town of Richmondville west of the Warnerville
Water District)

Scenario 4 involves Scenario 3 growth plus the expansion of the Warnerville Water
District westward along the NYS Route 7 corridor to the Village of Richmondville
boundary line. Expansion of the district westward could be accommodated by the
currently unused excess capacity in the Water Supply Permit and Intermunicipal
Agreement. Since the excess capacity is on a maximum day basis, the ADD and
MDD under Scenario 4 are calculated as follows:

Warnerville Water District Maximum Day Excess Capacity
125,000 gpd — (25,000 gpd x 1.65) = 83,750 gpd

Scenario 4 Demand
MDD, = 1,800,000 gpd + 83,750 gpd = 1,880,000 gpd say, 1.90 mgd
ADD, = 1,880,000 gpd + 1.65 gpd = 1,140,000, say 1.15 mgd

A summary of the demand and growth scenarios is presented in Table 1.

TABLE 1

SUMMARY OF WATER AND WASTEWATER GROWTH

WATER WATER WASTEWATER
AVERAGE DAY | MAX DAY WATER HIGH 30 DAY
SCENARIO DEMAND DEMAND MEAN FLOW"
1 — No Growth 0.48 MGD 0.80 MGD 1.55 MGD

2 — Little Growth
(within Village 0.75 MGD 1.25 MGD 1.82 MGD
Boundaries only)

3 — Moderate Growth
(Rte. 7 Corridor East of 1.10 MGD 1.80 MGD 2.17 MGD
Village Boundary)

4 — Extensive Growth
(Rte. 7 Corridor West 1.15 MGD 1.90 MGD 2.22 MGD
of Warnerville WD)

(1) For planning purposes the increase in the Wastewater High 30 Day Mean Flow is based upon the
Average Day Water Demand.

M. WATER SYSTEM PLANNING

A. Selected Demand / Growth Scenario

Discussion with Village officials has led to the selection of Scenario 4 as the basis
for water system planning. A map showing the limits of the Demand/Growth
scenarios is presented in Appendix A.

February 2012 Page 3

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

B. Capacity Analysis of Water Supply Source, Treatment Facilities, and Water Storage

1. Water Source

a)

b)

General

Water is supplied to the Village by an upland surface water source that feeds
two reservoirs and a holding pond. The Dow Reservoir was constructed in
1886 and underwent a substantial renovation in 1983; the Smith Reservoir
was constructed in 1967; and the Holding Pond was constructed in 1986.
The Dow Reservoir and the Smith Reservoir collect surface water runoff from
their own watersheds and the Holding Pond is filled through a fill pipe
connecting it to the Smith Reservoir. As indicated in Appendix A of the
Emergency Action Plan prepared for the reservoir system, both the Dow and
the Smith Reservoirs have undersized spillway systems that should be
upgraded.

The Recommended Standards for Water Works, the Design Standards
adopted by the New York State Department of Health (NYSDOH), requires
that the Safe Yield of the reservoir system “be adequate to meet the
maximum projected water demand of the service area based on a one in fifty
year drought or the extreme drought of record, and should include
consideration of multiple year droughts.” A NYSDOH-endorsed twelve year
gauging study performed by Lamont, Van De Valk Engineers from 1986 to
1998 reported the reservoir system to have a safe yield of 1.9 MGD. A
subsequent study by Barton & Loguidice in 1999-2001 downgraded the
estimated safe yield to 1.15 MGD. Further analysis of the reservoir system is
beyond the scope of this study; therefore, for the purpose of this report, the
reservoir system safe yield is assumed to be 1.15 MGD on an average day
basis.

Water Source Analysis

Based on the discussion presented above, the Village's surface water supply
source has an estimated safe yield of 1.15 GPD, which is the average daily
flow that can be supplied by the surface water reservoir system. The
demand and growth analysis presented above show that the projected
average day demands for Planning Scenarios 1 through 4 are anticipated to
be 0.48 MGD, 0.75 MGD, 1.10 MGD, and 1.15 MGD. This shows that the
water supply source has sufficient capacity to supply the average day
demand under Planning Scenarios 1 through 4, but Scenario 4 would take
the reservoir production need to the limit of the reservoir system safe yield.
Since some discrepancies exist between the estimated safe yield presented
in the 1986-1998 Watershed Production Evaluation Report prepared by
Lamont, Van De Valk Engineers and the estimated safe yield presented in
the 2002 Barton & Loguidice study, additional evaluation of the reservoir
system safe yield may be warranted to verify reservoir system capacity.

While a commonly accepted duration for the useful life for earthen dams is
100 years, proper maintenance can substantially extend the useful life of
properly designed and constructed impounding structures. However, both

February 2012

Page 4

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

c)

the useful life of reservoir spillways, intake structures and other
appurtenances, and the recommended dredging frequency of reservoirs that
impound surface water runoff are only 50 years.

Water Source Replacement Cost

The project cost for the replacement of the spillway, intake structure and
dredging work for all the reservoirs is anticipated to have a present value of
$3.65M (2012 $). The present value of the annual set-aside needed to fund
the capital improvements fund for the reservoir spillway, intake structure and
dredging work for the two reservoirs and the holding pond at the end of the 50
year useful life is $73,000 (2012 $). As stated above, the set-aside will need to
increase by 5 percent each year to compensate for inflation.

2. Water Treatment

a) General

b)

The Water Treatment Plant (WTP) is a conventional filtration plant with the
following unit processes and components:

e Raw Water pumps

e Coagulant Feed and Clarifiers
¢ Multi-Media Filters

¢ Chlorine Disinfection

e Clearwell

The WTP was originally constructed in 1963 with a design capacity of 1.04
MGD. A major renovation and expansion project was completed in 1990 to
increase the plant capacity. A Performance Demonstration Study for the
upgraded WTP was conducted from July 1991 through May 1993. The
results of the Performance Demonstration Study are presented in the
Performance Demonstration Report, Water Treatment Facility Improvements,
Village of Cobleskill, Schoharie County, New York, July 1993 prepared by
Lamont, Van De Valk Engineers, P.C.

The Performance Demonstration Study established the production capacity
of the upgraded WTP at 2.0 MGD with sufficient pre-treatment redundancy.
Concurrence with the results of the Performance Demonstration Study was
received for NYSDOH in 1995, as indicated in the correspondence presented
in Appendix B.

Treatment Plant Analysis

The Water Treatment Plant has a rated production capacity of 2.0 MGD,
which is slightly above the projected maximum day demand of 1.9 MGD for
Scenario 4, the Scenario with the highest projected demand.

A commonly accepted duration for the useful life of a water treatment plant is
50 years. Although the WTP is maintained in good condition, the facility was
built in 1963 with a major renovation in 1990. Applying the useful life

February 2012

Page 5

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

duration from the date of the 1990 renovation, the WTP has a little less than
30 years of useful life remaining.

Treatment Plant Replacement Cost

The project cost for replacing the WTP at the end of its remaining useful life
is anticipated to have a present value of $6.82M (2012 $). The present value
of the annual set-aside needed to fund the capital improvements fund for the
WTP replacement at the end of its remaining useful life is $227,500 (2012 $).
As previously stated, the set-aside will need to increase by 5 percent each year
to compensate for inflation.

3. WTP Clearwell

a)

b)

General

The WTP clearwell was originally built in the 1960’s and was refurbished in
the 1988-90 WTP upgrade. The clearwell is a cast-in-place concrete
structure that measures 24 feet by 44 feet by 9 feet deep. The clearwell high
water elevation is 1154 feet. Based on discussions with the WTP personnel,
the water level in the clearwell is allowed to vary by only 1 to 2 feet, due to
the need to maintain water in the clearwell for disinfection contact time.
Currently, the clearwell is the only storage available for the Village's Low
Service Area.

Clearwell Analysis

The Village water department completed the NYSDOH required round of E.
Coli Source Water Monitoring in 2008, which resulted in a Bin 1 system
classification. With a Bin classification of 1, the WTP must achieve a 3-log
(99.9%) Giardia removal/deactivation and a 4-log (99.99%) virus
removal/deactivation during maximum day demand. Since a 2-log credit is
given for the pre-treatment and filtration portion of the treatment process, the
additional 1-log Giardia deactivation and 2-log Virus deactivation must be
provided through disinfection. The Barton & Loguidice 2004 Facility Plan
indicated that the 70,000 gallon clearwell cannot provide the required contact
time (CT) for inactivation of those pathogens.

The concentration and contact time required to achieve Giardia deactivation
using chlorine can be calculated using the following equation:

CT = 0.2828 x (pH**) x (CI°*®) x (0.933™) x L

Where:
CT = Product of Free Chlorine Residual and Time required
pH = pH of water
Cl = Free Chlorine residual, mg/I|
T = Temperature, degrees C
L = Log Removal

February 2012

Page 6

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

c)

Thus, based on a pH of 7.6, a free chlorine residual of 1.0 mg/l, a water
temperature or 5°C, and a log deactivation requirement of 1 log, the Giardia
CT requirement is calculated as follows:

CT = 0.2828 x (7.62.69) x (1.00.15) x (0.933(5-5)) x 1 = 66.2 min

Based on the above CT requirement for Giardia inactivation and a baffling
factor of 0.3 for unbaffled tankage, the maximum allowable flow through the
clearwell on a maximum day demand basis is computed as follows:

Q = ((70,000 gal x 0.3) + 66.2 min) = 317 gpm or 457,000 gpd

The above calculations show that the existing clearwell volume cannot
achieve the required CT for Giardia deactivation even under current
maximum day demand. The total un-baffled volume necessary to achieve
the required CT at the WTP design capacity of 2.0 MGD is:

Vieqa = ((2,000,000 gpd + 1440 min/day) x 66.2 min) + 0.3 = 310,000 gal
Subtracting the existing clearwell volume, the clearwell volume deficiency is:
Vet = 310,000 gal — 70,000 gal = 240,000 gal

The clearwell does not have sufficient volume to provide for the required
contact time for chlorine disinfection. Therefore, the clearwell should be
used only as a chlorine contact vessel and not as distribution system storage.
The WTP Clearwell should be equipped with an open/close control valve
that would open to allow flow into the distribution system when distribution
storage water level reaches a low level set point and close when the
distribution storage water level reaches the high water set point. This mode
of operation would be consistent with the recommendation to operate the
clearwell as a chlorine contact vessel.

Clearwell improvements should be undertaken immediately in order to
comply with the NYSDOH disinfection requirements. It should be noted that
it might be possible to significantly reduce the volume required for the new
clearwell expansion by adding baffling to the existing clearwell and to the
new clearwell expansion or by providing UV disinfection to the treatment
process.

Clearwell Upgrade and Replacement Cost

The conceptual level project budgets needed for the construction of the
additional clearwell volume is anticipated to have a present value of $770,000
(2012 $). This project should be undertaken immediately to bring the WTP
into compliance with NYSDOH regulations and secure the delivery of safe
drinking water to the water system customers.

A commonly accepted duration for the useful life for tanks is 60 years. Thus,
moneys would have to be set aside to secure future funds for the
replacement of the new clearwell at the end of its useful life 60 years hence.
The present value of the annual set-aside needed to fund the capital
improvements fund for the clearwell replacement at the end of the 60 year

February 2012

Page 7

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

useful life is $12,850 (2012 $). As previously stated, the set-aside will need
to increase by 5 percent each year to compensate for inflation.

4. Distribution Storage Tanks Analysis

a)

b)

General

Finished water storage for the Village water system includes the 70,000
gallon clearwell at the WTP, a 560,000 gallon painted steel ground storage
tank near the hospital (Hospital Tank), and a 200,000 gallon painted steel
ground storage tank off of North Grand St. (North Grand St. Tank). In
addition, SUNY Cobleskill has a 500,000 gallon painted steel tank located at
the SUNY ski lodge off of EIm Street, and the Warnerville Water District
(WWD) has a 250,000 gallon partially buried concrete tank off of West Fulton
Road in Warnerville. Only the clearwell and two of the four tanks are
controlled by the Village. See Appendix C for the relative locations of the
WTP clearwell and the storage tanks.

Recommended Standards for Water Works (Ten States Standards) requires
that distribution storage provides for Average Day Demand plus fire storage.
Although volume storage for fire protection should be computed based on
Insurance Service Office (ISO) fire flow rating, fire flow volumes can be
estimated for planning purposes to range from 90,000 gallons for residential
areas to 500,000 or more for certain commercial properties. It should be
noted, however, that the fire protection storage volume provided in a
distribution system should not be at the expense of the water quality
requirements such as chlorine residual and disinfection by-products. An
evaluation of the impact of additional storage on these water quality
parameters should be conducted in order to size additional distribution
storage appropriately.

Hospital Tank

The Hospital Tank is a 560,000 gallon painted steel tank constructed in 1949
that originally served as distribution storage for the Low Service Area. Itis
located just north of the hospital and has a high water surface elevation of
approximately 1130 feet, 24 feet lower than the clearwell high water
elevation. The Hospital Tank connection main was equipped with an altitude
valve, but because it has a much lower high water surface elevation than the
clearwell, the tank could not ‘float’ on the clearwell and thus remained full all
the time. Due to the health hazard cause by the lack of water turnover in the
Hospital tank, the tank was removed from active service by closing the
isolation gate valve in the tank connection main. The exterior painting of the
tank is in fair condition. The interior painting has not been assessed.

Left unchanged, the high water elevation of 1130 feet in the Hospital Tank
would produce static pressures in the Low Service Area of approximately 35
psi at the hospital, 67 psi at the pressure reducing valve vaults on
Washington Avenue and 100 psi in the Fairgrounds area. Since the 35 psi
system pressure at the hospital would be produced only when the Hospital

February 2012

Page 8

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

c)

d)

Tank is at high water stage, the tank cannot be operated in a way that would
allow turnover of the stored water and maintain adequate system pressures.

A distribution storage tank should be placed back into service in the Low
Service Area. Using the Hospital Tank would require increasing the tank
high water elevation either by raising the height of the existing tank or
removing the existing tank and constructing a new taller tank. In either case,
the storage tank high water elevation should be maintained below the WTP
Clearwell operating water level to maintain gravity flow and avoid pumping
costs.

Based on the estimated fire flow volume presented above and the projected
in-Village growth average day demand, the total storage for the Village
should be 1.2 MG. Assuming that the size of the North Grand Street tank
remains unchanged, the Low Service Area tank should have a capacity of 1.0
MG.

Providing distribution storage for the Low Service Area is a high priority.

North Grand Street Tank and Booster Pump Station

The North Grand Street Tank is a 200,000 gallon painted steel tank
constructed in 1954. Itis located on the west side of North Grand Street.
The tank has a high water elevation of approximately 1245 feet, 91 feet
higher than the clearwell elevation. The North Grand Street tank serves the
Village’s High Service Area. A booster pump station located on North Grand
Street just north of High Street pumps water from the Low Service Area to
the High Service Area. Pressure reducing valves located on Washington
Avenue and North Street previously allowed water to flow from the High
Service Area to the Low Service Area to maintain pressure in the Low
Service Area during periods of high demand. However, due to system
operation problems cause by the pressure reducing valves, the pressure
reducing valves were taken out of service by closing isolation valves in the
pressure reducing valve vaults. As a result, the North Grand Street tank only
serves the High Service Area.

Based on discussions with the WTP operator, the North Grand Street Tank
was repainted in the 1990’s. During the repainting project, severe pitting was
observed inside the tank, and extensive pit repair work was completed.
However, WTP operator has indicated that at least one small hole in the tank
wall was found recently and temporarily repaired.

Replacement of the North Grand Street Tank with a similarly sized tank is a
High Priority.

SUNY Cobleskill Tank

The SUNY Cobleskill tank is owned and controlled by the college and is
dedicated to the campus distribution system. The SUNY tank has a base
elevation of approximately 1100 feet and a sidewall height of 35 feet, for a
High Water Elevation of 1135 feet. Booster pumps also belonging to SUNY
Cobleskill draw from the Village distribution system to fill the tank at night,

February 2012

Page 9

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

f)

when demand is lower. A backflow preventer in the booster pump supply line
prevents any reverse flow from the SUNY system to the Village’s system.

Warnerville Water District Tank

The Warnerville Water District tank was constructed in 2003 and is owned
and controlled by the Warnerville Water District (WWD) and is dedicated to
its distribution system. The WWD tank has a base elevation of
approximately 1124 feet and a sidewall height of 30 feet, for a High Water
Elevation of 1154 feet. Booster pumps also belonging to WWD draw from
the Village’s 12-inch main across from the NYSDOT Resident Engineer’s
Office on Mineral Springs Road to fill the tank based on the water surface
elevation in the WWD tank. Flow to the Warnerville Water District is limited
to 160 gpm to limit the pressure drop to 4 psi or less in the higher elevation
areas of the Village's Low Service Area when the Warnerville booster pumps
are running. Check valves in the booster pump station prevent any reverse
flow from the Warnerville system to the Village’s system.

Service Areas Storage Vs. Average Day Demand

A summary table of the storage volume and average day demand in the
various service areas served by the Village of Cobleskill water system is
presented in Table 2 below:

TABLE 2
SUMMARY OF STORAGE CAPACITY VS. SERVICE AREA DEMAND
STORAGE g;giéﬁg HIGH WATER AREA AlgllDJ R;EE'\\]/ED
FACILITY ELEVATION SERVED
(Gal) (gpd)
WTP Clearwell | 70,000% 1,154 ft LOWASree;V'Ce 338,000
Hospital Tank 560,000 1,130 ft Low Service 0
(unusable) Area
SUNY
Cobleskill Tank 500,000 1,135 ft SUNY Campus 100,000
North Grand High Service
St Tank 200,000 1,245 ft Area 30,000
Warnerville Warnerville
Tank 250,000 11541t Water District 12,000

(1) Needed for Disinfection Contact Time (CT), thus not available as active storage.

g) Storage Tanks Replacement Cost

The construction costs for water storage tanks vary depending on the
construction materials (e.g. painted steel, fused glass coated steel, cast-in-

February 2012

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS

Page 10




Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

place concrete, etc). Generally, the conceptual level costs used in the
planning stage of water storage tank projects range from $1.75 to $2.25 per
gallon depending on tank size and material. In addition to the construction
cost, allowances for contingencies and non-construction (e.g. environmental
review, engineering, legal, bonding, etc) should be included in the planning
budget. The current value conceptual level project budgets needed for the
North Grand Street Tank, High Service Area Booster Pump Station, and
Hospital Tank replacement are as follows:

0.2 MG N GRAND ST TANK, GLASS COATED STEEL

Construction $400,000 (2012 $)
Contingencies $40,000 (2012 $)
Non-Construction $130,000(2012 $)
Total N Grand St Tank Cost $570,000 (2012 $)
N GRAND ST PUMPS STATION

Construction $175,000 (2012 $)
Contingencies $18,000 (2012 $)
Non-Construction $58,000 (2012 $)
Total Pump Station Cost $251,000 (2012 $)
1.0 MG HOSPITAL TANK, GLASS COATED STEEL
Construction $1,750,000 (2012 $)
Contingencies $175,000 (2012 $)
Non-Construction $575,000 (2012 $)
Total Hospital Tank Cost $2,500,000 (2012 $)

Given condition of the various tanks owned by the Village, the replacement of
the distribution storage tanks should be undertaken as soon as feasibly
possible. However, because of the high conceptual budget figures presented
above, it is recommended that the Village undertake a study to further
evaluate the various options available to optimize the use of the existing
storage resources.

Commonly accepted duration for the useful life for pump station buildings
and storage tanks are 40 and 60 years, respectively. Thus, moneys would
have to be set aside to secure future funds for the replacement of those
facilities at the end of their useful life. The present value of the annual set-
aside needed to fund the capital improvements fund for the replacement
tanks at the end of their useful life is as follows:

N Grand St Tank ........cccceevveernennnn $9,500 (2012 $)
N Grand St Pump Station............... $6,300 (2012 $)
Hospital Tank ...........ccccceeeviiinnnenn, $41,700 (2012 $)

As previously stated, the set-aside will need to increase by 5 percent each
year to compensate for inflation.

February 2012

Page 11

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

C. Distribution Pressure Analysis

1. Low Service Area

The pressures in the Low Service Area are determined by the water surface
elevation in the WTP clearwell. Static pressures in the Low Service Area range
from approximately 110 psi near the Super 8 Motel on the east end of the Village
to 37 psi near the Cobleskill Hospital. The Water Department has received
complaints in the past about loss of pressure at the hospital and at the Middle
School. Interviews with the Water Department personnel indicated that some of
the pressure problems could be attributed to reduced flow areas caused by
mineral deposit in the old 10-inch cast iron transmission main between the Water
Treatment Plant and the distribution system and to small diameter cast iron main
in the distribution system.

As a first step to address the low pressure problems, the Water Department
implemented a program to inject phosphate/polyphosphate to soften/reduce
scaling in the pipe followed by flushing of the water mains. Based on reports by
Water Department personnel, the program was successful in improving
distribution system pressures. Additionally, the Cobleskill-Richmondville Middle
School service line was switched from the Low Service Area to the High Service
Area.

Some areas remain with marginal pressures during periods of high flows such as
hydrant flushing, fire fighting events, or main breaks. However, these areas are
generally confined to dead end small diameter mains.

As indicated in the Distribution System Storage Analysis section of this report,
the Hospital Tank is valved off and only functions as an emergency fire storage
tank.

High Service Area

The High Service Area consists of two sub-service areas connected by a single
water main along Quarry Street. The High Service Area extends from the
Cobleskill-Richmondville Middle School and the area north of Maple Avenue,
along Quarry Street all the way to the Overlook Drive residential area to the east
(see mapping in Appendix D). Pressures in the High Service Area are
determined by the water surface elevation in the North Grand Street Tank.
Static pressures in the High Service Area range from 115 psi near the
intersection of Washington Street and Maple Road to 50 psi at the eastern end
of Quarry Street.

Water from the Low Service Area is pumped to the High Service Area with two
185 gpm booster pumps located in the Golding Pump Station at the intersection
of North Grand Street and Maple Road (see schematic drawings in Appendix E).
The High Service Area and the Low Service Area are separated by Pressure
Reducing Valve (PRV) vaults located at the intersection of Washington Ave. and
Maple Road, and at the intersection of North Street and Ridgewood Drive.
Although the PRV vaults are still equipped with the PRV'’s, they are no longer in

February 2012

Page 12

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

use and the connections between the High and Low service areas are now
closed off by gate valves.

Although the High and Low Service areas can be and have been operated
independently, it is recommended that the PRV’s functionality be restored if
distribution system storage for the Low Service Area is provided as
recommended in this report. If properly set, the PRV’s could allow the High
Service Area storage tank to supplement the Low Service Area storage tank
during very large demand events (such as fire fighting) by allowing flow from the
High Service Area to the Low Service area.

Discussions with Village personnel indicated that some low pressure events
occur in the eastern portion of the High Service Area area during hydrant
flushing. These low pressure events are the result of the single main connecting
the eastern portion of the service area. Because a substantial distance
separates the eastern portion of the service area from the rest of the service
area and because of shallow depth to bedrock, water main looping to alleviate
these low pressure events is not feasible.

3. SUNY Cobleskill Service Area

SUNY Cobleskill (the Village's largest water customer) pumps from the Low
Service Area to fill the College Storage Tank. Prior to the water main de-scaling
program completed by the Village, the construction of the new 10” main on
MacArthur Avenue, and the recent water main improvements near Rose Street,
the SUNY Cobleskill booster pumps had to be run during low demand time to
prevent low pressures from occurring in the Grandview Terrace area. The
pumping restrictions have not been necessary since the completion of those
projects.

4. Warnerville Service Area

The Warnerville Water District also pumps from the Low Service Area to fill its
tank. The booster pump station for the Warnerville Water District included a flow
limiting valve to prevent pumping in excess of 160 gpm to limit pressure drop on
in the Village's Low Service Area. As a result, no pressure problems are caused
by the Warnerville booster pumps.

D. Looping Main Analysis

The Village had previously initiated a project to loop dead-end water mains in the
distribution system. However, due to budgetary constraints, the project was
suspended. A location map showing the Water Main Looping Existing Plan is
presented in Appendix F.

The proposed project was intended to improve circulation, redundancy, distribution
system pressures, and fire flows. The improved circulation in the distribution system
would have improved water quality, including the ability to maintain chlorine residual,
and would have reduced the potential for Disinfection Byproduct (DBP) formation.
The design plans prepared by C.T. Male Associates for the looping project were

February 2012 Page 13

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

reviewed with the Water Superintendent. A list of the loops proposed by C.T. Male
Associates is presented in Table 3.

TABLE 3
EXISTING PLAN FOR WATER MAIN LOOPING
e |LOCATION LE?;gTH S(:ﬁ)E
1 Highland Terr to Elm St 780 6
2 Elm St to Harder Ave 380 6
3 Washington Hgts to Cleveland Ave 375 6
4 High St to Prospect St 605 4
5 North St to Pine St 515 6
6 Park Pl Stream Crossing (above grade) 50 6
7 Grove St RR Crossing (through ped. crossing) 90 6
8 Spring St to MacArthur RR Crossing 275 12
9 Cherry Ln to Jay St 850 6
10 & 12 |Quarry St to Overlook Dr 1040 6
11 Christopher Pl to Grandview Apts 435 6

The proposed looping would generally provide the desired improvements. However,
the following modifications are recommended:

Loop No. 1 should be connected at the end of the 6-inch Highland Terrace

water main and extend 600 feet cross-lot to connect to Washington Heights
(Low Service area). This modification would not increase the length of pipe
required to construct the loop, but would eliminate an additional 200 feet of
dead end main.

Loop No. 3 should be extended to connect to N. Grand Street. This
modification would increase the loop length to a total length of 800 feet.

Loop No. 4 was designed as a 4-inch diameter pipe. The Recommended
Standards for Water Works, the NYSDOH adopted design standards,
requires that all water mains be 6-inch diameter minimum. Piping for Loop
No. 4 should be changed to 6-inch diameter pipe.

Loop No. 5 pipe size should be upgraded to an 8-inch diameter to improve
pressure and flow.

Loop No. 6 stream crossing should be constructed below grade by directional
drilling method. This would provide better protection of the stream crossing
during flooding events and would greatly simplify future
maintenance/replacement of the Park Place culvert.

February 2012

Page 14

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS




Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

e Loop No. 8 is designed as a 12-inch connection. However, discussions with
the Water Superintendent indicated that the water main on Spring Street is in
fact a 4-inch main. Loop No. 8 should include the replacement of the 4-inch
main, which would increase the total pipe length to 580 feet. The additional
cost of the 4-inch main replacement could be offset by constructing the
looping under the railroad by directional drilling method rather than by jacking
and boring, if allowable by the Railroad.

e Loop No. 9 should be eliminated.

e Loops No. 10 & 12 pipe size should be upgraded to an 8-inch diameter to
improve pressure and flow.

e Loop No. 11 should be eliminated.
In addition to the above modifications, the following connections are recommended:

e Loop No. 13 should be added in the lower portion of Campus Drive from the
Best Western entrance to E. Main Street. This looping should be 10-inch
pipe with a length of 850 feet.

e Loop No. 14 should be added to connect Snyder Lane to Pine Street. The
looping would be 1,100 feet of 8-inch diameter cross-lot main.

e Loop No. 15 should be added from the Hospital Tank main behind the
hospital to Josephine Drive to add a second transmission main and improve
pressures. The looping would be 800 feet of 10-inch diameter cross lot main.

A summary of the modified looping plan is presented in Table 4. A location map of
the Water Main Looping Modified Plan showing the location of the additional loop on
Campus Drive is presented in Appendix F.

The proposed looping of the water distribution system would be a very effective tool
to improve water quality, system pressures, and fire flows throughout the system.
Looping of the water system should be a higher priority than replacing water mains
unless the water mains are experiencing frequent leaks or breakage.

February 2012 Page 15

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

TABLE 4
MODIFIED WATER MAIN LOOPING PLAN

o |LocaTIoN LE'(“ngH S(:ﬁ)E
Highland Terr to Washington Hgts 580 6
2 Elm St to Harder Ave 380 6
3 Washington Hgts to N Grand St 800 6
4 High St to Prospect St 605 6
5 North St to Pine St 515 8
6 Park PI Stream Crossing (above grade) 50 6
7 Grove St RR Crossing (through ped. crossing) 90 6
8 Spring St to MacArthur RR Crossing 580 12
9 Eliminated - -
10 & 12 |Quarry St to Overlook Dr 1040 8
11 Eliminated - -
13 Campus Dr — Best Western to E Main St 850 10
14 Snyder Ln to Pine St 1100 8
15 Hospital Tank to Josephine Dr 800 10
16 Josephine Dr to Hillside Ave 600 6

The total project cost for all water distribution main looping is anticipated to be
$1,914,500 (2012 $), which would require a $16,000 (2012 $) annual replacement
fund set-aside. A breakdown per individual loop location is presented in Appendix F.

E. Water Main Replacement Analysis

An inventory of the entire transmission and distribution main system was compiled in
order to analyze the system replacement needs. The transmission and distribution
mains were divided into segments that would provide flexibility in future replacement
projects based on funds available.

The transmission and distribution main piping was analyzed based on the following
criteria:

Size

Length

Material

Age

Condition
Hydraulic Capacity
Leakage

Criticality

February 2012 Page 16

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

The criteria were compiled for each pipe segment and then used to develop an
Overall Serviceability Rating which was used to prioritize water main replacement.
The Prioritization Plan spreadsheets are presented in Appendix G. The Prioritization
Plan lists the pipe segments in descending order from the high priority replacement
to the low priority replacement.

F. Water Main Replacement Cost Analysis

The Village intends to self-finance water main replacement by putting sufficient
funds in reserve each year. A financing strategy would need to consider the
following:

Current Replacement Cost
Replacement Frequency

Inflation Rate

Interest Earned on Reserve Fund

A conceptual opinion of cost for the replacement of the transmission and distribution
mains, including construction cost, contingencies, and non-construction cost (e.g.
environmental review, engineering, permitting, legal, etc) was developed. The total
present value of the transmission mains from the WTP and the water distribution
system, including pipe size upgrade needed to improve flows and pressure is
anticipated to be $25,834,000 (2012 $).

The annual set aside was then calculated by dividing the total replacement cost by
an anticipated 120 year useful life for ductile iron pipe. Based on this analysis, the
present value of the set-aside needed to replace the entire water transmission and
distribution pipe every 120 years is $215,200 annually (2012 $). A detailed analysis
for each pipe segment indicating required funds to be set-aside is presented in
Appendix H.

G. Financing Strategy

A financial analysis of annual saving needed to fund a Capital Improvements Fund
necessary for replacing the existing water mains and completing the recommended
looping was performed and is presented in Appendix |. The funding level was based
on the assumed total distribution system replacement over a 120-year useful life for
new water mains in order to maximize the return on the water main investment. This
analysis shows that the annual capital project reserve funding would have to be
increased by 5 percent annually to compensate for inflation even if water main
replacement projects are undertaken as frequently as every 3 years.

Based on the cost analysis presented in paragraphs E and F above, the annual set-
aside needed to fund the capital improvements fund for the recommended water main
looping and replacement is $231,200 (2012 $). As previously stated, the set-aside will
need to increase by 5 percent each year to compensate for inflation.

February 2012 Page 17

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

A2 SANITARY SEWER SYSTEM PLANNING

A. Capacity Analysis of Wastewater Treatment Plant

The Wastewater Treatment Plant (WWTP) is an Extended Aeration facility with the
following unit processes and components:

Headworks

Raw Sewage Pumps

Aeration Basins

Secondary Clarifiers

Chlorine Disinfection and De-chlorination
Aerated Sludge Storage

Belt Press Sludge Dewatering

The WWTP has undergone several upgrades in the last decade. Some of these
improvements include:

Three new influent pumps have been installed;

e The two smaller aeration tanks were modified with new fine bubble diffusers,
tank geometry modifications, and new airlift pumps;

e The two smaller clarifiers were modified with new launders, baffles,

skimmers, weirs, and sludge collection mechanism;

A new belt dewatering press has been installed;

The control building has undergone renovations;

A new sewage grinder has been installed;

Enclosed the sludge storage building;

New grit removal equipment has been installed.

All of these madifications and improvements have been based upon the design
hydraulic loadings of:

High 30 Day Mean Flow 1.80 mgd
Peak Hourly Flow 4.50 mgd

The unit process capacity evaluation, included in Appendix H, provides the capacity
of the individual unit processes of the WWTP.

There are a couple of components of the WWTP that were not rehabilitated and may
need repair/modifications within the next ten years. These include:

e Blast, clean and repaint steel in the large aeration tank;
o Replace clarifier drive, scraper blades and skimmer blades in the large
clarifier.

The SPDES permitted High 30-day Mean Flow of the facility is 1.80 mgd. Based
upon a review of the report prepared by Barton and Loguidice, dated March 2004
and a review of the monthly reports from 2009 and 2010, it appears that the High 30
Day Mean Flow is 1.55 mgd This suggests that for the High 30 Day Mean Flow
there is an excess capacity of 0.25 mgd. The facility’s design Peak Hourly Flow is

February 2012 Page 18

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

4.5 mgd and the facility still experiences flows of this magnitude during large wet-
weather events.

The facility’s average dry weather flow is approximately 0.60 mgd. The average dry
weather flow is the wastewater flow through the plant when there is little or no
precipitation or snow melt. This indicates that the facility is significantly impacted by
infiltration and inflow (I/I). If the Village could reduce the amount of I/I, then it would
reduce its peak hourly flows, its maximum day flow and the High 30-day Mean flow.
The Village would then realize a greater amount of usable capacity at the WWTP.

Currently, the facility has an excess capacity of 0.25 mgd for the High 30 Day Mean
Flow; however the facility does not possess excess capacity for the Peak Hourly
Flow. If the Village desired to expand the sanitary sewer collection system area,
then the facility would need to be modified to handle increased Peak Hourly Flows.
This could be accomplished by reducing Infiltration and Inflow in the collection
system, constructing a wet weather equalization tank, or by increasing the Peak
Hourly Capacity of the facility.

It is our understanding that occasional wet weather flow excursions will not trigger
enforcement actions from NYSDEC. Therefore, although the Village still
occasionally experiences significant Peak Hourly Flows, this may not limit the
Village’s ability to accept more wastewater flow at the WWTP. It is understood that
wet weather events are the cause of High 30 Day Mean Flow. The Village should
conduct a meeting with NYSDEC to discuss the WWTP’s ability to accept more
wastewater flow taking wet weather flows into account. It is very beneficial in these
discussions if the Village can demonstrate, to NYSDEC, its continuing efforts to
reduce I/l in the sanitary sewer collection system.

A side note to this discussion is the possibility of a new brewery opening up and
connecting to the WWTP. The effluent from a brewery may contribute very
significant biological loadings to the WWTP. Depending on the effluent strength, the
CBODS loading may increase by 100% to the WWTP. Loadings such as these may
impact the operation of the WWTP and the Village may want to evaluate the impact
of these loadings on the WWTP. The Village may also want to look at the Sewer
Use Ordinance in regards to the requirements for industrial pretreatment and how to
handle sewer rates for high strength wastes.

B. Wastewater Treatment Plant Replacement Cost

A commonly accepted duration for the useful life of a wastewater treatment plant is
50 years. Although the WWTP is maintained in good condition, the facility was built
in 1977 with a major renovation in 2006. Applying the useful life duration from the
date of the 2006 renovation, the WWTP has approximately 44 years of useful life
remaining.

The project cost for replacing the WWTP at the end of its remaining useful life is
anticipated to have a present value of $28.5M (2012 $). The present value of the
annual set-aside needed to fund the capital improvements fund for the WWTP
replacement at the end of its remaining useful life is $650,000 (2012 $). As
previously stated, the set-aside will need to increase by 5 percent each year to
compensate for inflation.

February 2012 Page 19

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

C. Analysis of Impacts of Future Warnerville Sewer District

Based on review of water pumping records, the current Warnerville Water District
currently uses approximately 12,000 gpd. On the other hand, the Water District has
been approved for up to 125,000 gpd. A district service area expansion is subject to
the review/approval of the Village of Cobleskill and NYSDEC. It is anticipated that a
future Warnerville Sewer District would have the same service area as the current
Water District (see mapping in Appendix K).

Given that creation of a Sewer District could stimulate more development within the
current Water District, it is advisable to use the entire approved Water District
demand of 125,000 gpd as the Maximum Day basis for Sewer Flow. Based on
experience, a Maximum Day Flow of 125,000 gpd translates to a High 30-day Mean
flow of about 62,500 gpd.

To allow for the creation of a future Warnerville Sewer District, the WWTP may have
been modified to handle increased Peak Hourly Flows. This could be accomplished
by reducing Infiltration and Inflow, constructing a wet weather equalization tank or by
increasing the Peak Hourly Capacity of the WWTP.

D. Collection System Pump Station Analysis

The sanitary sewer collection system includes two pump stations owned and
maintained by the Village, the East End Pump Station (near Barnerville Rd.) and the
Fairgrounds Pump Station. The electrical and mechanical systems of both pump
stations were upgraded in 2009, and the improvements included the addition of
emergency generators at each location.

The pump stations are not equipped with flow meters and thus it is difficult to
accurately measure the amount of flow which passes through each pump station.
All of the pumps are equipped with hour meters and the hour meter readings are
normally recorded on a daily basis. However, all of the pump motors are run by
variable frequency drives. These drives alter how fast a pump is operating and the
amount of wastewater being pumped. The only way to approximate the amount of
wastewater being handled by each pump station is to use the design pumping rate
for each station and the amount of time run by each pump.

The East End Pump Station was designed to pump a peak flow of 300 gpm. This
eguates to an approximate average daily flow of 75 gpm (108,000 gpd).

The Fairgrounds pump station was designed to pump a peak flow of 800 gpm. This
equates to an approximate average daily flow of 200 gpm (288,000 gpd).

To accurately assess the flow through each pump station, a temporary flow meter
could be installed during the months of March and April when the highest flows are
typically received by the WWTP.

February 2012 Page 20

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

Based upon a review of each pump station’s hour meter readings from this year, the
East End Pump Station ran for a total of 24 hours (12 hours on each pump) in a 24
hour period from March 11 to March 12. The Fairgrounds pump station ran for a
total 6 hours (3 hours for each pump) on the same day. Based upon the observed
run time, the East End Pump Station is operating near 100% capacity, and the
Fairgrounds Pumps Station is operating at about 25% of capacity.

The hour meter readings were not looked at during the flooding events that occurred
at the end of August and beginning of September this year. Those events were
considered anomalies and disregarded for this analysis.

Note that the capacity of each Pump Station can be increased in the future with
impeller and motor upgrades. Although the pumps’ capacity can be increased with
motor and impeller upgrades, there may be other system factors that limit the
amount of increased capacity such as the size of the forcemain and the size of the
wetwell.

The capacities of the pump stations are summarized in the table below:

TABLE 5
PUMP STATION CAPACITY
CAPACITY (PEAK)
PUMP STATION CURRENT FUTURE
East End PS 0.43 MGD 0.50 MGD
Fairgrounds PS 1.15 MGD 1.50 MGD

E. Analysis of Gravity Collection vs. Pump Stations

We have investigated the potential of eliminating pump stations within the collection
system. Critical elevations pertaining to this analysis include the following:

TABLE 6

CRITITAL COLLECTION SYSTEM ELEVATIONS
Iltem Critical Elevation
WWTP Influent Sewer 889.38 ft.
Cobleskill Creek at South Grand St. 885.0 ft.
Cobleskill Creek at Rte. 7 (East End) 873.0 ft.

A schematic drawing illustrating the critical grades within the collection system are
presented in Appendix L. Based on the drawing, you can see that running enlarged
pipes at minimum slopes from the treatment plant headworks would put the pipes at
approximately 6 ft. above the creek bed at the South Grand Street crossing, and
approximately 18 ft above the creek bed at the Route 7 crossing. Therefore,
elimination of the pump stations is not feasible.

February 2012 Page 21

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

F. Pump Stations Replacement Cost

A commonly accepted duration for the useful life of a sewage pump stations is 50
years. As stated earlier in this report, the mechanical and electrical system portion
of the East End and Fairgounds pump stations were replaced in 2009, approximately
the mid-point of their useful life. A complete replacement of the pump stations
should be planned for the end of the 50-year useful life in approximately 25 years.

The project cost for replacing the entire the East End pump station at the end of its
remaining useful life is anticipated to have a present value of $300,000 (2012 $).
The present value of the annual set-aside needed to fund the capital improvements
fund for the WWTP replacement at the end of its remaining useful life is $12,000
(2012 ).

The project cost for replacing the Fairgrounds pump station at the end of its
remaining useful life is anticipated to have a present value of $330,000 (2012 $).
The present value of the annual set-aside needed to fund the capital improvements
fund for the WWTP replacement at the end of its remaining useful life is $13,200
(2012 $).

As previously stated, the set-asides will need to increase by 5 percent each year to
compensate for inflation.

G. Sewer Main Replacement Prioritization

Without having adequate data of the exiting sanitary sewer system, the analysis of
the system can only be based on experience of past projects within the Village as
well as discussions with Village sewer & highway employees. The analysis is also
based on past I/l studies conducted in the Village. Smoke testing reports were
reviewed to prioritize the I/l rating. Discussions with Village staff did not indicate any
emergency replacement areas, other than usage problems at several locations (i.e.,
heavy grease build-up). The entire sanitary sewer collection system has been
divided up into pipeline segments for the purpose of analysis. To the best of our
knowledge, based on available existing data, each segment has been identified by
the following parameters:

Age

Type

Size

Condition

Criticality

Replacement Cost

Overall Replacement Priority

Spreadsheets for the pipeline analysis are included in Appendix M.

H. Sewer Main Replacement Cost Analysis and Financing Strategy

The Village intends to self-finance sewer main replacement by putting sufficient
funds in reserve each year. A financing strategy would need to consider the
following:

February 2012 Page 22

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

Current Replacement Cost

Replacement Program Duration (e.g. 50, 75 or 100 years)
Inflation Rate

Interest Earned on Reserve Fund

A conceptual opinion of cost for the replacement of the sanitary collection mains,
including construction cost, contingencies, and non-construction cost (e.g.
environmental review, engineering, permitting, legal, etc) was developed. The total
replacement cost was then divided by an anticipated 120 year useful life for PVC
pipe. Based on this analysis, the set-aside required for replacing the entire sanitary
sewer collection system every 120 years is $129,500.00 annually (2012 $). A
detailed analysis for each pipe segment indicating required funds to be set-aside is
presented in Appendix N.

An analysis of the annual savings financing plan necessary to fund a Capital
Improvements Fund was performed and is presented in Appendix O. The funding
level was based on an assumed total collection system replacement over a 120-year
useful life for sanitary sewer mains in order to maximize the return on the sanitary
main investment. This analysis shows that the annual capital project reserve
funding would have to be increased annually at slightly above the inflation rate even
if sanitary sewer main replacement projects are undertaken as frequently as every 3
years.

Keep in mind that the replacement costs are based on replacement of the sanitary
sewer only. Replacement cost would be cheaper per lineal foot if replaced as part of
a street reconstruction projects where more utilities (water and storm sewer) would
be replaced concurrently.

V. CONCLUSIONS AND RECOMMENDATIONS

This Report was developed with the objective of identifying the various elements of the
water and sanitary sewer systems and providing guidance to the Village for developing
financing strategies to implement a capital asset replacement program. The
implementation of the capital asset replacement program will enable the Village to
maintain up-to-date systems by preventing aging of capital assets beyond their useful
life. The financing strategy aims to evenly distribute the capital asset replacement cost
over the useful life of the capital assets.

The annual set-asides presented in this report are based on the generally accepted
useful lives of the various capital assets. The actual life of a particular capital asset will
vary based on use, maintenance, and upkeep.

Due to the potential variability in the useful life of capital assets and the rate of inflation,
a re-assessment of the capital asset replacement prioritization and funding set-aside
amounts presented in this report should be performed periodically. This would ensure
as capital assets are replaced, their priority rating decreases. It would also help verify
that funding of the capital improvement funds is sufficient but not excessive. A 10-year
reassessment period is recommended.

February 2012 Page 23

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

A. Water System

Although conceptual in nature, the review of the water system identified the following
deficiencies that should be addressed without delay:

The disinfection capacity of the existing clearwell is insufficient and should be
addressed immediately. The disinfection capacity should be increased to
match the WTP production capacity of 2.0 MGD. A study to evaluate UV
disinfection vs. chlorine contact storage is recommended to determine which
option would be the most cost effective.

The N Grand St Tank only serves the High Service Area of the Village. The
tank is in very poor condition and needs to be replaced without delay.

The Hospital Tank was intended to serve the Low Service Area, but the high
water elevation is too low, rendering the Hospital tank unusable and the tank
has been taken off line. The tank should be replaced without delay to
provide distribution storage, improve pressures, and provide better fire
protection in the Low Service Area. A study to determine if incorporating
other storage connected to the distribution system would improve storage
efficiency should be conducted.

The Modified Water Main Looping Plan presented in the body of this Report should
be implemented to reinforce system hydraulically and provide better pressures and
fire flows in weakest areas of the system.

The financing strategy presented in the report should be implemented to provide the
means necessary to maintain the water system in good working order. A summary
of present values for the water system capital assets and the annual set-aside
needed to implement the replacement program are presented in Table 7 below:

TABLE 7

SUMMARY OF WATER SYSTEM
CAPITAL ASSETS REPLACEMENT FINANCING

CAPITAL ASSET ANNUAL SET-ASIDE
PRESENT VALUE PRESENT VALUE
CAPITAL ASSETS (2012 $) (2012 $)
Surface Water Source $3.65M $73,000
WTP $6.82M $227,500
Additional Clearwell $0.77M $12,850
N Grand St Tank $0.57M $9,500
N Grand St Pump Station $0.25M $6,300
Hospital Tank $2.50M $41,700
New Water Main Looping $1.91M $16,000
Existing Water Mains $25.83M $215,200
Totals $42.30M $601,550

February 2012

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS

Page 24




Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

As previously stated, the values of the annual set-aside amounts presented in Table
7 are 2012 dollar values. The annual set-aside will need to be increased at a rate of
5 percent annually to compensate for the loss of purchasing power caused by
inflation.

B. Sanitary Sewer System

Although conceptual in nature, the review of the wastewater system identified the
following:

1. The WWTP has recently been modified/upgraded to meet its current loadings.

2. Wet weather flow events limit the available useful capacity of the WWTP.
Reducing the amount of I/l to the collection system would increase the available
capacity of the WWTP.

3. The Village should meet with NYSDEC to discuss the wet weather impacts on the
useful capacity of the WWTP before increasing the sanitary sewer collection area.

4. Continue to investigate targeted I/l problem areas (both Village-owned & private)
as indicated in past sewer system evaluation studies and make repairs where
feasible. The Village may want to consider purchasing or renting a sewer camera
to monitor these problem areas as well as to assist with maintaining the overall
sanitary sewer system.

5. Implement Sanitary Sewer System Financing Strategy utilizing a useful life of 120
years.

The financing strategy presented in the report should be implemented to provide the
means necessary to maintain the sanitary sewer system in good working order. A
summary of present values for the water system capital assets and the annual set-
aside needed to implement the replacement program are presented in Table 8

below:
TABLE 8
SUMMARY OF WASTEWATER SYSTEM
CAPITAL ASSETS REPLACEMENT FINANCING

CAPITAL ASSET ANNUAL SET-ASIDE

PRESENT VALUE PRESENT VALUE
CAPITAL ASSETS (2012 $) (2012 $)
WWTP $28.5M $650,000
East End Pump Station $0.30M $12,000
Fairgrounds Pump Station $0.33M $13,200
Existing Sewer Mains $15.51M $129,500
Totals $44.64M $804,700

February 2012 Page 25

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

As previously stated, the values of the annual set-aside amounts presented in Table
8 are 2012 dollar values. The annual set-aside will need to be increased at a rate of

5 percent annually to compensate for the loss of purchasing power caused by
inflation.

February 2012

Page 26

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX A

MAPPING OF DEMAND/GROWTH SCENARIOS

February 2012 Appendix A

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Cobleskill
Reservoury

GROWTH

SCENARIO 4¥z= "

Petersburg
/ Min

Barnerville

L L
Klondike Q‘;arry:; L"
X 5 o 3 ’\

.
ey ‘e
[0ADy SPUR
—7
7

£ ©
07 "

e Bra
> Creek

GROWTH
SCENARIO #3

881

2R e SRS
HowesCave* 2

(BM 801) /’7 a
¢
' / K4

2

N | e Z
o A
East Cobleskil 'S &
‘0 %
e N\

N

‘

N

N

SCALE

17=3,000° VILLAGE OF COBLESKILL @ Lamont Engineers
DRAWN AHJ WATER AND SANITARY SEWER MASTER PLAN ENGINEERS « PLANNERS « FACILITY OPERATIONS
548 MAIN ST., COBLESKILL, N.Y. 12043 (518) 234-4028
o 11/9/11 DEMAND /GROWTH SCENARIOS PROJECT NO. FILE NAME SHEET NO.
ISSUE | REV.| LOCATION DATE | AP'D REMARKS DESIGNED MDH / 2011017 || CR—WATER
l 3 | 4

K:\APPS\SDSKPROJ\2011017\dwg\CR-WATER.dwg, Layouﬁ,’ll/Z/ZOlZ 1:32:40 PM



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX B

CORRESPONDENCE REGARDING
PERFORMANCE DEMONSTRATION STUDY
AND WTP CAPACITY

February 2012 Appendix B

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



LAMONT, VAN DE VALK ENGINEERS, P.C.

Engineers - Planners
One Main Street, Box 610, Cobleskill, New York 12043

518 234-4028
FAX 518-234-4613

November 27, 1995

Mayor Greg Flanagan and Board of Trustees
Village of Cobleskill

East Main Street

Cobleskill, NY 12043

Re: Cobleskill, NY Water System Capacity Ratings
NYSDOH Log Nos. 7740-5 (Treatment) and 9733-5 (Supply)

Dear Mayor and Board Members:

I am pleased to say that the New York State Dept. of Health
(NYSDOH) has accepted the results of your Water Treatméent Plant
Performance Demonstration Study and has "acknowledged the
filtration plant’s capacity as 2.0 million gallons per day (MGD)."
(see attached letter from John M. Dunn, P.E., dated November 16,
1995) . This addresses the treatment plant aspect of your water
system’s capacity rating.

I have also enclosed a July 11, 1994 letter from me to the Village,
with attached letter from NYSDOH dated July 7, 1994, regarding the
Village’s water supply capacity rating. Those materials indicate
that NYSDOH agreed to a Safe Yield of your water supply system on
the order of 1.9 MGD.

I recommend that the Village pursue getting the necessary formal
paperwork to document these revised system capacity ratings. I
believe this should consist of:

1. A revision to NYSDOH’s 9/30/87 "Approval of Plang" (attached)
for the new Treatment Plant, raising the approved treatment
capacity from the interim 1.04 MGD to 2.0 MGD.

2. A revision to the Village’s current (9/09/85) Water Supply
Permit from NYS Dept. of Environmental Conservation (NYSDEC)
(alsoc attached), which set an interim permitted Safe Yield of
1.02 MGD pending additional safe yield data collection and
reporting. This should be revised to at least 1.9 MGD, based
on safe yield data to-date.

(Please note that we will be composing another Watershed
Production Report Update covering the years of 1993-95 once
the 1995 data collection is completed.)

COMSULTING EHGMEERS COBNCE
OF MEW YORX STATE, INC.

o

{
)

B



Mayor Greg Flanagan and Board of Trustees
November 27, 1995
Page Two

Since the technical work supporting these changes has been done to
NYSDOH's satisfaction, the Village may wish to consider applying to
NYSDOH and NYSDEC for these ratings increases directly. I spoke
with Carl Stefanik, P.E. of the Schoharie County DOH regarding this
and he has agreed to advise and assist the Village in this matter.
Alternatively, Lamont, VanDeValk can pursue these ratings increases
if you so wish.

Finally, I would like to point out that both Jeff Pangman and past
Water Supt. John Barber were instrumental in performing the work
needed to obtain these increases, and should be commended. Jeff’s
interest in participating in USEPA/AWWA’s Partnership For Safe
Water should result in achieving the treatment optimization
recommended by Mr. Dunn.

I will await your direction on how you wish to proceed with
obtaining the formal rated capacity increases. If you- have any
questions, please call.

Sincerely,

Coilhm: CLLSLM.

William A. VanDeValk, P.E.
Principal Engineer
Lamont, VanDeValk Engineers, P.C.

wv:
Enc.
cc: Board of Trustees (4 copies) - Village of Cobleskill

Sheila Hay, Clerk-Treasurer - Village of Cobleskill

Jeff Pangman, Water Supt. - Village of Cobleskill

Carl Stefanik, P.E. - Schoharie Cty. Dept. of Health

f

John M. Dunn, P.E. NYSPOH, Albany

86052\corr\041.1



I,I STATE OF NEW YORK ®
" DEPARTMENT OF HEALTH - |

Office of Public Health I University Place Albany, New York 12203-3399
sarbara A. DeBuono, M.D., M.P.H. Karen Schimke
Commissioner Executive Deputy Commissioner

November 16, 1995 ﬁﬁCEsVED

NOY 21 1995

LAMONT,
Mr. William Van De Valk, P.E. VAN DE VALK ENGINEERS, P.C.
Lamont, Van De Valk Engineers, P.C.
One Main Street
P.O. Box 610
Cobleskill, NY 12043

RE: Water Treatment Plant
Ciarifier Demonstration Study
(C) Cobleskill, Schoharie County

Dear Mr. Van De Valk:

We have reviewed the data submitted to document that adequate
clarifier/pre-treatment performance can be obtained with one unit out of service at
the 2 MGD rate.

The data indicates that turbidity from raw to clarified water is reduced by
10-535% (35% average). Although reduction in the 0% range is desirable,

- considering the good (and consistent) raw water quality of Cobleskill's source, we
therefore concur with your determination that sufficient pre-treatment
redundancy is achieved. This satisfies our outstanding concerns and we
hereby acknowledge the filtration plant's capacity as 2.0 MGD.

We did note in the August 3 and 16 runs that turbidity reduction across the
filters, aithough meeting code requirements, was not optimized. We strongly urge
the Village to review its coagulant feed protocol and make a concerted effort to
optimize performance.

[f you have any questions, feel free to contact me at (518) 458-6756.

N

Jokgq M)Dunn, P.E.
Chief, Design Section
Bureau of Public Water Supply Protection

Sincerely,

bs/95320PR0O0285

cc:  Schoharie County Health Department, Attn: Mr. Stefanik
NYSDOH, Attn: Mr. Serreli

22



LAMONT, VAN DE VALK ENGINEERS, P.C.

Englneers - Planners
Cne Main Street, Box 610, Cobleskill, New York 12043
518 234-4028
FAX 518-234-4813

July 11, 1994

Mayor Charles Milton and Board of Trustees
Village of Cobleskill

P.0O. Box 169

Cobleskill, NY 12043

Re: Watershed Production Report Update
Dear Mayor and Board Members: '

Attached you will find a copy of a July 7, 1994 letter we received
from the NYS Department of Health (NYSDOH) regarding our recently
submitted Watershed Production Report Update.

I am pleased to say that the NYSDOH agrees with that Report’s
conclusion that the true Safe Yield of your Watershed/Reservoir
system is on the order of 1.9 million gallons per day (MGD), which
is considerably higher than your currently permitted 1.04 MGD.
Although you must continue to monitor and evaluate this issue, I
recommend that you contact NYSDOH to pursue having your Water
Supply Permit modified to reflect this increase. If You need any
assistance with this issue, please call.

This office will continue to analyze the data and perform the
required Report Updates.

Sincerely,

Lode (RS0 Uhdh,

William A. VanbevValk, P.E.
Principal Engineer

Lamont, VanDeValk Engineers, P.C.
A

ENC

cc: Mr. Jeff Pangman

Mr. Casey Jones
Ms. Sheila Hay

87004\ corr\005.1




Bl STATE OF NEW YORK
' DEPARTMENT OF HEALTH

Center for Environmental Health 2 University Place Albany, New York 12203-3399
Mark R. Chassin, M.D., M.P.P., M.P.H, OFFICE OF PUBLIC HEALTH
Commissioner Uoyd F. Novick, M.D., M.B.H.
Paula Wilson Director
Executive Deputy Comrmissioner Diana Jones Ritter
Jul N 7 , 1994 Executive Deputy Director
William N. Stasiuk, P.E., Ph.D.
Center Director

Mr. William A. VanDeValk

Lamont, VanDeValk Engineers, P.C.
One Main Street, Box 610
Cobleskill, NY 12043

- RE: teg No. 9733-5
Watershed Production
Report Update
NY Water Supply
(V) Cobleskill, Schoharie Co.

Dear Mr. VanDeValk:

We have received and reviewed the above referenced report. We agree,
based on the data presented, that the true safe yield of the Cobleskill
Waterched/Reservoir system is in the order of 1.9 MGD. To confirm this

result, reievant data should continue to be collected and submitted gyary
three (3} years, as per Special Condition 30, WSA No. 7592

Please contact me at (518) 458-6756 if you have any questions.

Q.E{:g”“:ﬁ Sincerely,

UL 28 199 /@(/‘/ g/a;&&a(/

Lo /
VAN DEva o ephen S. Marshal)
ALK cHGiNEERS, P Junior Engineer

Aureau of Public Water Supply Protection

bs/94188PR00242

cc: Schoharie County Health Uepartment, Attn: Mr. Stefanik
NYSDOH, Attn: Mr. Orndorff

@A



ST/ TE OF NEW YC3K NE)
DEPARTMENT OF HEALTH

Corning Tower  The Governor Nelson A, Rockeleller Empire Stale Plzaza  Albany. New York 12237

+d Axeirpa, M D
HTUTUSS1QNEr

OFFICE OF PUBLIC HEALTH

i~ 6:\ —~yz A
Lg'cr}:c;';,ﬂanu:.:;‘l. MD . MPH, ) R‘:‘ -j‘. E_‘: EVED
reaevve oot Desctor September 30, 1987 0CT 2 - 1957
Hon. Leon Wilson BREWER & LAMCNT ENGINEERS, p.c.

Village of Cobleskill
East Main Street
Cobleskill, NY 12043

Re: WSh #7562; Log #4762-5 & 4970-5
Approval of Plans
Water Filtration Plant Expansion
{V) Cobleskill, Schoharie County

Dear Mayor Wilson:

We have, this day, approved the revised -plans and specifications submitted
by Brewter & Llamont Engineers, P.C. for a project including filtration piant
expansion and appurtenances.

Application for this project was previously made by you and received in
this office in November 1986,

We call your attention to Standard Conditions a & b and Special Cond1t1on
¢ the enclosed Gen Form 207 entitied, Approva] of Plans.

It is imperative that the ¥iliage implement and continue a leak detection
program, and, continue compliance with Condition #30 of WSA 7592,

A set of the approved plans &nd specifications is being retained in our
files, a second set is being sent to the Schoharije County Health Department
and the third set is being returned to your engineer

You should soon receive notification from the Department of Env,ronmenta1
Conservation on the other aspects of this proaect

Gilbert M. Fau
Chief, Design
Bureau of Pub11c Water Supply Protectxon

Enclosures

cc: Brewer & Lamont Engine
Schohar ounty Heaith Department, Attn: Mr. Stefanik

Aibany Regional Off ice, Attn: Mr. Decker
DEC, Attn: Mr. Dean
DEC, Attn: Mr. Stout

A- |



NEW YORK STATE DEPARTMENT OF HEALTH

APPROVAL OF PLANS

FOR PUBLIC WATER SUPPLY IMPROVEMENT

This approval is issued under the provisions of 10 NYCRR, Part 5:

1. Applicant: 2. Location of Works (C, V, T} 3. County: 4. Water District
(Specific Area Served)

(V) Cobleskill (T) Cobleskill Schohurie (V) Cobleskill

5. Type of Project: O 7 Distribution

0O 1 Source ‘% 3 Pumping Units 1 5 Fluoridation (} 8 Storage
O 2 Transmission ( 4 Chlorination (¢ 6 Other Treatment (} 9 Other
REMARKS:

Treatment processes:

Potassium permanganate
. Liquid Alum & Polymer for Coagulation
3-Solids Contact Units for Clarification
4-Dual Media, Air/Water Wash Filters
Caustic Soda Tor pH adjustment
Fluoridation
Chlorination

# initiating improvement of the approved supply, the applicant accepts and agrees to abide by and conform with the
following:

a. THAT the proposed works be constructed in complete conformity with the plans and specifications appraved this
day or approved amendments thereto.

b. THAT the proposed works not be placed into operation until such time as a Completed Works Approval is issued in
accordance with Part 3 of the New York State Sanitary Code.

C. THAT demonstration of higher application rates shall be initiated within 1 year
after this project is completed, such study to be conducted in accordance with
acceptable criteria and procedures, and, the resulis summarized and submitted for

" approval . ‘

L ISSUED FOR THE STATE CO\L\IISSIO\IER OF HEALTH
7
September 30, 1537 b LlasL CL V&, 14 C/
Dais _// Designated Rfﬁl'z:scntatm_
Gilhert M. Faustel, P.E.
[ Chief, Design Section

Bureau of Public Water Supply Protection

Name and Tule (print)

Clsinbution: White — Apgplleant Yallow « Flle (LHO or DHOY
Plak — Cenirai Qiflcs (BPWS) Blus «— Other

Gen ¢
{Rev. 378} (881.20) A - :2

n



S hd A d nd b b

I

6. Type of Ownership:

@ Municipal
O Industrial

(O Commercial

O 68 Private - Other

{0 9 Water Works Corp. 1 Private - Institutional

O 26 Board of Education

O 1 Authority £ 30 Interstate
C 19 Federal (0 40 International

0 20 State 3 18 indian Reservation

7. Estimaled Total Cost

8. Population Served

9. Drainage Basin

$1mt 5,270 Dow & Smith Brooks
10. Federal Aid Involved? Bl 1 Yes 11. WSA Project? 1 Yes
EDA 0O 2 No 7592 0 2 No
SOURCE
12, 13. Est. Source Development Cost
O Surface Name Class
O Ground Name Class
14. Safe yield: }5. Description:
GPD
TREATMENT
16. Type of Treatment
{0 1 Aeration @ 5 Clarifiess % 9 Fluoridation
0O 2 Microstrainess @ 6 Filtration €] 10 Softening
G4 3 Mixing O 7 lron Removal %) 11 Corrosion Control

] 4 Sedimentation

) 8 Chlorination

3 12 Other

17. Name of Treatment Works

{v) Cobleskill

18. Max. Treatment Capacity

1.04 GPD

19. Grade of Plant
Opcrator Reg.

I-A

20. Est. Cost

$1m>

Jescription:

Ultimate

Filter plant expansion & rehabilitation
Hydraulic capacity (piping): 2.5 mgd

Pretreatment capacity: 1.5 mgd

demonstrated: 1.7+ mgd (or more).

Anticipated plant rating after higher rates are satisfactorily

Tant rating after this expansion & demonstration may additionally

be 1imi¥ed based on the safe yield of the source of supply.

DISTRIBUTION

22, Type of Project

—

[—
a

2 Interconnection

—

¢ 4 Fire Pump C1, Underground

1 Cross Connection 22 3 Transmission Elevated 0

23. Type of Storage {village owned]

16k M Gals.

Gals.

24, Est. Distribution Cost

25. Anticipated Distribution
System Demand: Ave. 1.3

(2006 estimated)

GPD Max. 1.7

GPD

G Yes O20No

27. Description:

A-3

26. Designed for fire flow?



-"L,"Né\'l York State Depariment of Lavironmental Conservalion

I

e

NYS

Tosgst

Peescrt
C::nlcnmal

)_._f.....g,.__...-‘,,r.n.n.——.‘

Recion IV FHeadguarters
2176 Guilderland Ave.
Schenectacy, NY 12306
(518) 382-0680

Mr. Leon E. Wilson,

Mayor

lelage Board- Cob‘esklll
. East Main Street

Cobleskill,

Dear Mr. Wilson:

Enclosed 1is
COlet’OuS apd

v, because it does not provide for the safe y1e1d anL1c1w

Lheir'a

NY 12043 - B

tachments.

pated by the original application.

an addit
1 2 mgd safe yAeld

S

mouw N

I
enry I cnt
- e -— i

Schoharie Co.

Ao
-~

)

. <
in

fu

]

'

&)

1

L

Ir g Lt
30 oW
o

0
MY
G

b
'—l

-~

achments}

September 9, 1985

Re: -UPA £41850333,

wWsA 7

village of Cobleskil

Reservoir

Increased Safe Yield

Dle:se read the entire pe:ml

Several additional actions znd
ional permit ‘application will be necessary to provide the

Sincerely,

Daeid 2

Dzvid Stout
Sr.

. Dean/M~. Zenhn W/mq: thg [ist
DT Associates, Pref- Engr.

4

ealth Dezct.,

Mo

Stefanik

, NYSDOH, Rm 472

SDEC,

.
tamicrd

P, 4232

amford o,
4 Pura Maters

Envircnmentzl Ao

the referenced permit with [0 additional special

.
—

522
1

Henry G. Wiliiama
Commissicner



- maA MO ynzy —
v, HEW YORK STATE DEPAKY™ T OF ERVIRONMENTAL CONSERVATION
1
A DEC No. 41850333 -

| CPERMIT - e

UNDER TILE EMVIRONMENTAL CONSTRVATION LAY
ARTICLE 15, TEVLE 15 (WATLR SUPPLY) and

. Title S(Protection of Water's}i
[Tn ISSUED 10 ) . B
Villaae of Cobleskill

ADBRESS OF PExaITTEE . .

' Mr. Leon E. Wilson, Mayor, E. Main Street, Cobleskill, NY 12023 ]
LOCATION OF 'ROJECT _

Area A and C at Cobkleskil] Reservoir (segce map attached), SE of Mineral Sorincse

’ DESCRIPTION OF PROJECT _ , .
Take an additional supply of wates LUD to 20,000 cpd for use in “he existinc Lreatmen

-
[

2 new source of water susonlv throuch the gre=xtinsn

and distribution system by development of

‘6f a 16.4 acre, 0.96 mg reservoir with a 38 foot hich earthen Cam, WW _of Dow Reservoir

{ (et 2area A). Also 25 part of the new suoolv, enlarce the existing Dow Ieservair nwv 028 mg

2r¥ea 2t its southeriv enc. The safe viald Qf the comnlatres

Dy excavating additignal water

- Teservoir system will be 1.02 mdc. )

COMMUNITY NAME V111 age ) : ’ TOWN
Ceblacskiia Coblsgkill:
counTY : FLA COMMUNITY NO. DAM NO. PERMIT I1S5UE GATE -
Schohaxrie 174%-¢836 _8/9/85
) e - - GENERAL CONDITIONS a )
- 1. Prior to stasting work on zny constreiion uthorizedherein, cetailed 4. The Degartment reserves the right ta recozsider this permit 2t any
plr f the structures proposed 1o be buill and speciflications for such time and afier due notics and hearing at thst tiz= o ceatinue, rescind or
wi i1l Kave besn submitied to znd ipproved by the Desariment, There- mocify this permil: in such-z marner as may bt found to be just ind
zfle. such consirucion work shall be estirely completed in full sccord- eguitstble, :
ance wilk the plans 3nd specifications which & 2 ailted ar : : CL . . .
";}pruveld ' pans Pe - eations which have been fo submitted 3nd 5. Granting of this permit coes not refieve the 3pslicznt of the fESpONS-
T . ibility of obtaining any other permission, consent or 2pproval which may
. 2. The De'gar:ment‘_resenes the right to rescind this ;rermil— or to izke _he required. A - . ’
whatever action jt @2y deem suiladle and aroper il the works zuthorized 6. As i condition of ths issuance of this pes=il, the zaplicant has
!c.: be consirucied herein are 2ot 1::i_l§ar.ed by Sent 30, 1ics7 .o accenied expressiy, by the exezuiion of Ihe applicatizn, the full legal
—_— : = - responsidility for alt damages, direct or indirect, of whatsver nature, snd
'SH s - [ . . . .- - by whomever suffered, arising oul of the project descsibad herein and has
O\E%?K.Sec"?n 15 15{.;9L10|r the ‘1"”0"?5“'“' Conse:va.non Law !:x:ads the 3grzed 1o indemnily and save harmless the Siate frem svits, actiens,
Jheeation of 3ay of these works unti, 23 consirucied, they have besa. ¢images and cosis of every name and description resulting from the said
scproved by the Depariment. Such lins] approval wili be given only on sroject . . B
wiillesn requesi. in ges 2l sueh approval wild rot be given enril zit pro- . feet- :

visions affeciing quality of the waizr 3nd sifety of the works have hesn

7. By acceptance of this permil lhe permities zgrees that the nersil is
Complied wilh in full. :

contingzat wpen strict compliance wilh the special canditions following.

’ NOTE: Only those special conditions following which kave been marked
@ apply. :

T SPECIAL CONDITIONS T

] 8. Al land within feet of zay well shzll Ye srotecied (] 1. Befare zay water fram the well(s) may be vsed lor zny aursese
and Ceatrolled in order ig preveat dollution of the ground or groundwater
by Zirect cwnershiz of the land or 5y the acguisitien of preteciive ezse-
Reis or othier 2pv0priate megsures,

after prolenged pumping lesi(s), the spplicant shall Rave Ciused 1 simoie
af the waler from each to be collected and analyzed, sRall Rave sydmilied

: the resulis of such aniiyses to the Decarimeni znd suald have besn
advised by the Desartment either that the water is of 1 saiisiaciory sani-
lary qualily or that certain specified freitmen? or purilicsticn theresf i3
necessaey. In this last case such water shall be used only after fyll com-
‘plizace with all of he fequirements of the De cartment.

(] 2. This ares shan further e prolecied from poflution %y strface
walers originating oulside thereql Oy the consiructien of suitzble diver-
ston ditches or embankments and the develooment of the water sources
shall be so carried out that there shall Se no oppostunity for nollution

emitring the waler scurces, - i . E] [2. Nathing coatsined in this permit and approval shall be keid to

. ) autharize the applicant 1o supply, sell or disiribute waier from this source

L] The physical pemding facililies and conirois shail be orotecied of suboly for any purpose unless all such water shafl first have Seen

S48 Jamsge or tampering either by 3 lence of other suitasle enclesure treated ard purified by dlsinfecticn {and fillration) in 1 manner sagistac-
ar <if manner of construction ind instaliztion, '

tory 1o the Department, s

’ {SEE REVERSE $IDE) .

AR



SPECIAL LUMULEIUND, LiFtibnucy

]

G 13, T’\c Depaclment ieserves the 1ight 1o tequi.. the 1aking of further 20. 1 the cvent 1 any of the wells should fall of the combincd
SInitary precavlions of the Jurther Lieatment of purification of the waler vicld of the weils should fall below galons pet mlavle, the Peimbl- 3 -
from this source should conditions In the Julure Indicale & neec for such tee shall Installan additional well ot take suth other appropelate measures
=ctioa. . as m3y be directed by the Department. Such additional well, however,
) ' shall require an additlonal peralt, foc which 2 regular apphc llon shall be
D 14. Granting of this permil by ihe Dcparlmenl 1s made subject fo lhe mide.’ '
;untmg of any apgeoval by the (Dclaware) (Susyuchanaa) River Basin L. . .
C-  ‘ssion, which may be requited under the provisloas of the {Dclawarc} G 11. The waler :n.-applr facilities shali be lnslli}ed lor to the time any
5 g . L ! 1 . put¢haser of a residence shall seasonably require 1 conneclion lo The
( ianna) River Basin compacl. ) systtm, This obligation shall be Included 25 2 cavenanl in the deed con-
7315, Ingividual meters shall be provided ic measure all water supplicd veying cich lot lo the purchaser and such coveaant shali further obligate
1o czch individual cusiomer receiving service liom this syslem. Masice \he Permittee to provide 2 conneclion lo the waler syslem when rezsonably
melers shall be instalied on alf soufies, of supplr 1o measure all waler requited by each purchaser, .
sumped to the sysiem, 21 Provisions shall be made 1o provide an adecuale supply of waler
. ) 1o those-residents whose private well waler systems a:ie Ziminished or
[:] 16. A minimum walcr pressuce of 20 pounds per square inch shall be rendered non-productive b:r lhc use of the wells d:v:le:d by the Permils
stovided lo customers al all 1imes. An auvxiliary source of power shail be tee.
srovided 1o assure coalinued operahon of 1he walcr supply during petiods
of elecirical power [ailure, - 23. Provisions shail be made 1o minimize erosion during the consiruc-
tion of the project and to pteveal increased scdmznlahon in"any waler
i7. An alarm system shall be provided with asutomatic signaling body on of adjacent lo the paject.
igparatus which will report when primary source equipment malluaclions, [ -
?”rs !‘;r ;";“‘5 Marm S;’slcm <hall be szbmilled l: a';d approved by the 24, Water used lor dlslnfecun;. m:in_s, if discharged lo arez slreims,
'P::.bl'nc Service Commission’ Pf:or to placing Ihe wa!cf sup Dlr system In muslhave.a chiorine residual not c-u“('l“.ls-ﬂ'as mg/1 al_nmn:ol’dlscha:g:_
‘service. . : oo . i ' )
E} 18.. Mothing contained herein shafl be hcld‘lo authorize lhe permitize DIS' Upon completion of the construcion 3uthorized by ihis Peramil. and the com-
. N ;J ‘& . a th § district . & hi : b y t mengement of the taking of supplies of waler from the sourczfsl so autherized, 2l «x-
‘_C:, -xs.r;) vie waled [:j) ; );.‘o Del’ a{lls nt om lserwzc ared walc . 2:;;0 isting Lacilities indicated in this appbcation s unnecessary 1o the future pperation oflhg
rl.Y e= én -;;p::w:; Y lchoepmgmle) arrll s fte ecessers withoul hav- system shall be permanently discannecied therelrom, the siping slusged. and any weils
ing received 3 further permi m ¢pariment. 10 disconnected capped and sealed, all in manner satisfaciory o the New York Siate
D 9. o e i o Desanemcent of Health, The facilities thus abandaned shall gt .i:ain Le used for public
wit 'n- ls:nc:ﬂ‘l:e :;:a';:ogepsl:f;tgn:r S‘?:C‘iai;lhhes p-elrlmu!:d herewn I;IEI; water supply purpcses without 2 funher Permit from the Dezs ﬂmg-u of Invarcamental
[t ne Y H I E pCimillge a5 agreg ' B N
participate in the Federsl Flood Insurance Program, all consirucClion Conservation.
relsted 1o this permil and al! new consiruction in lhe area to be served
=ust comply with zll cansiruction standards which may be deve!oped in
_mplc—seﬂ.nng the pogram. . . - .. B :
NOTE: The fcl!nwmg acditional conditions are zpp[:cablc to U'us permnt' -
.26. The dam shall be constructed in accordznce with plans znd specifications zs preperad
by Brewer and Lamcnt Engineers, as revised Rucust 20, 198S.
. Rny substantiel deviation from the
be zprroved by the Decartment prior
indicatad on "as-built" &razwincs. -
25. Within two weeks after comsleticn of the permitted we
“the undersigned Regionzl Permit Administrator in writ
completicn znd shall include with this notificzation a
€esign enginesr, or engineer supervising the permitts
completely executad under his ca:e"andasup =izion in
- speciiications zs zporoved by the Deseritment. ALl de
must be represented and noted on “"es-built" drawings,
enginee:'s notifications as necessazy to fully reores
22. No water shall be impounded until the Department has issued a "lsttasr of azzroval to
fiyir. : -
30. Stream cauging and rainfall data cn several approprizte wztersheds thet contrzibute
o or micht be diverted into the existing reservoir svstem shzll be collscied cn an
annual basis. The data shall be reported to the NYS Dept. of Zealth-Zurszu of Public
Water Supply, ESP-Room 472-tErastis Corning To“ xr, Ailkany, NY 123237 at 3 yr. intezvals.
Cont. cn zttached shest
) /f/ / f&
%ﬂw\ ( 8 _/1:. ety 6 C7
nate Reg'} Dﬂm'i- Afmimieteasan AQCRESS 217/ CilAavrt=snd tya  Semenacczdv, NY 13306
lliam R. Aériznce )
[



“CiAL CORDITIONS . - .
314‘ an evaluation of additional supply alternatives shall begin .rmediately to provide_?:om
0.5 to 0.8 mgd of source water. Such a report, including a cost analysis, and ig's
. yrelarionship to the current proposal, shall be completed within six months and submi;ted
to this office andiithe NYSDOE~Bureau of Public Water supply.
12. The applicant will indicate the preferred alternative or priority plan in Congition 31
within ten months and so nétify both the Department of Environmental Conservaiion

" and the Department of Health.

33. The initial design of the new “Reserveoir" shall be such that future construction/.
expansion of the water supply system can conveniently and safely occur to utilize
" the maximum safe yield of the total watershed. -

34. The Fishery Maintenance and Restocking Plan composed of a fisheries mitigation plan
*  described in the 8/23/85 letter from Terry R. Culp to William VanDeValk and page 2 of
a letter dated B8/26/85 from VanDeValk to David Stout shall be followed, refexr Lo
letters attached. ; - C

The pollution control plan to minimize turbicity in the Smith Reservolr as Cescribed

35.
in P. 2 of the VanDeValk letter cated B5/25/85 to D. Stout-shall be followed.
SIgR Note: The Cobleskill Village Soard ¢id not cetermine the tyope of SZQR Actich the
_/j7 croject constituted, but issved a notice of necative declaratioﬁ;on'6/24/55
Zﬂ - ¥, for what DEC considers an Unlisted Action. R S : e

rPE SSUE DATE ,xb;-qeg'laPer:iE Aé;ipistrator ) ADORESS 54 9¢ guilderland ave.
[ Y - - -
>, /85 /,4£;§{L44n /4??./13_ /) nmm e € F Schenectadv, Y 1230%
William R. Adriance :

vV



S((frfifil/ir) rroject Loutenivn 1 -

I’L’!: Villege of Cob- ki1l Water Supply Expsnsicn
,1,._4‘-'-,,"; Project’

AT covreskill 7.5 Quasdrangle

HE L == (RYSDOT 1977} . '

> R

<)
ol
5

N, \ :

\ 7l <
) (—3\ ~ -

- < hd
\,\\&/ A \
. >
\ i e

. 1 ';’ \ \

e

N \\'{\! -
VT

. . -
[ it . "n
~ g S IO i e
) 4, ° - BN i
: N - Wit
wa - \/ ) N ’ ...’ - . = )
- - > & ! W e :
7 l § J " . '/"'/ - "“ AL
- & ) : 1‘
4 L] - /\./ > : - '
” g 3Gl 1Y 4 .2 A, = ‘
! -‘}_ t IS = )
| ;
c =
= e ier P37
N“ ° 3
S ==t p— ‘ Z :
: D1co= l -
- 2 0 e ! . : A
- ‘ 4 T
a3l WS d = TN \
2 - Y it N : c - 7 )
L ot ‘ v /j// ; Gl
- . . a . * - 0 i
‘ NGB ) T AL . Vi R
» : NG " o2 l \ \
o
. “u e - .‘ / .
S e Sy . =240 Y !
". + l. H i
= eya ° o : o! :
S S WA . s}
R BN ' 2 '

Coz L
o A ! -
\ ” l-:
RN ==
' 2 Hi BN
= A e
) \ v HECEANE
S XS, AN
= - RN
: - Yottt on
‘[/ /-_S._ ‘-',
3 :
\
\

ST
RPN g
iz,
NS

4
N

A
-

H

1

‘ |
{ }

p
.
(:
i
7

S i \l:" ) Kéf

— By N 3
- NRNE ENNEDN ..(:! q-% 5
t\\ " ‘-.‘, \ R}é‘-:“ }‘ “ : a < -
SR JX'A".@J’: 7
S
- N

T, X

5 ?)
r'..-. 7



_ STATE OF NEW Y RK  wXe
S DEPARTMENT OF HEALTH Y24 OFFICE OF PUBLIC HEALTH

CORNING TOWER . THE GOVERNCR NELSON A, ROCKEFELLER EMPIRL STATE PLAZA L

ALEANY, N.Y 12237
NAVID AXELROO. M.D.

Commisironer

LIKDA A RANDOLPH. M.D.. M. P.H.

Owector

WILLIAM F_ LEAVY

Faecutrer Seputy Dwecior

RECEIVED

August 29, 1985
AUG2 9 1885

BREHER&lAMOHTEHMHEERS,RC.

Mr. David Stout

Senicr tnvironmental Analyst

New York State Department of
Environmental Conservation

2175 Guilderiand Avenue

Schensctady, NY 12306

Re: WSA No. 73592
Reservoir Expansion
{Y¥) Cobleskill, Schoharie County

Dear ¥Mr. Stout:
The documenis and exhibits pertaining to the above Hgter Sup?iy
Appiication have bes! reviewed by the local pd}éjc health engineer having

jurisdiction and by this office.

We have met with the applicani's engineer to discyss our concerns zand the
£ollewing will summarize our modified position:

A. Tns applicant should sa2zk  the meximum poisntial yield +roam  the
watersheds. This will remove the ambiguity to past applications and is
consistent with the applicant's possible two phase proposal oFf reserveir
sxpansian.

3. Ailthough the total reservoir potential safe yield analysis uses eceptadle

anginesring computations, &nd is the most conservative.of previous studies
dene on this watsrshed, it does not, in our opinion, consider WO
important judgementzl factors. First, the watershed 1is very smell (3+
squarz miles) in comparison with the 70 square mites watershed used ior
computation of the sais yield. Second, the following tehie shows
simpiified relationships for reservoir storage versus safe yield:

.



-~

-

“r. David Stout -2- August 27, 1985
System Storage Safe Yield Ratio
{(Y) Cobleskill 172 g 0.915 mgd 188:1
(1875 04G report)
{Y) Cobleskill 213 mg 0.92 mgd 2131
(CPS-€3
{V) Cobleskill , 163 mg 0.84 mgd 2303

(1967 NYSDOH analysis)

{V) Cobleskill 315 mg 1.2 mgd 2e3:
{current report}

{C} Oneonta o 470 mg 1.3 mod 362:1
{CPWS-14)

New York City 566 bg -1.28 bad 44217

(C) Albany 12.7 bg 28.4 mgd £63:7.
(CPWS-43)

Therevore, it is our opinion that the anticipted safe yield should be
down-rated -until sufficient stream gauging and rainfzll data on the
Yillage of Cobleskill watershed «confirms or adjusts the current
projections. Our initial down-rating is 15 percent.

~This would result in a safe yield relatad to the proposed initial
construction o7 0.85 (1.2} or 1.02 magd, and 7ull developmen: of 0.85 (1.5)
or 1.28 mad.

C. The current report uses average daily demand %o assess fulure npesds. We

Gisagres, as per Bulletin 42, New York Stzts Depzriment of Heazlith, i:
2.1 and 3.1.1, 1982 editicn. Under a maximum tuture demznd of about 1.8
mad (1.5 mod projected avsrzge demand x 1.25 meximum/average ratio),
current praject would be 0.8+ mgd detvicient, eor 0.5+ magd deficisznt under
Tull development. An additional source(s) of supoly is necessary. Tnis
ceuld be modiiied further oncz the information in item 8 is available.

D. The nead for further sourczs of supply to satisfy future demands impacts

the plan 7or filter plant expansion or moditfication, the sizius of
potzntial groundwater resources, the possibility of diveriing zdditicnal
watersheds to the existing reservoirs, the maximum césacity of the
"Helding Pond" and the comperztive cost and besnefit of each. This must be
addressed now in order to advantageously assess or incorpcrats the presant
proposél. Oepending on the cost benefit of the alternztives, the oricrity

of construction components may need revision.



My,

Devid Stout -3- August 27, 1985

Based on the preceeding, our position on WSA 7592 is as follows:
Approval of the application with the following conditions:

That the request for taking an additional supply be granted equivalent to
the maximum safe yield of the total-existing. watershed. .. Such amount shall
be .determined by actual-gand ‘evaluatiy =data#from gauglng -and - rainfall

=Such: daua sha!] be co]]ec;ed on

SuatTOH{S) on the appropryate"watersheds.
' Zithree = year 1nuerva1s Until a
nterim; maxmmum .safe yield of ..the

an - annual .. bas1s~‘and“‘be“‘féporté
determinate “figure is- "established, Sthe™

to;a] ‘watershed shall be 17027 0or" 1 .28 mgd depend1ng on which phase of the
"Holding Pond"™ is consiructed.

het the initial design of the new "Holding Pond" shzll be such that
uture construction/expansion can conveniently and safely occur to utilize
he maximum szfe yield of the total watershed.

That the amount of water available for additional customers, or increzszd
use by existing customers, be limited to 20,000 gal/day until Concition_ &
and 5 are sztisfied. '

That an evaluation of additional supply alternatives begin immediataly to
provice from 0.5 to 0.8 mgd of source water. Such a report, including a
cost analysis, and it's relationship to the current proposal, shzll be
completed within six months.

Tnat the applicant will indicate the preferred alternative or pr.orlgy
plan in Concition 4 within ten months and so notify both the Desarimsnt ¢f
Environmental Conservation cﬂd the Department of Hsalth.

That the permit for this appiication be so written that Condition 3 mey be

agninistratively modified, based on the progress, Jimplementation, znd
necessary consiruction referred to in Condticns 1, 4 and 5.

Should these conditions neot be acceptable to the applicant, ‘this jettzsr

w1]l serve as our Notice of Appezrance and request for a heﬂrinc.

cc:

Yery truly yours,

Latulohpiti_

Gitbert M. Fauystel, P.E.

Chief, Design Section

Bureau of Public Watzsr Supply Froteciion

:DEC, Albany , Attn: Mr. Dezn/dr. Behn
‘BoT ASSOC}Egh

Mayor & Yillzge Board

Schoharie County Health Desaritment, Atin: ir. Stefanik
Albany Rezional Office, ALLn: Ar. Deckar



i IWER B LAMUING Bivastrm—r—y - o ms
] B D T ASSOCIATES

CONSULTING ENGINEERS ~ PLANNERS
£AST GREENBUSH — COBLESKILL

August 26, 1985 : Reply 1o:
Cobleskill

Mr. David Stout

Sr. Environmental Analyst

Region [V, Division of Regulatory AfFfairs
New York State Department of

Environmental Conservation | R E E E_\ g E D

2176 Guilderiand Avenue

Schenectady, NY 12306 AUG281985

RE: UPA 41850333 : oued, OF
Cobleskill Water System Expansion i i\{d&{ﬁmhﬂhnﬂﬂk
Fishery Maintenance & Restocking Plan LHABS&&?‘Q RWE

Dear Mr. Stout:

This is in response fto your letter da tﬂd August 1, 1885 concerning
hendling of fish affected by the &bove- eferenced project. In that
letter, you reguested we submit a F:shery Maintenance and Restocking.
Plan which addressed the following three (3) issues:

1. What will be done with the Fish presently in Dow Reservoir.
2. Whet will .be done +to reestaeblish a fish population after Dow

Reservoir is refrilled (i.e. after project complecion).

Whzt will be done to minimize turbidity, sedimentation and other
adverss impects to the fish in Smith Reservoir.

Tre olan we cropocsa is outlimed below, following a brief description
of construction requirsments which necessitate suchr a plan.

The Villace of Cobleskitl hes decided thet the projesct to ke
constructac will consist of the work defined 2s the Base Bid in The
Project Orawincs =nd Specifications. Tnis scope of work requires that
zpcroximatesly 34,300 cubic y=zrds of materizl be excavzied {rom the
southern =nd of Dow Reservoir. [n order to Facilitate excavation in
+his ares Oow Reservoir will have to be drained, most Tikely in its
entiretv. Oue o presenit unknowns suwuch &s the rete 2t which
constructicn will procesd and The emount of water zveilable in Smith
Reservoir lester this year, the exact time that Dow will be creined

cznnot be xnown for certain et this time and this part of the project
must remein flexible =a as to minimize the risk of water Shortacp.

, it is known that Dow Reservoir will be drezined either lat
i1 or e=arly nexit summer. This leads +to the first issuve To b
e thzt of whait to co with the fish in Dow Reservoir.

crzining Dow Reservoir
Eve T

is inevitable, the fish presently there
o be removed and el

ther transferred to ancther SCcy o

77 Troy Rcad, East Greenbush, New York 12061  518-477.5253
45 Main St., Cobleskiil, New York 12043  518-234.4581

N



nr. pavia stocut, Ar yst rage ¢

Reglon IV, OfIvisior. uF Regulatory Affalirs

[In either case the fish should be removed prior

to the dralnlng of Qow Reservair since the reservoir bottom will
remaln muddy, Preventing the use of equipment to collect the flsh.
Any Fish remaining in the mud will deteriorate, adversely affecting
water quality once Dow Reservo!r is refFilled. We propecse, therefore,
to remove as many fish as is practicable while there [s still scme
water left in the reservoir.

water or disposed of.

As a result of several conversations wlth Mr. 0. Kay Senford, a
Fisheries Biologist for the New York State Department of Environmental
Conservaticn (NYSQEC) it was declded that the best way o assure
proper hancling of the fish in Dow Reservoir was to obtain the
services of a professional consultant licensed to cepture and
transport Fish. We therefore contacted TERRY R. CULP and ASSOCIATES
of Stamford, New York and asked him Yo work with Hr. Sanford of vour
Department to develeps a Ffish handling plam acceptable to NYSDEC.

Refer to the attached progcsal from Mr. Culp dated August 23, 1985.
We have receivesd verbal conifirmaticn From Mr. Sanford that the Fish
handling plan outlimed in that propesal is sccegctable to him., We feel

that this propossi satisfactorily addresses the first issue in our
Fishery Maintenance and Restocking Plan.

The second issue to be eddressed by cur plan is the reestzolishment of

a2 fish population in Dow Reservair. Key Santord has szid that the
Rezion IV Fisheries and Wildlife Deczriment of NYSDEC will werk withn
the Villazge 0o restock Dow Reservoir with 2 cdesirzile comoinzticn oF

Fish species. )

The third issue involves proctection of the Fish poepulation and wabter
quality in Smith Reservoir. Smith Reservoir s connected to Dew
Reservoir by means of a2 1Z2-inch dizmerer cest iron pipe. Flow throuch
this pipe is controllable by means cf a slufce gate cver one end.
Ouring construction of the project, this gate will be cicsed so thet
work in Dow Reservoir will Fave no imgact on water qgquslity or fFfisn
Populsticn in Smith Reservoir. The only comstructicn that could
&7Fect the wzter in Smith Reservoir is the instaliztion of =2 24-~inch
cCiameter connection pipe Ffrom Smith Resdervoir to the Folcing Pond.
i

The actual impact of th 3 construction will depend on the wabter lewel
in Smith Reservoir &t The Lime the gior is installed. [¥ the water
level is above the lowest level ofFf axcavarticen for this work item 2
CorFerdam will be construc=ec in Smith Reservoir around the work crso.
The small volume OF water insicde the coffarczsm will De sumped over the
Smith Reservoir embarnkment and onto the open Field where 1T will
serezd out z2nd either evaperzta, infiltrate. or travel overland awEy
from the reservoir. This dewztering prorecure will result in a
minimum Cisturtasncs cf the wster in &mizh Zesarvoir., We Cccn’t exgect

any fish to be harmed by .this const-ucticn act

We trust tRat this plan sztisfscicrily zdcdresses the reorcerns which
You listed in your letter ang wiil allow the Villzge %o meintain its
SEQR necztive ceclaraztion. -

If you have any cuestions or need any Ffurther Information please
CoNtach me an (S518) 234-a63) . [ 2m sending & copy of this letfer to
all those who apcearsd on vour mailing list,

Sincerely,

AL IRRIRTRARIALY

William a. VanDeValk
Proiect Engineesr
Brewer 3 Lazmont Enginears, P.C.

WAV : }jp
€c: L. Stefznik, Schoharie Couty Dezt. of He=l%th
G. Koch., NYSDEC
G, Faustel, NYSDOH
- - - . e em .



RECEIVED -~

AUG 2 4 1885

l
!
!
BACAER & LAMONT ENGINCERS, P.C, -

e .11 rain Streck
P.O. Box 128
Stamford, New York 12167
. Phonc(607)652-3563
' 23 August, 1985
To: William A. VanDeValk, Brewer & Lament Engineers, P.C.
From: Terry R. Culp
Subject: Cost to collect a2s many fish as possible frca the -

Cobleskill Water Supply Reservoir {Dow Resarvolr)

and to transfer 21l game fish to eicher Summic Lake,
.. Bear Gulch Lake, or Smith Reservolr, and to dastroy

(by land-£411) all other £fishes collected: collecticts

to be made during Fall 1935.

After discussicns with you and Mr. D. Kay Sanford of che
N.Y.D.E.C. on 19 August, 1955 I feel che best way Co remove the fisdaes
from Dow Reserveir will be by saize znd/or doac elz zraofishing.

If conditions per=it (i.e. smooth znd hard boctenm, de
§ feat, znd no obstrucciocs), che prefarrad method O Tem

fishss will be by s2ine ner. If coudicions do oot aliow

bozz electroiishing will be used.

Not knowviag how many game (or ocher) Iishes prasencly live iIn
)& Resarvoir or vhecher seining or beac eleccrofishing will be
required to razmove chese fishes it is difficult Co mzkz zn esIimeiz as
to the time and cosc rzguired. Basad on similer work I did last year
for the City of Schenmectady (chrough Eaviroczed tssgociaces) 1 estigzce
the job fo rzguirs zhour T2a days =nd Liarze perscus.
mzcerizls (2ot To excaed
fixed ccst basad on fen
plezsa {iad thesa ccsi

I w711 obczia all necessary permics from YYDEC and werk wigh cthea
es to cthe placemenc of 21l gamefiszh csprurad. '

et b 4 e a———

\ g by ey e A b 2



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX C

DRAWINGS OF STORAGE TANK LOCATIONS
AND HYDRAULICS

February 2012 Appendix C

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



.

~.

2 I 3
N~ \\ ”,-' \‘ ’\’/
/ NORTH GRAND / s | o= gt
G )|-STSTORMGE " G TaNK,, R
¥ TANK WSEL= - WSEL= w K L.
> A P < EXISTING WATER
i e A at 2 AR eSERVICE AREA
5‘ «O (\ (‘) N, - /,r’1 ’// ™ ~
NORTH GRAND SR N\ J & '6 A T
STREET BOOSTER ‘ \ e N

SR\
\ . 1 x
STATION ~ N \\K> @\>

\
L]
\
\
\
L]

. BM

904

U2
BM H

Qe

L
Ny

P (o

2 © - NR=

i [ ]
// .

e BA R#ER VILLA

Barnerville s4frerviis

/ AN 7
Y . HIGH SERVICE AREA
7/ N
1 / / do Golf
Q A / \'{ﬁki Area,’/,":\‘; Co:rse —
R\ SUNY COBLESKILL._ s
N . STORAGE TANK 7
|~ TN, WsEL=
o 3 |
ENS g y g, 7 State Uniyfrsit Y
\3\’ \ ' pAN \Xag:icu;lt rglsgn - ec(}al‘:ica?
o* 4 ’ o "_ 4 % 3 Y, :‘DQ 7J103 ~N o Colfefge at Cobleskill
", , .‘4 2\.;51 N Q
SUNY BOOSTER STATION 228 Y
—_—— c - 'G_RﬁllE///:: \
> //j/ Stéhohatrie ' ;’
/o /e County ) vt \ . y Cobleskill
g‘ Airport @ \ /,,. \ ‘WARN\ERVILLE '\o\.\nta\“ N . gsef"ls)o:lb:’r 7188 B
S .. WD BOOSTER : )('7;:?3)0
& Cem o STATION “ =" | COBLESKILL WTP Sy
0 ~ 1400 CLEARWELL "
WSEL=1154+ AR
S . B\
7 7200 .
‘,\6\000 Wy o®
:\DQQ 1300 °
Q
: D WARNERVILLE WD 5 1400 g
. o e STORAGE TANK 3 . %%,
\’\P@ LOCKWOOD\ oo "‘_-o‘": WSEL=1154% “ N P
P‘ ; DRIVE o ,\\)( OO <
») v ° GCgm ;,O‘.QQO -:, ) ',“3 -, T = § < g
& . § / g
§ p . / §
N ) / C‘S
k4 . / :
SCALE »_ s . :
1"=2,000 VILLAGE OF COBLESKILL & Lamont Engineers
DRAWN AHJ WATER AND SANITARY SEWER MASTER PLAN ENGINEERS - PLANNERS -FACILTY OPERATIONS
DATE / / 548 MAIN ST., COBLESKILL, N.Y. 12043 (518) 234-4028 §
11/9/11 :
PROJECT NO. FILE NAME SHEET NO. S
ISSUE | REV.| LOCATION DATE | AP'D REMARKS DESIGNED MDH EXISTING STORAGE TANKS 2011017 || CR—WATER §
1 ! 2 ! 3 | 4 ¢



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX D

MAPPING OF DISTRIBUTION PRESSURE ANALYSIS
(HIGH/LOW SERVICE)

February 2012 Appendix D

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



\\\
~

[\ 7
\(Ski Area,
NG \

A
JONR
I\t

\ ~ .

County
Airport

SERVICE

obleskill

¢ 2/Agricultural

"nd Technical

\ College at
\\Coblesl«:ﬂl\"g‘gJ

L%

HIGH

AREA

PASEN
Pid ,/
/"\‘,’
o »
B

‘ v'/ ’ .
7" *'_\Agricultffral and

(71103 N\ Colfge at Cobleskill

Lamont
Engineers

COBLESKILL NEW YORK
(518) 234-4028

NEW YORK STATE

VILLAGE OF COBLESKILL
MASTER PLAN

WATER & SANITARY SEWER

SCHOHARIE COUNTY

UNAUTHORIZED ALTERATION
AND/OR  ADDITION TO THIS
DOCUMENT AND/OR UNAUTHORIZED
USE OR REUSE OF THIS
DOCUMENT ON A PROJECT OTHER
THAN THAT INDICATED ON THIS
DOCUMENT IS A VIOLATION OF THE
NEW YORK STATE EDUCATION
LAW AND THE CONTRACT FOR
PROFESSIONAL SERVICES AND IS
THEREFORE PROHIBITED.

Project Number

2011017

Drawn By AHJ
Designed By

Fv
Checked By

MDH
Dat
o 2/13/12
Scale

NTS
File Name

COVER-C10

Sheet Title

HIGH-LOW
SERVICE
AREA

Sheet No.

APPENDIX _

KA\APPS\SDSKPROJ\2011017\dwg\COVER-C10.dwg, High-Low Area, 11/2/2012 1:40:03 PM



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX E

STORAGE TANK SCHEMATIC

February 2012 Appendix E

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



1 I 2 I I 4
NORTH GRAND STREET
STORAGE TANK
W | WSEL = 1245'%
200,000
GALLONS
WARNERVILLE WD
COBLESKILL WTP STORAGE TANK
CLEARWELL SUNY COBLESKILL _ ses
| W | WSEL = 11544 HOSPITAL STORAGE STORAGE TANK ¥ | WSEL = 1154
70,000 TANK SN 250,000
GALLONS , v WSEL = 1135+ GALLONS
v WSEL = 1130'# =
500,000
560,000 GALLONS
GALLONS
SUNY COBLESKILL
NN N\ BOOSTER PUMPS
LVE HIGH SERVICE AREA NORTH GRAND STREET
CLOSED VA BOOSTER PUMPS WARNERVILLE BOOSTER
ele PUMPS
QE x e
Z\ -
CHECK VALVE, TYP.
LOW SERVICE AREA N
SCALE u
NTS VILLAGE OF COBLESKILL & Lamont Engineers
DRAWN AHJ WATER AND SANITARY SEWER MASTER PLAN ENGINEERS - PLANNERS - FACILITY OPERATIONS
548 MAIN ST., COBLESKILL, N.Y. 12043 (518) 234-4028
DATE 11/9/11
PROJECT NO. FILE NAME SHEET NO.
ISSUE | REv.| LOCATION | DATE | AP'D REMARKS DESIGNED MDH STORAGE TANK SCHEMATIC 2011017 || CR-WATER
| 2 | | 4

K:\APPS\SDSKPROJ\2011017\dwg\CR-WATER.dwg, Layouﬁ,’ll/Z/ZOlZ 1:42:10 PM



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX F

MAPPING OF POTENTIAL DISTRIBUTION MAIN LOOPS

February 2012 Appendix F

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



[\ 7
\<Ski Area,
\\ \

\\\
~

Ve
7/

“~

A
[Atal
[\

¢/agricultural
/' Wnd Technical

County
Airport

Kew Yoy
echnical

\ ta'\\"
\\ OU %
\ ™
2 %
P
%

Lamont
Engineers

COBLESKILL NEW YORK
(518) 234-4028

NEW YORK STATE

VILLAGE OF COBLESKILL
MASTER PLAN

WATER & SANITARY SEWER

SCHOHARIE COUNTY

UNAUTHORIZED ALTERATION
AND/OR  ADDITION TO THIS
DOCUMENT AND/OR UNAUTHORIZED
USE OR REUSE OF THIS
DOCUMENT ON A PROJECT OTHER
THAN THAT INDICATED ON THIS
DOCUMENT IS A VIOLATION OF THE
NEW YORK STATE EDUCATION
LAW AND THE CONTRACT FOR
PROFESSIONAL SERVICES AND IS
THEREFORE PROHIBITED.

Project Number

2011017

Drawn By AHJ
Designed By

Fv
Checked By

MDH
Dat
o 2/13/12
Scale

NTS
File Name

COVER-C10

Sheet Title

LOCATION MAP
WATER MAIN
LOOPING
EXISTING PLAN

Sheet No.

APPENDIX F1

KA\APPS\SDSKPROJ\2011017\dwg\COVER-C10.dwg, LOOPING MAP, 11/2/2012 1:43:15 PM


efrance
Text Box
F1


\ ,/
/ ) e
\’\Sk| Area,”
\\ \

\\ -
~

A
[Atal
[\

County
Airport

¢/agricultural
/' Wnd Technical

Kew Yoy
echnical

AT

\ ta'\\"
\\ OU %
\ ™
2 %
P
%

Lamont
Engineers

COBLESKILL NEW YORK
(518) 234-4028

NEW YORK STATE

VILLAGE OF COBLESKILL
MASTER PLAN

WATER & SANITARY SEWER

SCHOHARIE COUNTY

UNAUTHORIZED ALTERATION
AND/OR  ADDITION TO THIS
DOCUMENT AND/OR UNAUTHORIZED
USE OR REUSE OF THIS
DOCUMENT ON A PROJECT OTHER
THAN THAT INDICATED ON THIS

DOCUMENT IS A VIOLATION OF THE

NEW YORK STATE EDUCATION
LAW AND THE CONTRACT FOR
PROFESSIONAL SERVICES AND IS
THEREFORE PROHIBITED.

Project Number

2011017

Drawn By AHJ
Designed By

Fv
Checked By

MDH
Dat
o 2/13/12
Scale

NTS
File Name

COVER-C10

Sheet Title

LOCATION MAP
WATER MAIN
LOOPING
MODIFIED PLAN

Sheet No.

APPENDIX F2

K\APPS\SDSKPROJ\2011017\dwg\COVER-C10.dwg, LOOPING MAP (2), 11/2/2012 1:44:16 PM


efrance
Text Box
F2


APPENDIX F
Water Main Looping Costs
Village of Cobleskill Water & Sanitary Sewer Master Plan

Planning Period = 120 Years
Non
Construction | Present Value Construction Total Project
Loop ID Size Length Cost Construction Contingency Cost Cost
No. Location (in) (LF) ($/LF) Cost ($) (2012 $) (2012 $) (2012 $)
1 Cross Lot - End of Highland Terr Main to Washington Hts 6 580 $140 $81,200 $8,100 $26,800 $116,100
2 Cross Lot - EIm St to Harder Ave 6 380 $145 $55,100 $5,500 $18,200 $78,800
3 Cross Lot - Washington Hts to N Grand St 6 800 $175 $140,000 $14,000 $46,200 $200,200
4 Paper St - High St to Prospect St 6 605 $165 $99,825 $10,000 $32,900 $142,700
5 Cross Lot - North St to Pine St 8 515 $190 $97,850 $9,800 $32,300 $140,000
6 Stream Crossin - Park Pl 6 50 $150 $7,500 $800 $2,500 $10,800
7 RR Crossing - Grove St to Veterans Dr 6 90 $220 $19,800 $2,000 $6,500 $28,300
8 RR Crossing - Spring St to McArthur Dr 12 580 $250 $145,000 $14,500 $47,900 $207,400
9 Cross Lot - Cherry Ln to Jay St - Eliminated -
10 & 12 |Cross Lot - Quarry St to Overlook Dr 8 \ 1040 $180 $187,200 $18,700 $61,800 $267,700
11 |Cross Lot - Christopher Pl to Granview Apts - Eliminated -
13 Campus Dr - Best Western to E. Main St 10 850 $165 $140,250 $14,000 $46,300 $200,600
14 Cross Lot - Snyder Ln to Pine St 8 1100 $140 $154,000 $15,400 $50,800 $220,200
15 | Cross Lots - Hospital Tank Main to Josephine Dr 10 800 $155 $124,000 $12,400 $40,900 $177,300
16 | Cross Lots - Josephine Dr to Hillside Dr 6 600 $145 $87,000 $8,700 $28,700 $124,400
Total Looping Cost $1,338,725 $133,900 $441,800 $1,914,500




Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX G

WATER MAIN REPLACEMENT COST & PRIORITIZATION

February 2012 Appendix G

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Water Main Replacement Costs and Prioritization Plan

APPENDIX G

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 1 of 6

Index Year: 2012
g 5 g g
=T ) o < 2 ©°
29 S g5 i o
—~ ~T8 o T 5 € e
g 05 =g S 3 > o o
o — >
> >00 € S0 7 E E
o az = T O >3 o @
o .= 0 LL xecsc Q 5}
— w® o ol 2 =85 8 0«
~V oaLs o, 2 8 = Eo0 Q o
) [al-i o o =) [} [0}
S0 S T 8o — £ 3 ccaon r o
o 5o NCR NSy O 0 - o >
R "D - T 2288 3 2
— Ia) E > o O L DL L s s —
Yo R EGE Lo EESS . T
85 825 B3 Bs3 L25% B %
= = = = ST 5
38 G688 8L S8 FFG0 8 &
noon no noon no nouon n n
— M LW — ML - ™M O - M O < O N A - o
Existing = Existing | Proposed Proposed Replacement | Present Value Age of Remaining Material Leakage Overall
Priority Size Length Size Length | (Construction) = Replacement Date of Useful Life | Infrastructure | Useful Life [Condition | Hydraulic = /breakage | Criticality @ Serviceability
No. Location Material (in) (LF) (in) (LF) | Unit Cost ($/LF) Cost ($) Installation (Yrs) (Yrs) (Yrs) Age Rating Rating Rating Rating Rating Rating
1 S. Grand St - MacArthur Ave to Sunshine Dr CIP 4" 640 12 640 $170 $108,800 1886 100 126 -26 5 5 5 1 2 3.6
2 Park PI - Veterants Dr to Mill Creek CIP 4" 310 6 410 $155 $63,550 1886 100 126 -26 5 5 5 1 1 34
3 Lark St - Union St to Jay St CIP 4" 340 6 340 $155 $52,700 1886 100 126 -26 5 5 5 1 1 34
4 Lark St - Jay St to North St CIP 4" 500 6 340 $155 $52,700 1886 100 126 -26 5 5 5 1 1 34
5 S. Grand St - Sunshine Dr to Cobleskill Creek CIP 4" 620 Eliminated $155 $0 1886 100 126 -26 5 5 5 1 1 3.4
6 Center St - E. Main St to Railroad Ave CIP 4" 370 6 370 $155 $57,350 1886 100 126 -26 5 5 5 1 1 34
7 Railroad Ave - Center St to Division St CIP 4" 200 6 200 $155 $31,000 1886 100 126 -26 5 5 5 1 1 34
8 Division St - E. Main St to Railroad Ave CIP 4" 400 6 400 $155 $62,000 1886 100 126 -26 5 5 5 1 1 34
9 Spring St CIP 4" 340 12 340 $170 $57,800 1886 100 126 -26 5 5 5 1 1 34
10 Veterans Dr - W. Main St to Railroad CIP 4" 580 6 580 $145 $84,100 1886 100 126 -26 5 5 5 1 1 34
11 Grove St - MacArthur Ave to Railroad CIP 4" 120 6 120 $145 $17,400 1886 100 126 -26 5 5 5 1 1 34
12 Everett St - Grove St to Florence St CIP 4" 410 6 410 $145 $59,450 1886 100 126 -26 5 5 5 1 1 34
13 Florence St - MacArthur Ave to Everett St CIP 4" 130 6 130 $145 $18,850 1886 100 126 -26 5 5 5 1 1 3.4
14 Florence St - South of MacArthur Ave CIP 4" 220 6 220 $145 $31,900 1886 100 126 -26 5 5 5 1 1 34
15 RR Crossing - Rose St to W. Main St CIP 4" 530 8 630 $230 $144,900 1886 100 126 -26 5 5 5 1 1 34
16 WTP Main - WTP to Mineral Springs Rd CIP 10" 2000 12 2000 $150 $300,000 1886 100 126 -26 5 3 3 1 3 3.0
17 Mineral Springs Rd - WTP Main to Borst Noble Rd CIP 10" 1600 12 1600 $170 $272,000 1886 100 126 -26 5 3 3 1 3 3.0
18 Borst Noble Rd - Mineral Springs Rd to 1-88 CIP 10" 1170 12 1170 $160 $187,200 1886 100 126 -26 5 3 3 1 3 3.0
19 Cross Country - Borst Noble Rd to East St CIP 10 5750 12 5750 $150 $862,500 1886 100 126 -26 5 3 3 1 3 3.0
20 East St CIP 10" 500 12 80 $160 $12,800 1886 100 126 -26 5 3 3 1 3 3.0
21 RR Crossing East St to Trestle Ln CIP 10" 100 Eliminated $155 $0 1886 100 126 -26 5 3 3 1 3 3.0
22 Trestle Ln CIP 10" 300 Eliminated $155 $0 1886 100 126 -26 5 3 3 1 3 3.0
23 Fairgrounds - East St to S. Grand St CIP 10" 2480 8 1950 $140 $273,000 1886 100 126 -26 5 3 3 1 3 3.0
24 E. Main St - Tressel Ln to North St CIP 10" 1150 12 1150 $170 $195,500 1886 100 126 -26 5 3 3 1 3 3.0
25 E. Main St - North St to Union St CIP 10" 880 10 880 $165 $145,200 1886 100 126 -26 5 3 3 1 3 3.0
26 E. Main St - Union St to N. Grand St CIP 10" 500 10 500 $175 $87,500 1886 100 126 -26 5 3 3 1 3 3.0
27 W. Main St - N. Grand St to Veterans Dr CIP 10" 600 600 $170 $102,000 1886 100 126 -26 5 3 3 1 3 3.0
28 W. Main St - Veterans Dr to Washington Ave CIP 8" 660 660 $160 $105,600 1886 100 126 -26 5 3 3 1 3 3.0

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



Water Main Replacement Costs and Prioritization Plan

APPENDIX G

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 2 of 6

Index Year: 2012
£ B g 2
=T ) o < 2 ©°
29 =] g5 T a
5 < o S € = -
7 Gt S 3 T g
4 oo = S © > <] []
> >00 € S0 7 E E
o az = T O >3 o @
o .= 0 LL xecsc Q 5}
o uw s e ol g o= 806 8 ®
~V alg Q 2 Eo0 =% %
) [al-i o o =) [} [0}
>e> L85 TES sgdo & &
o 50 a® o N Sv Dm S5 g £
o oS = 2 LL n 088 o =4
— Ao S QLW 2L L 55 — T
l’,L/Q A SGE Sow EESS :
8-s B-5 B85 3:3 22%5% 3 3
= = = = ST 5
38 G688 8L S8 FFG0 8 &
noon no noon no nouon n n
— M LW — ML — M LW - M O < O N A - o
Existing = Existing | Proposed Proposed Replacement | Present Value Age of Remaining Material Leakage Overall
Priority Size Length Size Length | (Construction) = Replacement Date of Useful Life | Infrastructure | Useful Life [Condition | Hydraulic = /breakage | Criticality @ Serviceability
No. Location Material (in) (LF) (in) (LF) | Unit Cost ($/LF) Cost ($) Installation (Yrs) (Yrs) (Yrs) Age Rating Rating Rating Rating Rating Rating
29 E. Main St - Tressel to Campus CIP 4" 230 Eliminated $155 $0 1916 100 96 4 3 5 5 1 1 3.0
30 N. Grand St - Quarry St to 365 N. Grand St CIP 8" 1610 10 1610 $185 $297,850 1916 100 96 4 3 3 3 1 4 2.8
31 N. Grand St Tank Transmission Main - N. Grand St to Tank CIP 8" 840 840 $175 $147,000 1955 100 57 43 3 3 3 1 4 2.8
32 Quarry St - N. Grand St to Pine St CIP 8" 1160 1160 $175 $203,000 1953 100 59 41 3 3 3 1 4 2.8
33 Elm St - N. Grand St to Washington Ave CIP 6" 790 12 790 $170 $134,300 1886 100 126 -26 5 3 3 1 2 2.8
34 Elm St - Washington Ave to Rose St CIP 6" 1060 12 1060 $170 $180,200 1886 100 126 -26 5 3 3 1 2 2.8
35 Elm St - Rose St to Cross Lot Main from W. Main St CIP 6" 980 12 980 $170 $166,600 1886 100 126 -26 5 3 3 1 2 2.8
36 Fairview Dr - S. Grand St to End CIP 8" 300 300 $150 $45,000 1886 100 126 -26 5 3 3 1 1 2.6
37 Cross Lot - Fairview Dr to Grove St CIP 8" 650 650 $140 $91,000 1886 100 126 -26 5 3 3 1 1 2.6
38 Cross Lot - Grove St to Mallard Ln CIP 8" 560 560 $140 $78,400 1886 100 126 -26 5 3 3 1 1 2.6
39 Mallard Ln CIP 8" 375 375 $150 $56,250 1886 100 126 -26 5 3 3 1 1 2.6
40 N. Grand St - Chapel St to Elm St CIP 8" 630 10 630 $155 $97,650 1916 100 96 4 3 3 3 1 3 2.6
41 N. Grand St - EIm St to Maple Rd CIP 8" 460 460 $150 $69,000 1916 100 96 3 3 3 1 3 2.6
42 N. Grand St - Maple Rd to Quarry St CIP 8" 880 8 880 $180 $158,400 1916 100 96 4 3 3 3 1 3 2.6
43 North St - E. Main St to Lark St CIP 8" 530 10 530 $165 $87,450 1886 100 126 -26 5 3 3 1 1 2.6
44 Parkway Dr - Grandview Dr to Eden Park Entrance CIP 6" 990 6 990 $145 $143,550 1920 100 92 8 3 3 3 1 3 2.6
45 Eden Park - Entrance to Hospital Tank Transmission Main CIP 6" 500 8 500 $140 $70,000 1920 100 92 8 3 3 3 1 3 2.6
46 France Ln - W. Main St to RR CIP 6" 420 8 420 $150 $63,000 1886 100 126 -26 5 3 3 1 1 2.6
47 RR Crossing - France Ln to Mallard Ln CIP 6" 150 8 150 $230 $34,500 1886 100 126 -26 5 3 3 1 1 2.6
48 Mallard Ln - RR Crossing to MacArthur CIP 6" 90 8 90 $150 $13,500 1886 100 126 -26 5 3 3 1 1 2.6
49 France Ln - Water Main Spur CIP 6" 140 6 140 $145 $20,300 1886 100 126 -26 5 3 3 1 1 2.6
50 Washington Ave - W. Main St to EIm St CIP 6" 800 8 800 $160 $128,000 1886 100 126 -26 5 3 3 1 1 2.6
51 Park Pl - S. Grand St to Mill Creek CIP 6" 200 6 200 $155 $31,000 1886 100 126 -26 5 3 3 1 1 2.6
52 Hospital Tank Transmission Main - Grandview Dr to Tank CIP 10" 1080 10 1080 $155 $167,400 1948 100 64 36 3 1 3 1 4 2.4
53 W. Main St - MacArthur Ave to Schoharie Co. Hwy. Garage CIP 8" 680 10 680 $155 $105,400 1945 100 67 33 3 3 3 1 2 2.4
54 W. Main St - Schoharie Co. Hwy. Garage to SUNY CIP 8" 340 8 340 $150 $51,000 1945 100 67 33 3 3 3 1 2 24
55 N. Grand St - Tank Transmission Main to Village Boundary CIP 6" 270 270 $175 $47,250 1953 100 59 41 3 3 3 1 2 2.4
56 Campus Dr - Pleasantview Dr to Best Western CIP 6" 650 10 650 $155 $100,750 1960 100 52 48 3 3 3 1 2 2.4

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



Water Main Replacement Costs and Prioritization Plan

APPENDIX G

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 3 of 6

Index Year: 2012
g 5 g g
=T ) o < 2 ©°
29 =] g5 T a
5 < o S € = -
m O<Sqy o c = = c
4 oo = S © > <] []
> >00 € S0 7 E E
o az = T O >3 o @
o .= 0 LL xecsc Q 5}
o uw s e ol g o= 806 8 ®
~V aLs QS vy 2T EQ S o
) [al-i o o =) [} [0}
>e> L85 TES sgdo & &
o 50 a® o N Sv Dm S5 g £
059 = S LL n n 2.8 o =
v — Ao S QLW 2L L 55 - T
ey =0kt = on EESS -
8-s B-5 B85 3:3 22%5% 3 3
= = = = ST 5
38 G688 8L S8 FFG0 8 &
noon no noon no nouon n n
— M LW — ML - ™M O - M O < O N A - o
Existing = Existing | Proposed Proposed Replacement | Present Value Age of Remaining Material Leakage Overall
Priority Size Length Size Length | (Construction) = Replacement Date of Useful Life | Infrastructure | Useful Life [Condition | Hydraulic = /breakage | Criticality @ Serviceability
No. Location Material (in) (LF) (in) (LF) | Unit Cost ($/LF) Cost ($) Installation (Yrs) (Yrs) (Yrs) Age Rating Rating Rating Rating Rating Rating
57 Quarry St - Pine St to North St CIP 6" 1010 8 1010 $185 $186,850 1920 100 92 8 3 3 3 1 2 24
58 Quarry St - North St to Village Line CIP 6" 1060 8 1060 $185 $196,100 1920 100 92 8 3 3 3 1 2 24
59 N. Grand St - E. Main St to Chapel St CIP 6" 690 10 690 $165 $113,850 1886 100 126 -26 3 3 3 1 2 24
60 Washington Heights - EIm St to Maple Rd CIP 6" 510 6 510 $155 $79,050 1930 100 82 18 3 3 3 1 2 24
61 Golding School - From Washington Heights CIP 6" 900 900 $175 $157,500 1960 100 52 48 3 3 3 1 2 2.4
62 Cross Lots - End of Highland Ter to Golding School E. P-Lot CIP 6" 400 400 $135 $54,000 1940 100 72 28 3 3 3 1 2 2.4
63 Maple Rd - N. Grand St to Washington Heights CIP 6" 680 680 $145 $98,600 1930 100 82 18 3 3 3 1 2 24
64 S. Grand St - E. Main St to MacArthur Ave CIP 10" 770 10 770 $175 $134,750 1930 100 82 18 3 1 3 1 3 22
65 Grandview Dr - Legion Dr to St Christopher PI CIP 10" 990 8 990 $150 $148,500 1948 100 64 36 3 1 3 1 3 2.2
66 Grandview Dr - St. Christopher PI to Hospital CIP 10" 1340 10 1340 $155 $207,700 1948 100 64 36 3 1 3 1 3 2.2
67 Cross Lot - W. Main St to RR at Agway CIP 8" 400 10 400 $155 $62,000 1945 100 67 33 3 3 3 1 1 22
68 RR Crossing - Agway to EIm St CIP 8" 230 10 230 $155 $35,650 1945 100 67 33 3 3 3 1 1 22
69 Cross Lots - N. Grand St to Cherry Ln CIP 8" 910 10 910 $155 $141,050 1920 100 92 8 3 3 3 1 1 22
70 Cross Lots - Prospect St to St Christopher Pl CIP 8" 480 10 480 $155 $74,400 1948 100 64 36 3 3 3 1 1 2.2
71 Ridgewood Dr - N.orth St to Grandview Dr CIP 8" 480 8 480 $150 $72,000 1950 100 62 38 3 3 3 1 1 22
72 Campus Dr - Pleasantview Dr to Davies Ln CIP 8" 630 6 630 $145 $91,350 1960 100 52 48 3 3 3 1 1 2.2
73 Cross Lots - Campus Dr to Best Western CIP 6" 520 6 520 $145 $75,400 1960 100 52 48 3 3 3 1 1 2.2
74 St. Christopher Pl CIP 6" 540 6 540 $145 $78,300 1940 100 72 28 3 3 3 1 1 2.2
75 Jay St CIP 6" 470 6 470 $155 $72,850 1950 100 62 38 3 3 3 1 1 2.2
76 Clinton Cr - N. Grand St to Stream Crossing CIP 6" 80 6 80 $155 $12,400 1922 100 90 10 3 3 3 1 1 2.2
77 Clinton Cr - West of Mill Creek CIP 6" 1120 6 1120 $155 $173,600 1922 100 90 10 3 3 3 1 1 2.2
78 Harder Ave CIP 6" 440 6 440 $145 $63,800 1950 100 62 38 3 3 3 1 1 2.2
79 Lincoln Ave - EIm St to Highland Ter CIP 6" 530 6 530 $145 $76,850 1940 100 72 28 3 3 3 1 1 2.2
80 Highland Ter - Lincoln Ave to End of Street CIP 6" 470 6 470 $145 $68,150 1940 100 72 28 3 3 3 1 1 2.2
81 Cleveland Ave - Maple Rd to Snyder Ln CIP 6" 500 6 500 $145 $72,500 1950 100 62 38 3 3 3 1 1 2.2
82 Pine St CIP 6" 450 8 450 $145 $65,250 1920 100 92 8 3 3 3 1 1 22
83 High St CIP 6" 840 6 840 $175 $147,000 1950 100 62 38 3 3 3 1 1 2.2
84 Pleasantview Dr - Campus Dr to Crabapple Ln CIP 6" 940 10 940 $155 $145,700 1964 100 48 52 1 3 3 1 2 2.0

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



Water Main Replacement Costs and Prioritization Plan

APPENDIX G

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 4 of 6

Index Year: 2012

£ B g 2

=T ) o < 2 ©°

29 S g5 i o

— ~8 = S T 5 I

n O S5a = S5 > [} [}

> >00 € S0 7 E E

o o % \ ’é\ O g [} [}

o .= 0 LL xecsc Q 5}

P w © @ ol 2 =0 5 © I

~V < a3 Sy 2 2T EOQO Q o

) [al-i o o =) [} [0}

0 > T 8 3] — £ 3 cca0n x x

o 5o HONR) NS v L8 =< = =

2o a~ o " wnso 5 ©

— Ia) E > o O L DL L s s —
Yo R EGE Lo EESS . T
85 825 B3 Bs3 L25% B %
= = = = ST 5

38 G688 8L S8 FFG0 8 &

noon no noon no nouon n n

— M LW — ML - ™M O - M O < O N A - o

Existing = Existing | Proposed Proposed Replacement | Present Value Age of Remaining Material Leakage Overall

Priority Size Length Size Length | (Construction) = Replacement Date of Useful Life | Infrastructure | Useful Life [Condition | Hydraulic = /breakage | Criticality @ Serviceability

No. Location Material (in) (LF) (in) (LF) | Unit Cost ($/LF) Cost ($) Installation (Yrs) (Yrs) (Yrs) Age Rating Rating Rating Rating Rating Rating
85 Pleasantview Dr - Crabapple Ln to Gale Dr CIP 6" 700 10 700 $155 $108,500 1964 100 48 52 1 3 3 1 2 2.0
86 Pleasantview Dr - North of Gale Dr CIP 6" 380 10 380 $155 $58,900 1964 100 48 52 1 3 3 1 2 2.0
87 Gale Drive CIP 6" 280 6 280 $145 $40,600 1987 100 25 75 1 3 3 1 2 2.0
88 Washington Heights - North of Maple Rd ACP 6" 620 6 620 $155 $96,100 1945 80 67 13 3 1 3 1 2 2.0
89 Cross Lot - Meadow Ln to Grandview Dr CIP 8" 490 8 490 $150 $73,500 1968 100 44 56 1 3 3 1 1 1.8
90 Grandview Dr - Woods Dr to Overlook Dr CIP 8" 390 8 390 $150 $58,500 1968 100 44 56 1 3 3 1 1 1.8
91 Overlook Dr - Grandview Dr to Paper St CIP 8" 950 8 950 $150 $142,500 1968 100 44 56 1 3 3 1 1 1.8
92 Woods Dr - Grandview Dr to Van Deusen Dr CIP 8" 600 6 600 $145 $87,000 1968 100 44 56 1 3 3 1 1 1.8
93 Grandview Apts - Grandview Dr. to Campus Dr. CIP 8" 1130 6 1130 $145 $163,850 2000 100 12 88 1 3 3 1 1 1.8
94 Crabapple Ln - Pleasantview Dr to Hillside Ave CIP 8" 620 6 620 $145 $89,900 1964 100 48 52 1 3 3 1 1 1.8
95 Hillside Ave - Crabeapple Ln to Terra Heights Rd CIP 8" 850 6 850 $145 $123,250 1964 100 48 52 1 3 3 1 1 1.8
96 Terra Heights Rd - Canterbury Dr to Hillside Ave CIP 8" 330 6 330 $145 $47,850 1964 100 48 52 1 3 3 1 1 1.8
97 Canterbury Dr - Crabeapple Ln to Terra Heights Rd CIP 8" 850 6 850 $145 $123,250 1964 100 48 52 1 3 3 1 1 1.8
98 Timber Ln - Overlook Dr to Woods Dr CIP 6" 450 6 450 $145 $65,250 1968 100 44 56 1 3 3 1 1 1.8
99 Van Deusen Dr - Overlook Dr to Woods Dr CIP 6" 470 6 470 $145 $68,150 1968 100 44 56 1 3 3 1 1 1.8
100 Anthony Cr CIP 6" 270 6 270 $145 $39,150 1964 100 48 52 1 3 3 1 1 1.8
101 Davies Ln - Campus Dr to Pleasantview Dr CIP 6" 500 6 500 $145 $72,500 1964 100 48 52 1 3 3 1 1 1.8
102 S. Grand St. - Sunshine Dr to Cobleskill Creek DIP 12" 640 12 640 $160 $102,400 1985 120 27 93 1 1 1 1 4 1.6
103 S. Grand Street - Cobleskill Creek Crossing DIP 12" 165 12 165 $180 $29,700 1985 120 27 93 1 1 1 1 4 1.6
104 S. Grand St. - Cobleskill Creek to Mineral Sprgs Rd DIP 12" 1180 12 1180 $160 $188,800 1985 120 27 93 1 1 1 1 4 1.6
105 Mineral Springs Rd - S. Grand St to Warnerville Pump Sta. DIP 12" 2050 12 2050 $160 $328,000 1985 120 27 93 1 1 1 1 4 1.6
106 WTP Main - WTP to Mineral Springs Rd DIP 12" 2000 12 2000 $150 $300,000 1974 120 38 82 1 1 1 1 3 14
107 Mineral Springs Rd - WTP Main to Borst Noble Rd DIP 12" 1600 12 1600 $170 $272,000 1974 120 38 82 1 1 1 1 3 14
108 Borst Noble Rd - Mineral Springs Rd to E. Main St DIP 12" 3930 12 3930 $160 $628,800 1974 120 38 82 1 1 1 1 3 14
109 E. Main St - Borst Noble Rd to Forester Rd DIP 12" 2270 12 2270 $160 $363,200 1974 120 38 82 1 1 1 1 3 14
110 E. Main St - Forester Rd to Barnerville Rd. DIP 12" 1860 12 1860 $160 $297,600 1974 120 38 82 1 1 1 1 3 14
111 E. Main St - Barnerville Rd to Tressel Ln DIP 12" 1600 12 1600 $170 $272,000 1974 120 38 82 1 1 1 1 3 14
112 Trestle Ln & East St - MacArthur to E. Main St DIP 12" 300 12 300 $160 $48,000 1985 120 27 93 1 1 1 1 3 14

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



Water Main Replacement Costs and Prioritization Plan

APPENDIX G

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 5 of 6

Index Year: 2012
£ B g 2
T () o= 2 98
29 =] g5 T a
5 < o S € = -
m < - 53 c S = c
4 o oo = S O > <] []
> >00 € S0 7 E E
o oy Q Vv 'g QX g 9} [}
o - =T oL x-S e Q o
o u @ o ok g c=28%8s| & G«
~V _ a L= S, @ 2 Eo0 S o
) [al-i o o =) [} [0}
>e> L85 TES sgto & &
o 5o aO®Q N Sv ‘5% S S = =
Te) o o = Qo LL »w n .8 9o o >
— Ao S QLW 2L L 55 - T
Y B A SGE Sow EESS :
85 B-s B-s Be.s ZZ2E% B
= = = = ST 5
38 G688 8L S8 FFG0 8 &
noon no noon no nouon n n
— M LW — ML - ™M O - M O < O N A - o
Existing = Existing | Proposed Proposed Replacement | Present Value Age of Remaining Material Leakage Overall
Priority Size Length Size Length | (Construction) = Replacement Date of Useful Life | Infrastructure | Useful Life [Condition | Hydraulic = /breakage | Criticality @ Serviceability
No. Location Material (in) (LF) (in) (LF) | Unit Cost ($/LF) Cost ($) Installation (Yrs) (Yrs) (Yrs) Age Rating Rating Rating Rating Rating Rating
113 RR Crossing - Trestle Ln to East St DIP 12" 100 12 100 $160 $16,000 1985 120 27 93 1 1 1 1 3 14
114 East St DIP 12" 260 12 260 $160 $41,600 1985 120 27 93 1 1 1 1 3 14
115 MacArthur Ave - East St to Spring St DIP 12" 1200 12 1200 $160 $192,000 1985 120 27 93 1 1 1 1 3 14
116 MacArthur Ave - Spring St to Fairgrounds 12" Main DIP 12" 730 12 730 $160 $116,800 1985 120 27 93 1 1 1 1 3 14
117 Fairgrounds - MacArthur Ave to S. Grand St DIP 12" 1070 10 1070 $145 $155,150 1985 120 27 93 1 1 1 1 3 14
118 MacArthur Ave - Fairgrounds 12" Main to S. Grand St DIP 12" 530 12 530 $160 $84,800 1985 120 27 93 1 1 1 1 3 1.4
119 MacArthur Ave - S. Grand St to Florence St DIP 10" 430 10 430 $165 $70,950 2009 120 117 1 1 1 1 3 14
120 MacArthur Ave - Florence St to Grove St DIP 10" 330 10 330 $165 $54,450 2009 120 117 1 1 1 1 3 14
121 MacArthur Ave - Grove St to Mallard Ln DIP 10" 540 10 540 $165 $89,100 2009 120 117 1 1 1 1 3 14
122 MacArthur Ave - Mallard Ln to W. Main St DIP 10" 1890 10 1890 $155 $292,950 2009 120 117 1 1 1 1 3 14
123 Barnerville Rd - E. Main St to Price Chopper Plaza DIP 10" 260 260 $160 $41,600 1977 120 35 85 1 1 1 1 3 14
124 W. Main St - Washington Ave to Harder Rd DIP 10" 530 530 $160 $84,800 2003 120 111 1 1 1 1 3 14
125 W. Main St - Harder Rd to Bridge St DIP 10" 300 530 $160 $84,800 2003 120 111 1 1 1 1 3 14
126 Bridge St - W. Main St to Rose St DIP 10" 370 8 370 $160 $59,200 2003 120 111 1 1 1 1 3 14
127 Aker Dr - S. Grand St to Interknitting DIP 12" 2000 12 2000 $150 $300,000 1974 120 38 82 1 1 1 1 2 1.2
128 Price Chopper Plaza Service (private) DIP 10" 320 8 320 $160 $51,200 1977 120 35 85 1 1 1 1 2 1.2
129 Elm St - West of Jefferson Ave to West St DIP 8" 1270 8 1270 $150 $190,500 2004 120 112 1 1 1 1 2 1.2
130 West St - Starting at EIm St DIP 8" 560 8 560 $150 $84,000 2004 120 112 1 1 1 1 2 1.2
131 Rose St - EIm St to Bridge St DIP 8" 580 8 580 $160 $92,800 2003 120 111 1 1 1 1 2 1.2
132 Cross Lots - Madison Ter to Golding Dr DIP 6" 300 6 300 $145 $43,500 2000 120 12 108 1 1 1 1 2 1.2
133 Golding School - Golding Dr & Behind Bldg DIP 6" 2000 6 2000 $175 $350,000 2002 120 10 110 1 1 1 1 2 1.2
134 Chapel St - N. Grand St to Union St DIP 8" 780 6 780 $155 $120,900 1996 120 16 104 1 1 1 1 1 1.0
135 Union St - E. Main St to Lark St DIP 8" 380 8 380 $160 $60,800 1996 120 16 104 1 1 1 1 1 1.0
136 Union St - Lark St to Chapel St DIP 8" 580 8 580 $160 $92,800 1996 120 16 104 1 1 1 1 1 1.0
137 Union St - Chapel St to Prospect St DIP 8" 380 8 380 $160 $60,800 1996 120 16 104 1 1 1 1 1 1.0
138 Prospect St - Union St to North St DIP 8" 870 10 870 $165 $143,550 1996 120 16 104 1 1 1 1 1 1.0
139 North St - Lark St to Prospect St DIP 8" 1210 10 1210 $165 $199,650 1994 120 18 102 1 1 1 1 1 1.0
140 North St - Prospect St to Ridgewood Dr DIP 8" 1040 8 1040 $150 $156,000 1994 120 18 102 1 1 1 1 1 1.0

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



Water Main Replacement Costs and Prioritization Plan

APPENDIX G

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 6 of 6

Index Year: 2012

£ B g 2

=T ) o < 2 ©°

29 S g5 i o

—~ ~T8 o T 5 € e

[} oy - c D C

4 o oo = S O > <] []

= >00 IS v S O S IS =

o o - % ’g QX >3 @ [}

o .= 0 LL xecsc Q 5}

P w © @ ol 2 =0 5 © I

~V < a3 Sy 2 2T EOQO Q o

) [al-i o o =) [} [0}

0 > T 8 3] — £ 3 cca0n x x

o 5o -0 @ NSy 29 =~ = 2 <

2o a~ o " wnso 5 ©

— Ia) E > o O L DL L s s —
Yo R EGE Lo EESS . T
85 825 B3 Bs3 L25% B %
= = = = ST 5

38 G688 8L S8 FFG0 8 &

noon no noon no nouon n n

— M LW — ML - ™M O - M O < O N A - o

Existing = Existing | Proposed Proposed Replacement | Present Value Age of Remaining Material Leakage Overall

Priority Size Length Size Length | (Construction) = Replacement Date of Useful Life | Infrastructure | Useful Life [Condition | Hydraulic = /breakage | Criticality @ Serviceability

No. Location Material (in) (LF) (in) (LF) | Unit Cost ($/LF) Cost ($) Installation (Yrs) (Yrs) (Yrs) Age Rating Rating Rating Rating Rating Rating
141 North St - Ridgewood Dr to Quarry St DIP 8" 1080 8 1080 $150 $162,000 1994 120 18 102 1 1 1 1 1 1.0
142 Legion Dr - North St to Grandview Dr DIP 8" 690 8 690 $150 $103,500 1995 120 17 103 1 1 1 1 1 1.0
143 Legion Dr - Grandview Dr to E. Main St DIP 8" 1140 10 1140 $155 $176,700 1995 120 17 103 1 1 1 1 1 1.0
144 Sycamore Ln - Legion Dr to Legion Dr DIP 8" 640 640 $150 $96,000 1995 120 17 103 1 1 1 1 1 1.0
145 Barnerville Rd - E. Main St to Sterling Ins DIP 8" 1800 1800 $150 $270,000 1977 120 35 85 1 1 1 1 1 1.0
146 Springstead Dr - MacArthur Ave to WWTP DIP 8" 350 350 $140 $49,000 1985 120 27 93 1 1 1 1 1 1.0
147 Grove St - South of MacArthur Ave DIP 8" 530 6 530 $145 $76,850 2008 120 4 116 1 1 1 1 1 1.0
148 Pleasantview Dr - South of Josephine Dr DIP 8" 120 10 120 $155 $18,600 2003 120 111 1 1 1 1 1 1.0
149 Josephine Drive DIP 8" 300 6 300 $145 $43,500 2003 120 111 1 1 1 1 1 1.0
150 Jefferson Ave - Elm St to Madison Ter DIP 8" 580 8 580 $160 $92,800 2000 120 12 108 1 1 1 1 1 1.0
151 Madison Ter DIP 8" 420 8 420 $155 $65,100 2000 120 12 108 1 1 1 1 1 1.0
152 Clinton Cr - Stream Crossing at Mill St HDPE 8" 100 8 100 $160 $16,000 2011 120 119 1 1 1 1 1 1.0
153 Cross Lot - Clinton Cr to Washington Ave HDPE 6" 320 6 320 $150 $48,000 2008 120 4 116 1 1 1 1 1 1.0
154 Cross Lots - Price Chopper Service to Burgin Dr DIP 6" 600 6 600 $155 $93,000 1977 120 35 85 1 1 1 1 1 1.0
155 Allied Elec & Wohl Plaza DIP 6" 350 6 350 $155 $54,250 1970 120 42 78 1 1 1 1 1 1.0

Total Pipe Replacement Length (ft) = 114520 ft
Total Constuction Cost = $18,063,950 (2012 $)

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX H

WATER MAIN ANNUAL FUND REQUIREMENT

February 2012 Appendix H

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



APPENDIX H

Water Main Replacement Annual Set-aside Requirement
Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 1 of 5

Planning Period = 120 Years

Non Funding

Present Value Construction Total Project Set-aside

Priority Construction Contingency Cost Cost Required

No. Location Cost ($) (2012 $) (2012 $) (2012 $) (2012 $)
1 S. Grand St - MacArthur Ave to Sunshine Dr $108,800 $10,900 $35,900 $155,600 $1,300
2 Park PI - Veterants Dr to Mill Creek $63,550 $6,400 $21,000 $90,950 $800
3 Lark St - Union St to Jay St $52,700 $5,300 $17,400 $75,400 $600
4 Lark St - Jay St to North St $52,700 $5,300 $17,400 $75,400 $600
5 S. Grand St - Sunshine Dr to Cobleskill Creek $0 $0 $0 $0 $0
6 Center St - E. Main St to Railroad Ave $57,350 $5,700 $18,900 $81,950 $700
7 Railroad Ave - Center St to Division St $31,000 $3,100 $10,200 $44,300 $400
8 Division St - E. Main St to Railroad Ave $62,000 $6,200 $20,500 $88,700 $700
9 Spring St $57,800 $5,800 $19,100 $82,700 $700
10 Veterans Dr - W. Main St to Railroad $84,100 $8,400 $27,800 $120,300 $1,000
11 Grove St - MacArthur Ave to Railroad $17,400 $1,700 $5,700 $24,800 $200
12 Everett St - Grove St to Florence St $59,450 $5,900 $19,600 $84,950 $700
13 Florence St - MacArthur Ave to Everett St $18,850 $1,900 $6,200 $26,950 $200
14 Florence St - South of MacArthur Ave $31,900 $3,200 $10,500 $45,600 $400
15 RR Crossing - Rose St to W. Main St $144,900 $14,500 $47,800 $207,200 $1,700
16 WTP Main - WTP to Mineral Springs Rd $300,000 $30,000 $99,000 $429,000 $3,600
17 Mineral Springs Rd - WTP Main to Borst Noble Rd $272,000 $27,200 $89,800 $389,000 $3,200
18 Borst Noble Rd - Mineral Springs Rd to 1-88 $187,200 $18,700 $61,800 $267,700 $2,200
19 Cross Country - Borst Noble Rd to East St $862,500 $86,300 $284,600 $1,233,400 $10,300
20 East St $12,800 $1,300 $4,200 $18,300 $200
21 RR Crossing East St to Trestle Ln $0 $0 $0 $0 $0
22 Trestle Ln $0 $0 $0 $0 $0
23 Fairgrounds - East St to S. Grand St $273,000 $27,300 $90,100 $390,400 $3,300
24 E. Main St - Tressel Ln to North St $195,500 $19,600 $64,500 $279,600 $2,300
25 E. Main St - North St to Union St $145,200 $14,500 $47,900 $207,600 $1,700
26 E. Main St - Union St to N. Grand St $87,500 $8,800 $28,900 $125,200 $1,000
27 W. Main St - N. Grand St to Veterans Dr $102,000 $10,200 $33,700 $145,900 $1,200
28 W. Main St - Veterans Dr to Washington Ave $105,600 $10,600 $34,900 $151,100 $1,300
29 E. Main St - Tressel to Campus $0 $0 $0 $0 $0
30 N. Grand St - Quarry St to 365 N. Grand St $297,850 $29,800 $98,300 $425,950 $3,500
31 N. Grand St Tank Transmission Main - N. Grand St to Tank $147,000 $14,700 $48,500 $210,200 $1,800
32 Quarry St - N. Grand St to Pine St $203,000 $20,300 $67,000 $290,300 $2,400
33 Elm St - N. Grand St to Washington Ave $134,300 $13,400 $44,300 $192,000 $1,600

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



APPENDIX H
Water Main Replacement Annual Set-aside Requirement
Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 2 of 5

Planning Period = 120 Years

Non Funding

Present Value Construction Total Project Set-aside

Priority Construction Contingency Cost Cost Required

No. Location Cost ($) (2012 $) (2012 $) (2012 $) (2012 $)
34 Elm St - Washington Ave to Rose St $180,200 $18,000 $59,500 $257,700 $2,100
35 Elm St - Rose St to Cross Lot Main from W. Main St $166,600 $16,700 $55,000 $238,300 $2,000
36 Fairview Dr - S. Grand St to End $45,000 $4,500 $14,900 $64,400 $500
37 Cross Lot - Fairview Dr to Grove St $91,000 $9,100 $30,000 $130,100 $1,100
38 Cross Lot - Grove St to Mallard Ln $78,400 $7,800 $25,900 $112,100 $900
39 Mallard Ln $56,250 $5,600 $18,600 $80,450 $700
40 N. Grand St - Chapel St to EIm St $97,650 $9,800 $32,200 $139,650 $1,200
41 N. Grand St - EIm St to Maple Rd $69,000 $6,900 $22,800 $98,700 $800
42 N. Grand St - Maple Rd to Quarry St $158,400 $15,800 $52,300 $226,500 $1,900
43 North St - E. Main St to Lark St $87,450 $8,700 $28,800 $124,950 $1,000
44 Parkway Dr - Grandview Dr to Eden Park Entrance $143,550 $14,400 $47,400 $205,350 $1,700
45 Eden Park - Entrance to Hospital Tank Transmission Main $70,000 $7,000 $23,100 $100,100 $800
46 France Ln - W. Main Stto RR $63,000 $6,300 $20,800 $90,100 $800
47 RR Crossing - France Ln to Mallard Ln $34,500 $3,500 $11,400 $49,400 $400
48 Mallard Ln - RR Crossing to MacArthur $13,500 $1,400 $4,500 $19,400 $200
49 France Ln - Water Main Spur $20,300 $2,000 $6,700 $29,000 $200
50 Washington Ave - W. Main St to EIm St $128,000 $12,800 $42,200 $183,000 $1,500
51 Park Pl - S. Grand St to Mill Creek $31,000 $3,100 $10,200 $44,300 $400
52 Hospital Tank Transmission Main - Grandview Dr to Tank $167,400 $16,700 $55,200 $239,300 $2,000
53 W. Main St - MacArthur Ave to Schoharie Co. Hwy. Garage $105,400 $10,500 $34,800 $150,700 $1,300
54 W. Main St - Schoharie Co. Hwy. Garage to SUNY $51,000 $5,100 $16,800 $72,900 $600
55 N. Grand St - Tank Transmission Main to Village Boundary $47,250 $4,700 $15,600 $67,550 $600
56 Campus Dr - Pleasantview Dr to Best Western $100,750 $10,100 $33,300 $144,150 $1,200
57 Quarry St - Pine St to North St $186,850 $18,700 $61,700 $267,250 $2,200
58 Quarry St - North St to Village Line $196,100 $19,600 $64,700 $280,400 $2,300
59 N. Grand St - E. Main St to Chapel St $113,850 $11,400 $37,600 $162,850 $1,400
60 Washington Heights - EIm St to Maple Rd $79,050 $7,900 $26,100 $113,050 $900
61 Golding School - From Washington Heights $157,500 $15,800 $52,000 $225,300 $1,900
62 Cross Lots - End of Highland Ter to Golding School E. P-Lot $54,000 $5,400 $17,800 $77,200 $600
63 Maple Rd - N. Grand St to Washington Heights $98,600 $9,900 $32,600 $141,100 $1,200
64 S. Grand St - E. Main St to MacArthur Ave $134,750 $13,500 $44,500 $192,750 $1,600
65 Grandview Dr - Legion Dr to St Christopher PI $148,500 $14,900 $49,000 $212,400 $1,800
66 Grandview Dr - St. Christopher Pl to Hospital $207,700 $20,800 $68,600 $297,100 $2,500

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



APPENDIX H
Water Main Replacement Annual Set-aside Requirement
Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 3 0of 5

Planning Period = 120 Years

Non Funding

Present Value Construction Total Project Set-aside

Priority Construction Contingency Cost Cost Required

No. Location Cost ($) (2012 $) (2012 $) (2012 $) (2012 $)
67 Cross Lot - W. Main St to RR at Agway $62,000 $6,200 $20,500 $88,700 $700
68 RR Crossing - Agway to Elm St $35,650 $3,600 $11,800 $51,050 $400
69 Cross Lots - N. Grand St to Cherry Ln $141,050 $14,100 $46,500 $201,650 $1,700
70 Cross Lots - Prospect St to St Christopher Pl $74,400 $7,400 $24,500 $106,300 $900
71 Ridgewood Dr - N.orth St to Grandview Dr $72,000 $7,200 $23,800 $103,000 $900
72 Campus Dr - Pleasantview Dr to Davies Ln $91,350 $9,100 $30,100 $130,550 $1,100
73 Cross Lots - Campus Dr to Best Western $75,400 $7,500 $24,900 $107,800 $900
74 St. Christopher Pl $78,300 $7,800 $25,800 $111,900 $900
75 Jay St $72,850 $7,300 $24,000 $104,150 $900
76 Clinton Cr - N. Grand St to Stream Crossing $12,400 $1,200 $4,100 $17,700 $100
77 Clinton Cr - West of Mill Creek $173,600 $17,400 $57,300 $248,300 $2,100
78 Harder Ave $63,800 $6,400 $21,100 $91,300 $800
79 Lincoln Ave - Elm St to Highland Ter $76,850 $7,700 $25,400 $109,950 $900
80 Highland Ter - Lincoln Ave to End of Street $68,150 $6,800 $22,500 $97,450 $800
81 Cleveland Ave - Maple Rd to Snyder Ln $72,500 $7,300 $23,900 $103,700 $900
82 Pine St $65,250 $6,500 $21,500 $93,250 $800
83 High St $147,000 $14,700 $48,500 $210,200 $1,800
84 Pleasantview Dr - Campus Dr to Crabapple Ln $145,700 $14,600 $48,100 $208,400 $1,700
85 Pleasantview Dr - Crabapple Ln to Gale Dr $108,500 $10,900 $35,800 $155,200 $1,300
86 Pleasantview Dr - North of Gale Dr $58,900 $5,900 $19,400 $84,200 $700
87 Gale Drive $40,600 $4,100 $13,400 $58,100 $500
88 Washington Heights - North of Maple Rd $96,100 $9,600 $31,700 $137,400 $1,100
89 Cross Lot - Meadow Ln to Grandview Dr $73,500 $7,400 $24,300 $105,200 $900
90 Grandview Dr - Woods Dr to Overlook Dr $58,500 $5,900 $19,300 $83,700 $700
91 Overlook Dr - Grandview Dr to Paper St $142,500 $14,300 $47,000 $203,800 $1,700
92 Woods Dr - Grandview Dr to Van Deusen Dr $87,000 $8,700 $28,700 $124,400 $1,000
93 Grandview Apts - Grandview Dr. to Campus Dr. $163,850 $16,400 $54,100 $234,350 $2,000
94 Crabapple Ln - Pleasantview Dr to Hillside Ave $89,900 $9,000 $29,700 $128,600 $1,100
95 Hillside Ave - Crabeapple Ln to Terra Heights Rd $123,250 $12,300 $40,700 $176,250 $1,500
96 Terra Heights Rd - Canterbury Dr to Hillside Ave $47,850 $4,800 $15,800 $68,450 $600
97 Canterbury Dr - Crabeapple Ln to Terra Heights Rd $123,250 $12,300 $40,700 $176,250 $1,500
98 Timber Ln - Overlook Dr to Woods Dr $65,250 $6,500 $21,500 $93,250 $800
99 Van Deusen Dr - Overlook Dr to Woods Dr $68,150 $6,800 $22,500 $97,450 $800

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



APPENDIX H
Water Main Replacement Annual Set-aside Requirement
Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 4 of 5

Planning Period = 120 Years

Non Funding

Present Value Construction Total Project Set-aside

Priority Construction Contingency Cost Cost Required

No. Location Cost ($) (2012 $) (2012 $) (2012 $) (2012 $)
100 Anthony Cr $39,150 $3,900 $12,900 $55,950 $500
101 Davies Ln - Campus Dr to Pleasantview Dr $72,500 $7,300 $23,900 $103,700 $900
102 S. Grand St. - Sunshine Dr to Cobleskill Creek $102,400 $10,200 $33,800 $146,400 $1,200
103 S. Grand Street - Cobleskill Creek Crossing $29,700 $3,000 $9,800 $42,500 $400
104 S. Grand St. - Cobleskill Creek to Mineral Sprgs Rd $188,800 $18,900 $62,300 $270,000 $2,300
105 Mineral Springs Rd - S. Grand St to Warnerville Pump Sta. $328,000 $32,800 $108,200 $469,000 $3,900
106 WTP Main - WTP to Mineral Springs Rd $300,000 $30,000 $99,000 $429,000 $3,600
107 Mineral Springs Rd - WTP Main to Borst Noble Rd $272,000 $27,200 $89,800 $389,000 $3,200
108 Borst Noble Rd - Mineral Springs Rd to E. Main St $628,800 $62,900 $207,500 $899,200 $7,500
109 E. Main St - Borst Noble Rd to Forester Rd $363,200 $36,300 $119,900 $519,400 $4,300
110 E. Main St - Forester Rd to Barnerville Rd. $297,600 $29,800 $98,200 $425,600 $3,500
111 E. Main St - Barnerville Rd to Tressel Ln $272,000 $27,200 $89,800 $389,000 $3,200
112 Trestle Ln & East St - MacArthur to E. Main St $48,000 $4,800 $15,800 $68,600 $600
113 RR Crossing - Trestle Ln to East St $16,000 $1,600 $5,300 $22,900 $200
114 East St $41,600 $4,200 $13,700 $59,500 $500
115 MacArthur Ave - East St to Spring St $192,000 $19,200 $63,400 $274,600 $2,300
116 MacArthur Ave - Spring St to Fairgrounds 12" Main $116,800 $11,700 $38,600 $167,100 $1,400
117 Fairgrounds - MacArthur Ave to S. Grand St $155,150 $15,500 $51,200 $221,850 $1,800
118 MacArthur Ave - Fairgrounds 12" Main to S. Grand St $84,800 $8,500 $28,000 $121,300 $1,000
119 MacArthur Ave - S. Grand St to Florence St $70,950 $7,100 $23,400 $101,450 $800
120 MacArthur Ave - Florence St to Grove St $54,450 $5,400 $18,000 $77,850 $600
121 MacArthur Ave - Grove St to Mallard Ln $89,100 $8,900 $29,400 $127,400 $1,100
122 MacArthur Ave - Mallard Ln to W. Main St $292,950 $29,300 $96,700 $418,950 $3,500
123 Barnerville Rd - E. Main St to Price Chopper Plaza $41,600 $4,200 $13,700 $59,500 $500
124 W. Main St - Washington Ave to Harder Rd $84,800 $8,500 $28,000 $121,300 $1,000
125 W. Main St - Harder Rd to Bridge St $84,800 $8,500 $28,000 $121,300 $1,000
126 Bridge St - W. Main St to Rose St $59,200 $5,900 $19,500 $84,600 $700
127 Aker Dr - S. Grand St to Interknitting $300,000 $30,000 $99,000 $429,000 $3,600
128 Price Chopper Plaza Service (private) $51,200 $5,100 $16,900 $73,200 $600
129 Elm St - West of Jefferson Ave to West St $190,500 $19,100 $62,900 $272,500 $2,300
130 West St - Starting at EIm St $84,000 $8,400 $27,700 $120,100 $1,000
131 Rose St - EIm St to Bridge St $92,800 $9,300 $30,600 $132,700 $1,100
132 Cross Lots - Madison Ter to Golding Dr $43,500 $4,400 $14,400 $62,300 $500

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing




APPENDIX H
Water Main Replacement Annual Set-aside Requirement
Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 5 of 5

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing

Planning Period = 120 Years

Non Funding

Present Value Construction Total Project Set-aside

Priority Construction Contingency Cost Cost Required

No. Location Cost ($) (2012 $) (2012 $) (2012 $) (2012 $)
133 Golding School - Golding Dr & Behind Bldg $350,000 $35,000 $115,500 $500,500 $4,200
134 Chapel St - N. Grand St to Union St $120,900 $12,100 $39,900 $172,900 $1,400
135 Union St - E. Main St to Lark St $60,800 $6,100 $20,100 $87,000 $700
136 Union St - Lark St to Chapel St $92,800 $9,300 $30,600 $132,700 $1,100
137 Union St - Chapel St to Prospect St $60,800 $6,100 $20,100 $87,000 $700
138 Prospect St - Union St to North St $143,550 $14,400 $47,400 $205,350 $1,700
139 North St - Lark St to Prospect St $199,650 $20,000 $65,900 $285,550 $2,400
140 North St - Prospect St to Ridgewood Dr $156,000 $15,600 $51,500 $223,100 $1,900
141 North St - Ridgewood Dr to Quarry St $162,000 $16,200 $53,500 $231,700 $1,900
142 Legion Dr - North St to Grandview Dr $103,500 $10,400 $34,200 $148,100 $1,200
143 Legion Dr - Grandview Dr to E. Main St $176,700 $17,700 $58,300 $252,700 $2,100
144 Sycamore Ln - Legion Dr to Legion Dr $96,000 $9,600 $31,700 $137,300 $1,100
145 Barnerville Rd - E. Main St to Sterling Ins $270,000 $27,000 $89,100 $386,100 $3,200
146 Springstead Dr - MacArthur Ave to WWTP $49,000 $4,900 $16,200 $70,100 $600
147 Grove St - South of MacArthur Ave $76,850 $7,700 $25,400 $109,950 $900
148 Pleasantview Dr - South of Josephine Dr $18,600 $1,900 $6,200 $26,700 $200
149 Josephine Drive $43,500 $4,400 $14,400 $62,300 $500
150 Jefferson Ave - EIm St to Madison Ter $92,800 $9,300 $30,600 $132,700 $1,100
151 Madison Ter $65,100 $6,500 $21,500 $93,100 $800
152 Clinton Cr - Stream Crossing at Mill St $16,000 $1,600 $5,300 $22,900 $200
153 Cross Lot - Clinton Cr to Washington Ave $48,000 $4,800 $15,800 $68,600 $600
154 Cross Lots - Price Chopper Service to Burgin Dr $93,000 $9,300 $30,700 $133,000 $1,100
155 Allied Elec & Wohl Plaza $54,250 $5,400 $17,900 $77,550 $600
Totals $18,063,950 $1,807,500 $5,962,100 $25,833,550 $215,200



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX |

WATER MAIN FINANCING PLAN SPREADSHEETS

February 2012 Appendix |

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Initial Assumptions:

APPENDIX |
Water Main Replacement Financing Plan

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 1 of 6

Total Looping and Replacement Cost = $27,748,050 (2012 $) Construction Inflation Rate 5.00% (cost increase)

Required Annual Reserve = $231,200 (2012 $) Contribution Escallation Rate = 5.10% (rate increase)

Program Duration = 120 Years Interest Rate = 1.50% (earned on Reserve)

Project Frequency = 3 yrs. Initial Set-aside Year = 2013 January 1st

Number of Projects = 40 First Project Timing = 4th Year

Target Project Budget = $693,600 (2012 $)

Annual Capital Project Funds
Project Reserve Post-Project Reserve Available
Year Project Cost Fund Contribution Project Cost Fund Balance Interest Earned in At Year-End
Count Year (2012 $) (Future $) (Future $) (Future $) Current Year (Future $)

1 2013 $0 $231,200 $0 $231,200 $3,468 $234,668
2 2014 $0 $242,991 $0 $477,659 $7,165 $484,824
3 2015 $0 $255,384 $0 $740,208 $11,103 $751,311
4 2016 ($693,600) $268,408 ($802,929) $216,790 $3,252 $220,042
5 2017 $0 $282,097 $0 $502,139 $7,532 $509,671
6 2018 $0 $296,484 $0 $806,155 $12,092 $818,248
7 2019 ($693,600) $311,605 ($929,490) $200,363 $3,005 $203,368
8 2020 $0 $327,497 $0 $530,865 $7,963 $538,828
9 2021 $0 $344,199 $0 $883,027 $13,245 $896,272
10 2022 ($693,600) $361,753 ($1,076,001) $182,024 $2,730 $184,754
11 2023 $0 $380,203 $0 $564,957 $8,474 $573,431
12 2024 $0 $399,593 $0 $973,024 $14,595 $987,620
13 2025 ($693,600) $419,972 (%$1,245,606) $161,986 $2,430 $164,415
14 2026 $0 $441,391 $0 $605,806 $9,087 $614,893
15 2027 $0 $463,902 $0 $1,078,795 $16,182 $1,094,977
16 2028 ($693,600) $487,561 ($1,441,945) $140,592 $2,109 $142,701
17 2029 $0 $512,426 $0 $655,127 $9,827 $664,954
18 2030 $0 $538,560 $0 $1,203,514 $18,053 $1,221,567
19 2031 ($693,600) $566,026 ($1,669,231) $118,362 $1,775 $120,138
20 2032 $0 $594,894 $0 $715,031 $10,725 $725,757
21 2033 $0 $625,233 $0 $1,350,990 $20,265 $1,371,255
22 2034 ($693,600) $657,120 ($1,932,344) $96,031 $1,440 $97,472
23 2035 $0 $690,633 $0 $788,105 $11,822 $799,927
24 2036 $0 $725,856 $0 $1,525,783 $22,887 $1,548,669

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



Page 2 of 6

APPENDIX |
Water Main Replacement Financing Plan
Village of Cobleskill Water & Sanitary Sewer Master Plan

Initial Assumptions:

Total Looping and Replacement Cost = $27,748,050 (2012 $) Construction Inflation Rate 5.00% (cost increase)

Required Annual Reserve = $231,200 (2012 $) Contribution Escallation Rate = 5.10% (rate increase)

Program Duration = 120 Years Interest Rate = 1.50% (earned on Reserve)

Project Frequency = 3 yrs. Initial Set-aside Year = 2013 January 1st

Number of Projects = 40 First Project Timing = 4th Year

Target Project Budget = $693,600 (2012 $)

Annual Capital Project Funds
Project Reserve Post-Project Reserve Available
Year Project Cost Fund Contribution Project Cost Fund Balance Interest Earned in At Year-End
Count Year (2012 $) (Future $) (Future $) (Future $) Current Year (Future $)

25 2037 ($693,600) $762,874 (%$2,236,929) $74,615 $1,119 $75,734
26 2038 $0 $801,781 $0 $877,515 $13,163 $890,678
27 2039 $0 $842,672 $0 $1,733,349 $26,000 $1,759,350
28 2040 ($693,600) $885,648 ($2,589,525) $55,473 $832 $56,305
29 2041 $0 $930,816 $0 $987,121 $14,807 $1,001,928
30 2042 $0 $978,288 $0 $1,980,215 $29,703 $2,009,919
31 2043 ($693,600) $1,028,180 ($2,997,699) $40,400 $606 $41,006
32 2044 $0 $1,080,618 $0 $1,121,623 $16,824 $1,138,448
33 2045 $0 $1,135,729 $0 $2,274,177 $34,113 $2,308,290
34 2046 ($693,600) $1,193,651 ($3,470,212) $31,729 $476 $32,205
35 2047 $0 $1,254,527 $0 $1,286,732 $19,301 $1,306,033
36 2048 $0 $1,318,508 $0 $2,624,542 $39,368 $2,663,910
37 2049 ($693,600) $1,385,752 ($4,017,204) $32,458 $487 $32,945
38 2050 $0 $1,456,426 $0 $1,489,371 $22,341 $1,511,711
39 2051 $0 $1,530,703 $0 $3,042,414 $45,636 $3,088,051
40 2052 ($693,600) $1,608,769 (%$4,650,415) $46,405 $696 $47,101
41 2053 $0 $1,690,816 $0 $1,737,917 $26,069 $1,763,986
42 2054 $0 $1,777,048 $0 $3,541,034 $53,116 $3,594,150
43 2055 ($693,600) $1,867,678 ($5,383,437) $78,390 $1,176 $79,566
44 2056 $0 $1,962,929 $0 $2,042,495 $30,637 $2,073,133
45 2057 $0 $2,063,039 $0 $4,136,171 $62,043 $4,198,214
46 2058 ($693,600) $2,168,253 ($6,232,001) $134,466 $2,017 $136,483
47 2059 $0 $2,278,834 $0 $2,415,318 $36,230 $2,451,548
48 2060 $0 $2,395,055 $0 $4,846,602 $72,699 $4,919,302

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



Page 3 of 6

APPENDIX |
Water Main Replacement Financing Plan
Village of Cobleskill Water & Sanitary Sewer Master Plan

Initial Assumptions:

Total Looping and Replacement Cost = $27,748,050 (2012 $) Construction Inflation Rate 5.00% (cost increase)

Required Annual Reserve = $231,200 (2012 $) Contribution Escallation Rate = 5.10% (rate increase)

Program Duration = 120 Years Interest Rate = 1.50% (earned on Reserve)

Project Frequency = 3 yrs. Initial Set-aside Year = 2013 January 1st

Number of Projects = 40 First Project Timing = 4th Year

Target Project Budget = $693,600 (2012 $)

Annual Capital Project Funds
Project Reserve Post-Project Reserve Available
Year Project Cost Fund Contribution Project Cost Fund Balance Interest Earned in At Year-End
Count Year (2012 $) (Future $) (Future $) (Future $) Current Year (Future $)

49 2061 ($693,600) $2,517,203 ($7,214,321) $222,183 $3,333 $225,516
50 2062 $0 $2,645,580 $0 $2,871,096 $43,066 $2,914,163
51 2063 $0 $2,780,505 $0 $5,694,667 $85,420 $5,780,087
52 2064 ($693,600) $2,922,310 ($8,351,478) $350,920 $5,264 $356,184
53 2065 $0 $3,071,348 $0 $3,427,532 $51,413 $3,478,945
54 2066 $0 $3,227,987 $0 $6,706,932 $100,604 $6,807,536
55 2067 ($693,600) $3,392,614 ($9,667,880) $532,270 $7,984 $540,254
56 2068 $0 $3,565,638 $0 $4,105,892 $61,588 $4,167,480
57 2069 $0 $3,747,485 $0 $7,914,965 $118,724 $8,033,690
58 2070 ($693,600) $3,938,607 ($11,191,779) $780,518 $11,708 $792,226
59 2071 $0 $4,139,476 $0 $4,931,702 $73,976 $5,005,677
60 2072 $0 $4,350,589 $0 $9,356,266 $140,344 $9,496,610
61 2073 ($693,600) $4,572,469 ($12,955,883) $1,113,196 $16,698 $1,129,894
62 2074 $0 $4,805,665 $0 $5,935,560 $89,033 $6,024,593
63 2075 $0 $5,050,754 $0 $11,075,347 $166,130 $11,241,477
64 2076 ($693,600) $5,308,343 ($14,998,054) $1,551,766 $23,276 $1,575,042
65 2077 $0 $5,579,068 $0 $7,154,110 $107,312 $7,261,422
66 2078 $0 $5,863,600 $0 $13,125,022 $196,875 $13,321,898
67 2079 ($693,600) $6,162,644 ($17,362,123) $2,122,419 $31,836 $2,154,255
68 2080 $0 $6,476,939 $0 $8,631,194 $129,468 $8,760,662
69 2081 $0 $6,807,263 $0 $15,567,925 $233,519 $15,801,444
70 2082 ($693,600) $7,154,433 ($20,098,827) $2,857,050 $42,856 $2,899,906
71 2083 $0 $7,519,309 $0 $10,419,215 $156,288 $10,575,503
72 2084 $0 $7,902,794 $0 $18,478,297 $277,174 $18,755,472

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



Page 4 of 6

APPENDIX |
Water Main Replacement Financing Plan
Village of Cobleskill Water & Sanitary Sewer Master Plan

Initial Assumptions:

Total Looping and Replacement Cost = $27,748,050 (2012 $) Construction Inflation Rate 5.00% (cost increase)

Required Annual Reserve = $231,200 (2012 $) Contribution Escallation Rate = 5.10% (rate increase)

Program Duration = 120 Years Interest Rate = 1.50% (earned on Reserve)

Project Frequency = 3 yrs. Initial Set-aside Year = 2013 January 1st

Number of Projects = 40 First Project Timing = 4th Year

Target Project Budget = $693,600 (2012 $)

Annual Capital Project Funds
Project Reserve Post-Project Reserve Available
Year Project Cost Fund Contribution Project Cost Fund Balance Interest Earned in At Year-End
Count Year (2012 $) (Future $) (Future $) (Future $) Current Year (Future $)

73 2085 ($693,600) $8,305,837 ($23,266,905) $3,794,403 $56,916 $3,851,319
74 2086 $0 $8,729,434 $0 $12,580,754 $188,711 $12,769,465
75 2087 $0 $9,174,635 $0 $21,944,101 $329,162 $22,273,262
76 2088 ($693,600) $9,642,542 ($26,934,351) $4,981,453 $74,722 $5,056,175
77 2089 $0 $10,134,311 $0 $15,190,486 $227,857 $15,418,343
78 2090 $0 $10,651,161 $0 $26,069,505 $391,043 $26,460,547
79 2091 ($693,600) $11,194,371 ($31,179,878) $6,475,040 $97,126 $6,572,166
80 2092 $0 $11,765,283 $0 $18,337,449 $275,062 $18,612,511
81 2093 $0 $12,365,313 $0 $30,977,824 $464,667 $31,442,491
82 2094 ($693,600) $12,995,944 ($36,094,606) $8,343,829 $125,157 $8,468,986
83 2095 $0 $13,658,737 $0 $22,127,723 $331,916 $22,459,639
84 2096 $0 $14,355,333 $0 $36,814,972 $552,225 $37,367,196
85 2097 ($693,600) $15,087,455 ($41,784,019) $10,670,632 $160,059 $10,830,692
86 2098 $0 $15,856,915 $0 $26,687,606 $400,314 $27,087,920
87 2099 $0 $16,665,617 $0 $43,753,538 $656,303 $44,409,841
88 2100 ($693,600) $17,515,564 ($48,370,225) $13,555,180 $203,328 $13,758,508
89 2101 $0 $18,408,858 $0 $32,167,365 $482,510 $32,649,876
90 2102 $0 $19,347,709 $0 $51,997,585 $779,964 $52,777,549
91 2103 ($693,600) $20,334,443 ($55,994,581) $17,117,411 $256,761 $17,374,172
92 2104 $0 $21,371,499 $0 $38,745,671 $581,185 $39,326,856
93 2105 $0 $22,461,446 $0 $61,788,302 $926,825 $62,715,126
94 2106 ($693,600) $23,606,979 ($64,820,727) $21,501,378 $322,521 $21,823,899
95 2107 $0 $24,810,935 $0 $46,634,834 $699,523 $47,334,357
96 2108 $0 $26,076,293 $0 $73,410,650 $1,101,160 $74,511,810

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



Initial Assumptions:

APPENDIX |
Water Main Replacement Financing Plan

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 5 of 6

Total Looping and Replacement Cost = $27,748,050 (2012 $) Construction Inflation Rate 5.00% (cost increase)

Required Annual Reserve = $231,200 (2012 $) Contribution Escallation Rate = 5.10% (rate increase)

Program Duration = 120 Years Interest Rate = 1.50% (earned on Reserve)

Project Frequency = 3 yrs. Initial Set-aside Year = 2013 January 1st

Number of Projects = 40 First Project Timing = 4th Year

Target Project Budget = $693,600 (2012 $)

Annual Capital Project Funds
Project Reserve Post-Project Reserve Available
Year Project Cost Fund Contribution Project Cost Fund Balance Interest Earned in At Year-End
Count Year (2012 $) (Future $) (Future $) (Future $) Current Year (Future $)

97 2109 ($693,600) $27,406,184 ($75,038,094) $26,879,900 $403,198 $27,283,098
98 2110 $0 $28,803,899 $0 $56,086,997 $841,305 $56,928,302
99 2111 $0 $30,272,898 $0 $87,201,201 $1,308,018 $88,509,219
100 2112 ($693,600) $31,816,816 ($86,865,974) $33,460,061 $501,901 $33,961,962
101 2113 $0 $33,439,474 $0 $67,401,435 $1,011,022 $68,412,457
102 2114 $0 $35,144,887 $0 $103,557,344 $1,553,360 $105,110,704
103 2115 ($693,600) $36,937,276 ($100,558,223) $41,489,757 $622,346 $42,112,103
104 2116 $0 $38,821,077 $0 $80,933,180 $1,213,998 $82,147,178
105 2117 $0 $40,800,952 $0 $122,948,130 $1,844,222 $124,792,352
106 2118 ($693,600) $42,881,801 ($116,408,713) $51,265,439 $768,982 $52,034,421
107 2119 $0 $45,068,772 $0 $97,103,193 $1,456,548 $98,559,741
108 2120 $0 $47,367,280 $0 $145,927,021 $2,188,905 $148,115,926
109 2121 ($693,600) $49,783,011 ($134,757,636) $63,141,301 $947,120 $64,088,421
110 2122 $0 $52,321,945 $0 $116,410,366 $1,746,155 $118,156,521
111 2123 $0 $54,990,364 $0 $173,146,885 $2,597,203 $175,744,088
112 2124 ($693,600) $57,794,872 ($155,998,808) $77,540,152 $1,163,102 $78,703,255
113 2125 $0 $60,742,411 $0 $139,445,666 $2,091,685 $141,537,351
114 2126 $0 $63,840,274 $0 $205,377,624 $3,080,664 $208,458,289
115 2127 ($693,600) $67,096,128 ($180,588,121) $94,966,295 $1,424,494 $96,390,790
116 2128 $0 $70,518,030 $0 $166,908,820 $2,503,632 $169,412,453
117 2129 $0 $74,114,450 $0 $243,526,902 $3,652,904 $247,179,806
118 2130 ($693,600) $77,894,287 ($209,053,323) $116,020,770 $1,740,312 $117,761,081
119 2131 $0 $81,866,895 $0 $199,627,977 $2,994,420 $202,622,396
120 2132 $0 $86,042,107 $0 $288,664,503 $4,329,968 $292,994,471

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



APPENDIX |
Water Main Replacement Financing Plan
Village of Cobleskill Water & Sanitary Sewer Master Plan

Initial Assumptions:

Total Looping and Replacement Cost = $27,748,050 (2012 $)
Required Annual Reserve = $231,200 (2012 $)
Program Duration = 120 Years

Project Frequency = 3 yrs.
Number of Projects = 40
Target Project Budget = $693,600 (2012 $)

Construction Inflation Rate
Contribution Escallation Rate =

Interest Rate =

Initial Set-aside Year =

First Project Timing =

5.00%
5.10%
1.50%
2013
4th Year

Page 6 of 6

(cost increase)

(rate increase)
(earned on Reserve)
January 1st

Annual Capital Project Funds
Project Reserve Post-Project Reserve Available
Year Project Cost Fund Contribution Project Cost Fund Balance Interest Earned in At Year-End
Count Year (2012 %) (Future $) (Future $) (Future $) Current Year (Future $)
121 2133 ($693,600) $90,430,255 ($242,005,353) $141,419,372 $2,121,291 $143,540,663

R:\2011017\Excel\008 - Water Main Pipeline Prioritization Chart - fv Final with pipe upsizing



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX J

WASTEWATER PLANT CAPACITY ANALYSIS

February 2012 Appendix J

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



WWTP UNIT PROCESS CAPACITY EVALUATION

007 WWTP Capacity Analysis

SURPLUSS/
PROCESS EXISTING CONDITIONS CAPACITY DEFICET STANDARDS Reference Document
Influent Grinding
No. of Grinders 2 ea 1lea One Duty & One Standby
Flow Capacity of each Unit 4.5 mgd 5.0 mgd 10% Manufacturer's Data
Grit Removal 8,500 gals
3-5 mins of det time

4.5 mgd 4.1 mgd -10% @ PHF sec. 63.3 Ten States Standards
Raw Sewage Pumps
No. of Pumps 3 ea. 2 ea. sec. 41.31 Ten States Standards
Combined Pump Capacity (2) 4.5 mgd 4.5 mgd 0% sec. 42.31 Ten States Standards
Ind. Pump Flow Range 2.25 mgd
Power 30 HP
Solids Handlintg 3in 3in sec. 42.33 Ten States Standards
Aeration Tanks
Number 3ea
Total Volume 212,690 CF

15 Ib BOD5
Organic Loading 1,014 Ib-BOD5/day 3,190 Ib-BOD5/day 68% /day/1000 cf sec. 92.31 Ten States Standards
Aeration Diffusers 1,444 scfm 3,390 scfm 57% sec. 92.332 Ten States Standards
sec. 92.331
Blowers 3,244 scfm 5,200 scfm 38% & 85.5 Ten States Standards
Settling Tanks
Number 3ea
Total Surface Area 6007 sf
Total Weir Length 157 ft.
Weir Overflow Rate @ Peak Hour 4.5 mgd 13.80 mgd 67%| 20000 gpd/ft sec. 72.43 Ten States Standards
Surface Overflow @ Peak Hour 4.5 mgd 6.01 mgd 25% 1000 gpd/sf sec. 72.21 Ten States Standards
Return Activated Sludge Pumps 2.7 mgd 2.7 mgd 0.00%| .5-1.5 Avg. Daily Flow sec. 92.41 Ten States Standards
Disinfection
Chlorine Feeders 4.5 mgd 4.5 mgd 0% Based upon actual demand
Chlorine Contact Tank 54,600 gals 17.5 mins 15 mins @ PHF sec. 102.44 Ten States Standards
Dechlorination Injectors 4.5 mgd 4.5 mgd 0% Based upon actual demand
Post Aeration Tank
Engineered Design 4.5 mgd 4.5 mgd 0% Engineered Capacity
Aerobic Digestor
Tank Volume 24,468 cf
Per Capita Loading 6800 capita 6525 capita -4% 3.75 cf/capita sec. 85.31 Ten States Standards
Belt Filter Press
Number of Belts 1 ea
Belt Width 1 meter
Solids Loading Rate 650 Ibs./hr./m 400-700 Ibs./hr./m pg. 21-24 Manual of Practice #8
Hydraulic Loading Rate 28 gpm/m 20-50 gpm/m pg. 21-24 Manual of Practice #8
Cake Solids(Target Design Value) 20.00 %
Lamont Engineers
11/2/2012

lofl



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX K

FUTURE WARNERVILLE SEWER DISTRICT MAPPING

February 2012 Appendix K

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



2

—

EXISTING SEWER 7
SERVICE AREA

OO\ ’

N

A0

t/'
/ . 7=
\'\Sm Area,”” [\T
\\ \

County
Airport

“FAIRGROUNDS
PUMP STATION

~~=COBLESKILL WASTEWATER 710

=]
)

W ARE
KILL EAST END

PU\MP‘ STATION L/blesmu
Co

N~
g

o = . . a_
e g0
a j (X T
f e 0
" Golf

Q

S
/& Course
0

‘ /0
Of (&
b

TREATMENT PLANT
@ S ‘
Mine
Cobleskill
L Reservott)
e
X %

B
Wamervill
K
3
4‘

Greenbush \ge §
Warnerville Hill §
c C
SCALE ”__ ’ - .i:%j
172,000 VILLAGE OF COBLESKILL @ Lamont Engineers
PRAWN MKS WATER AND SANITARY SEWER MASTER PLAN ENGINEERS - LANERS -FACILITY OPERATIONS
DATE / / 548 MAIN ST., COBLESKILL, N.Y. 12043 (518) 234-4028 g
11/9/11 g
PROJECT NO. FILE NAME SHEET NO. 8
ISSUE | REV.| LOCATION DATE | AP'D REMARKS DESICNED MDH FUTURE WARNERVILLE SEWER DISTRICT 2011017 || CR—SEWER §
1 [ 2 3 | 4 :



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX L

SCHEMATIC DRAWING OF SEWER SYSTEM HYDRAULICS

February 2012 Appendix L

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



v
S
=2
8
~ &
) =
TIE ¢|% 55| g
53| 2 g g Sol| g
:I| ~ 00 = 2o} :I| é (%]
Sw|on £l So |
N a | = Gzl =
82|z - 83|z
24" PE)
© 0.08% (, SLOPE) o4 © 0.08% (M. SLO
=== ===
— O
| ‘Tififfifiﬁ‘ | CREEK BED = 885.0°
=== P e e e
=== === ==
= e = Esl ==l
* T
CREEK BED = 873.0° T=HIHETHE=
T T T TT—TTT—ITI— "T\:W:W:T
m:m:m:m:m:,‘ sl
— == F
?M:M:M:Mj
===
Sl ==
2,190’ 1,885
SCALE u
NTS VILLAGE OF COBLESKILL @ Lamont Engineers
DRAWN AHJ WATER AND SANITARY SEWER MASTER PLAN J ELSHEERSPAWERS LI OFERATONS
DATE N _
11/9/11 PROJECT NO. FILE NAME SHEET NO.
ISSUE | Rev.| LOCATION | DATE | AP'D REMARKS DESIGNED MDH GRAVITY SEWER vs FORCE MAIN 2011017 || CR—SEWER

1 l 2 | 3 | 4

K:\APPS\SDSKPROJ\2011017\dwg\CR-SEWER.dwg, Layoutcl?ll/Z/ZOlZ 1:47:49 PM



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX M

SEWER MAIN REPLACEMENT COST & PRIORITIZATION

February 2012 Appendix M

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



APPENDIX M
Sewer Main Replacement Costs and Prioritization Plan

Village of Cobleskill, New York

Page 1 of 5

Index Year 2012

& > »

AT % £ £

5 22 % ¢ 55 2 2

(@) o o A =

< gc £ ¢ €L & %

T O Q

2 @ 58 2 8 588 & ¢

> Q g % o = esxcx e Q@

2 Tt 83 £ 38 Z28EE & §

~ Vv o E) ke > QX == o a

L3~ a 8= g N e _-_ L 9

S0 2 . S 2 B @ OET® xr

o5 > 0O . = 5 C=EE = <

0S50 > 4 ® > T sE20 3 ©

Yo A a co & 5 == 8 0 ) T

855 8 5 Bs3 B:=5 38:i:i B 5

= = = = 0 un

GEE G _E& GBEL ofe 4822 & &

I I & Il I [T | I mnn I I

— M O A0 muw — M O — M O < 0N A — Lo

Existing = Existing = Replacement | Present Value Age of Remaining Material

Size Length | (Construction) | Replacement Date of Useful Life | Infrastructure | Useful Life [Condition = Hydraulic Criticality Overall

Priority No. Location Material (in) (LF) |Unit Cost ($/LF) Cost ($) Installation (Yrs) (Yrs) (Yrs) Age Rating Rating Rating I/l Rating Rating Rating
South Grand MH CT6 to MacArthur Ave. MH CT 19 ACP 15" 1820 $160 $291,200 1974 100 38 62 1 3 3 4 4 3.8
2 Elm St. Lincoln Ave. MH H1 to Rose St. C59 CLAY 8" 216 $150 $32,400 1920 100 92 8 5 5 5 5 1 3.8
3 MH C10 under railway to MH C12 CLAY 8" 44 $150 $6,600 1920 100 92 8 5 5 5 5 1 3.8
4 MH C16 on Rte 7 to MH C30 @ int. of Washington CLAY 8" 700 $150 $105,000 1920 100 92 8 5 5 5 5 1 3.8
5 MH D9 to MH D14 on Grand St. @ Chapel CLAY 8" 636 $150 $95,400 1920 100 92 8 5 5 5 5 1 3.8
6 MH D14 to MH D15 on Grand St. @ Clinton Circle CLAY 8" 305 $150 $45,750 1920 100 92 8 5 5 5 5 1 3.8
7 MH D15 To MH D16 on Grand St. @ Elm CLAY 8" 245 $150 $36,750 1920 100 92 8 5 5 5 5 1 3.8
8 MH d16 to MH D25 on EIm @ Maple CLAY 8" 400 $150 $60,000 1920 100 92 8 5 5 5 5 1 3.8
9 Rte 7 MH D9 @ Grand to MH B7 @ Division CLAY 8" 315 $150 $47,250 1920 100 92 8 5 5 5 5 1 3.8
10 S. Grand MH D8 to Bulls Head Inn CLAY 8" 440 $150 $66,000 1920 100 92 8 5 5 5 5 1 3.8
11 MH D3 on S. Grand to MH d39 @ end of Center St. CLAY 8" 480 $150 $72,000 1920 100 92 8 5 5 5 5 1 3.8
12 MacArthur Ave. MH C2 to MH C4 CLAY 6" 340 $150 $51,000 1920 100 92 8 5 5 5 5 1 3.8
13 MH T5 under R.R. to MH T6 CLAY 15" 50 $150 $7,500 1920 100 92 8 5 5 5 5 1 3.8
14 MH T6 throught lots to MH T7 on Rte 7 CLAY 15" 300 $150 $45,000 1920 100 92 8 5 5 5 5 1 3.8
15 Rte 7 MH T7 to MH B2 @ North St. CLAY 8" 380 $150 $57,000 1920 100 92 8 5 5 5 5 1 3.8
16 Rte 7 MH B2 to MH B7 @ Division St. CLAY 8" 9523 $150 $1,428,450 1920 100 92 8 5 5 5 5 1 3.8
17 Rte 7 MHt7 to MH A2 @ Legion Dr. CLAY 8" 380 $150 $57,000 1920 100 92 8 5 5 5 5 1 3.8
18 MH T1 @ WWTP to South Grand MH CT6 ACP 18" 1650 $150 $247,500 1974 100 38 62 1 3 3 3 4 3.7
19 MH CT19 across MacArthur, Rte. 7, & R.R. to EIm St. MH CT 22 CLAY 8" 845 $150 $126,750 1920 100 92 8 5 5 4 5 1 3.7
20 Elm St. MH CT 22 to Grandview Terrace E. MH 13 CLAY 8" 316 $150 $47,400 1920 100 92 8 5 5 4 5 1 3.7
21 MH ct 22 on EIm to Lincoln Ave H1 CLAY 8" 170 $150 $25,500 1920 100 92 8 5 5 4 5 1 3.7
22 MH CT6 on S. Grand to MH C2 int S. Grand & MacArthur CLAY 15" 590 $150 $88,500 1920 100 92 8 5 5 4 5 1 3.7
23 MH C2 on S. Grand to MH D9 @ Rte 7 CLAY 10" 640 $150 $96,000 1920 100 92 8 5 5 4 5 1 3.7
24 MH D25 to MH D29 on N. Grand @ Snyder CLAY 8" 500 $150 $75,000 1920 100 92 8 5 5 4 5 1 3.7
25 Center St. Main CLAY 8" 350 $150 $52,500 1920 100 92 8 5 5 4 5 1 3.7
26 Division St. Main CLAY 8" 350 $150 $52,500 1920 100 92 8 5 5 4 5 1 3.7

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final



Index Year 2012

APPENDIX M

Sewer Main Replacement Costs and Prioritization Plan

Village of Cobleskill, New York

Page 2 of 5

=

- 82 7 2 gz £ £

5 o 5 8 S5 2 2

< c5 § 8 ~8EE L &

- o c

? & g% £ 8 SS88 g 8

> Q g % o = 25xcx e Q@

2 t 88 £ 38 2B8EE 3 &

~ Vv o E) ke > QX == o a

L3~ a 8= g N e _-_ L 9

S0 2 . S 2 B @ OET® xr

852 ¢ T35 & & S2EEE 3 g

o Z a8 > 2 == 0 O o =

Yo'h & =0 & 5 SEE222 . T

855 % S5 3s5 355 53if 3

= = = = 0n un

SFfe G_.Ff& G&f& G&EE G822 & &

I n 1 & I n I n I n mnmnmnn I I

— M L — O muw — M O — M O < O N A — o

Existing = Existing Replacement = Present Value Age of Remaining Material

Size Length | (Construction) | Replacement Date of Useful Life | Infrastructure  Useful Life [Condition | Hydraulic Criticality Overall

Priority No. Location Material (in) (LF) |Unit Cost ($/LF) Cost ($) Installation (Yrs) (Yrs) (Yrs) Age Rating Rating Rating I/l Rating Rating Rating
27 MH T1 @ WWTP to MH T4 On MacArthur Ave CLAY 15" 419 $150 $62,850 1920 100 92 8 5 5 4 5 1 3.7
28 MH T4 to T5 through lots CLAY 15" 195 $150 $29,250 1920 100 92 8 5 5 5 1 3.7
29 End of Pine St. to Quarry St. CLAY 8" 500 $150 $75,000 1920 100 92 8 5 5 4 5 1 3.7
30 Grandview MH A21 to MH A24 @ St. Christophers PI. CLAY 8" 635 $150 $95,250 1920 100 92 8 5 5 4 5 1 3.7
31 Rte 7 MH A2 @ Legion Dr. to MH A5 CLAY 8" 600 $150 $90,000 1920 100 92 8 5 5 4 5 1 3.7
32 MH T6 alongside R.R. to pump station CLAY 8" 2775 $150 $416,250 1920 100 92 8 5 5 5 4 1 3.7
33 MH C12 up Veterans Dr. to MH C16 on Rte. 7 CLAY 8" 486 $150 $72,900 1920 100 92 8 5 5 3 5 1 35
34 Rt 7 MH C30 to MH C52 @ end of Harder Ave CLAY 8" 530 $150 $79,500 1920 100 92 8 5 5 3 5 1 35
35 Elm St. MH C59 to MH C48 CLAY 8" 320 $150 $48,000 1920 100 92 8 5 5 3 5 1 35
36 MH C37 to MH C43 on Maple CLAY 8" 835 $150 $125,250 1920 100 92 8 5 5 3 5 1 35
37 MH C43 to MH C 45 on Cleveland Ave CLAY 8" 500 $150 $75,000 1920 100 92 8 5 5 3 5 1 35
38 Washington Ave MH C33 to MH C37 @ Maple CLAY 8" 440 $150 $66,000 1920 100 92 8 5 5 3 5 1 35
39 MH C37 to MH C41 @ end of Washington CLAY 8" 440 $150 $66,000 1920 100 92 8 5 5 3 5 1 35
40 MH C33 on Elm to MH C48 on Elm CLAY 8" 350 $150 $52,500 1920 100 92 8 5 5 3 5 1 35
41 MH C33 on Elm to MH C35 on Elm CLAY 8" 660 $150 $99,000 1920 100 92 8 5 5 3 5 1 35
42 MH C17 on Rte 7 through lots to MH C19 on Clinton Circle CLAY 8" 480 $150 $72,000 1920 100 92 8 5 5 3 5 1 35
43 MH D29 to MH D36 @ end on N. Grand St. CLAY 8" 1625 $150 $243,750 1920 100 92 8 5 5 3 5 1 35
44 Quarry St. MH B45 to B39 @ North St. CLAY 8" 960 $150 $144,000 1920 100 92 8 5 5 3 5 1 35
45 Grandview MH A24 to A34 @ Ridgewood Dr. CLAY 8" 1050 $150 $157,500 1920 100 92 8 5 5 3 5 1 35
46 Parkway Drive Into Eden CLAY 8" 1700 $150 $255,000 1960 100 52 48 5 5 4 4 1 35
47 MacArthur Ave MH CT 19 to College ACP 8" 200 $150 $30,000 1974 100 38 62 1 4 3 3 3 3.3
48 Rte 7 MH C52 to MH C56 @ end of Bridge St. CLAY 8" 280 $150 $42,000 1940 100 72 28 4 5 3 5 1 3.3
49 Clinton Circle Main CLAY 8" 657 $150 $98,550 1920 100 92 8 5 5 2 5 1 3.3
50 MH C14 on Veterans to MH C15 Through park CLAY 8" 315 $150 $47,250 1920 100 92 8 5 5 2 5 1 3.3
51 MH D25 to MH d26 on Maple Rd. CLAY 8" 240 $150 $36,000 1920 100 92 8 5 5 2 5 1 3.3
52 High St. main CLAY 8" 675 $150 $101,250 1920 100 92 8 5 5 2 5 1 3.3

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final



APPENDIX M

Sewer Main Replacement Costs and Prioritization Plan

Village of Cobleskill, New York

Page 3 of 5

Index Year 2012

) S

AT % £ £

5 22 % ¢ 55 2 2

(@) o o A =

< gc £ ¢ €L & %

T O Q

2 @ 58 2 8 588 & ¢

> Q g % o = esxcx e Q@

2 Tt 83 £ 38 Z28EE & §

~ Vv o E) ke > QX == o a

L3~ a 8= g N e _-_ L 9

S0 2 . S 2 B @ OET® xr

o5 > 0O . = 5 C=EE = <

0S50 > 4 ® > T sE20 3 ©

Yo A a co & 5 == 8 0 ) T

855 8 5 Bs3 B:=5 38:i:i B 5

= = = = 0 un

GEE G _E& GBEL ofe 4822 & &

I I & Il I [T | I mnn I I

— M O A0 muw — M O — M O < 0N A — Lo

Existing = Existing = Replacement | Present Value Age of Remaining Material

Size Length | (Construction) | Replacement Date of Useful Life | Infrastructure | Useful Life [Condition = Hydraulic Criticality Overall

Priority No. Location Material (in) (LF) |Unit Cost ($/LF) Cost ($) Installation (Yrs) (Yrs) (Yrs) Age Rating Rating Rating I/l Rating Rating Rating
53 MH A4 Under RR to MH A6 CLAY 8" 370 $150 $55,500 1920 100 92 8 5 5 2 5 1 3.3
54 MH A6 down East Terrace CLAY 8" 530 $150 $79,500 1920 100 92 8 5 4 4 1 3.3
55 Harder Ave main CLAY 8" 420 $150 $63,000 1920 100 92 8 5 5 3 3 1 3.2
56 MH J3 along R.R. to Pump Station CLAY 8" 900 $150 $135,000 1920 100 92 8 5 4 3 4 1 3.2
57 MH T6 to MH T6A up Spring To MH T6B CLAY 8" 710 $150 $106,500 1920 100 92 8 5 3 3 4 1 3.0
58 Campus Drive CLAY 8" 1200 $150 $180,000 1950 100 62 38 3 3 3 4 1 2.7
59 Davies Ln. CLAY 8" 320 $150 $48,000 1950 100 62 38 3 3 3 4 1 2.7
60 Anthony Circle CLAY 8" 300 $150 $45,000 1960 100 52 48 3 3 3 4 1 2.7
61 Pleasant View Dr. MH A1l to MH A14 @ Crabapple CLAY 8" 930 $150 $139,500 1960 100 52 48 3 3 3 4 1 2.7
62 Pleasant View Dr. MH A14 to end CLAY 8" 680 $150 $102,000 1960 100 52 48 3 3 3 4 1 2.7
63 Crabapple Ln. PVC 8" 620 $150 $93,000 1960 100 52 48 3 3 3 4 1 2.7
64 Hillside Ave. PVC 8" 810 $150 $121,500 1970 100 42 58 3 3 3 4 1 2.7
65 Terra Hts. PVC 8" 300 $150 $45,000 1970 100 42 58 3 3 3 4 1 2.7
66 Canterbury Heights PVC 8" 830 $150 $124,500 1970 100 42 58 3 3 3 4 1 2.7
67 Lark St. MH B9 to MH B11 @ Jay St. PVC 8" 470 $150 $70,500 1995 100 17 83 1 1 5 4 1 2.3
68 Grandview MH A34 to MH A44 @ cnr of Overlook PVC 8" 870 $150 $130,500 1960 100 52 48 5 1 3 2 1 2.3
69 Overlook Main PVC 8" 920 $150 $138,000 1960 100 52 48 5 1 2 3 1 2.3
70 Woods Drive Main PVC 8" 600 $150 $90,000 1960 100 52 48 5 1 2 3 1 2.3
71 Timber Ln. PVC 8" 360 $150 $54,000 1960 100 52 48 5 1 2 3 1 2.3
72 MH CT 13 on Trunk 1 to MacArthur MH F2 PVC 8" 292 $150 $43,800 2009 100 3 97 1 1 5 2 1 2.0
73 Van Deusen Drive PVC 8" 600 $150 $90,000 1970 100 42 58 1 2 2 3 1 1.8
74 Pump Station to MH J34C on S. Side of Rte 7 PVC 8" 1917 $150 $287,550 1990 100 22 78 1 1 4 2 1 1.8
75 North St. MH B29 to MH B39 @ end @ Quarry St. PVC 8" 2050 $150 $307,500 1995 100 17 83 1 1 1 5 1 1.8
76 Jay St. PVC 8" 330 $150 $49,500 1995 100 17 83 1 1 2 3 1 1.7
77 MH F2 on MacArthur to end PVC 8" 480 $150 $72,000 2009 100 97 1 1 2 2 1 1.5
78 From MacArthur MH E1 under R.R. into France Lane PVC 8" 520 $150 $78,000 2009 100 97 1 1 2 2 1 1.5

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final



Index Year 2012

APPENDIX M

Sewer Main Replacement Costs and Prioritization Plan

Village of Cobleskill, New York

Page 4 of 5

o

N 5y £ 2

5 2a 5 ¢ 55 2 ¢

< 5 ¢ ¥ ~8EE L &

- o c

2 & 58 2 £ 5588 ¢ @

> o g& o = 2s5xcx g @

2 Tt 83 £ 38 Z28EE & 8

~ Vv o E) ke > QX == o a

L3~ a 8= g N e _-_ L 9

S0 2 . S 2 B @ OET® xr

852 ¢ T35 & & S2EEE 3 g

o Z a8 > 2 == 0 O o =

Yo'h & =0 & 5 SEE222 A

8L B §5 Bs3 Bsz BELL B &

= = = = 0n un

SFfe G_.Ff& G&f& G&EE G822 & &

I n 1 & I n I n I n mnmnmnn I I

— M L — O muw — M O — M O < O N A — Lo

Existing = Existing Replacement = Present Value Age of Remaining Material

Size Length | (Construction) | Replacement Date of Useful Life | Infrastructure  Useful Life [Condition | Hydraulic Criticality Overall

Priority No. Location Material (in) (LF) |Unit Cost ($/LF) Cost ($) Installation (Yrs) (Yrs) (Yrs) Age Rating Rating Rating I/l Rating Rating Rating
79 MH B2 to MH B9 on North St. @ Lark PVC 8" 500 $150 $75,000 1995 100 17 83 1 1 1 3 1 15
80 North St. MH B9 to MH B29 @ Prospect St. PVC 8" 1350 $150 $202,500 1995 100 17 83 1 1 1 3 1 15
81 MH B32 on North St. Through Properties to Pine St. PVC 8" 1100 $150 $165,000 1995 100 17 83 1 1 1 3 1 15
82 Lark St. MH B11 to MH B15 @ Union St. PVC 8" 260 $150 $39,000 1995 100 17 83 1 1 1 3 1 15
83 Grandview Terrace E. MH 13 to Grandview Terrace N MH 18 PVvC 8" 540 $150 $81,000 1997 100 15 85 1 1 1 2 1 1.3
84 Grandview Terrace N. sewer PVC 8" 370 $150 $55,500 1997 100 15 85 1 1 1 2 1 1.3
85 Grandview Terrace E. MH 13 to end on Elm St. PVC 8" 240 $150 $36,000 1997 100 15 85 1 1 1 2 1 1.3
86 Lincoln Ave. Main PVvC 8" 500 $150 $75,000 1997 100 15 85 1 1 1 2 1 1.3
87 MH CT 12 on Trunk 1 up Mallard La to MacArthur MH E1 PVvC 8" 366 $150 $54,900 2009 100 3 97 1 1 2 1 1 1.3
88 (MacArthur)Mallard Ln. MH E1 to MH E3 PVvC 8" 470 $150 $70,500 2004 100 8 92 1 1 2 1 1 1.3
89 Chapel St. MH B24 to MH D14 PVvC 8" 250 $150 $37,500 1995 100 17 83 1 1 1 2 1 1.3
90 Union St. MH B15 to MH B 18 @ Chapel St. PVvC 8" 590 $150 $88,500 1995 100 17 83 1 1 1 2 1 1.3
91 MH B18 up Union and around Prospect to MH B22 PVvC 8" 950 $150 $142,500 1995 100 17 83 1 1 1 2 1 1.3
92 Chapel St. MH B18 to MH B24 PVvC 8" 475 $150 $71,250 1995 100 17 83 1 1 1 2 1 1.3
93 Union St. MH B 16A to MH B15 @ Lark PVvC 8" 220 $150 $33,000 1995 100 17 83 1 1 1 2 1 1.3
94 Legion Dr MH A2 to MH All PVvC 8" 580 $150 $87,000 1990 100 22 78 1 1 1 2 1 1.3
95 Legion Dr MH Al1 to MH A16 PVC 8" 420 $150 $63,000 1990 100 22 78 1 1 1 2 1 1.3
96 Legion Drive MH A16 to MH A19 PVvC 8" 380 $150 $57,000 1990 100 22 78 1 1 1 2 1 1.3
97 Legion Drive MH A18 to MH A20 PVvC 8" 130 $150 $19,500 1990 100 22 78 1 1 1 2 1 1.3
98 Legion Dr. MH A11 to MH A13 PVC 8" 400 $150 $60,000 1990 100 22 78 1 1 1 2 1 1.3
99 Grandview Dr. MH A16 to A21 PVvC 8" 275 $150 $41,250 1990 100 22 78 1 1 1 2 1 1.3
100 MH A21 on Grandview through lots to Campus Dr. PVvC 8" 960 $150 $144,000 1990 100 22 78 1 1 1 2 1 1.3
101 Rte 7 MH J34 to J 42 @ Walmart PVC 8" 2500 $150 $375,000 1995 100 17 83 1 1 2 1 1 1.3
102 Highland Heights PVvC 8" 430 $150 $64,500 1997 100 15 85 1 1 1 1 1 1.2
103 MH CT 10 at end of Grove St. to MH C10 on Grove PVC 8" 333 $150 $49,950 2004 100 8 92 1 1 1 1 1 1.2
104 Bridge St. MH C56 to MH C57 @ end of Rose PVvC 8" 415 $150 $62,250 2010 100 2 98 1 1 1 1 1 1.2

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final



Index Year

2012

APPENDIX M

Sewer Main Replacement Costs and Prioritization Plan
Village of Cobleskill, New York

Page 5 of 5

Fair (>50 yrs & <75 yrs)

Good (< 50 yrs)
Poor (>75 yrs)

1
3
5

Fair (CIP - Mod. Condition, ACP)
Poor (Clay, tuberculated CIP, ACP)

Good (PVC, DIP, HDPE, ACP,

cip)

1
3
5

Good (oversized, no blockages)

Fair
Poor (undersized or blockages)

1
3
5

Good
Fair
Poor

1
3
5

Non-essential, with Redundancy
Non-essential, with Redundancy

Essential, no Redundancy
Essential, with Redundancy

4
3
2
1

Good - Low Replacement Priority
Poor - High Replacement Priority

1
5

Priority No.

Location

Existing

Existing

Replacement

Present Value

Size

Material (in)

Length

(Construction)

Replacement

Date of

Useful Life

Age of

Remaining

Infrastructure

Useful Life

(LF)

Unit Cost ($/LF)

Cost ($)

Installation

(Yrs)

(Yrs)

(Yrs)

Age Rating

Material
/Condition

Hydraulic

Rating

Rating

I/l Rating

Criticality
Rating

Overall
Rating

105

Rose St. MH 57 to MH C59 on EIm

PVC 8"

520

$150

$78,000

2010

100

2

98

1

1

1

1

1

1.2

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final

Total Replacement Cost =

Total Pipe Replacement Length =

73705 ft

$11,073,950

(2012 $)



Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX N

SEWER MAIN ANNUAL FUND REQUIREMENT

February 2012 Appendix N

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Page 1 of 4

APPENDIX N
Sanitary Sewer Replacement Annual Set-aside Requirement
Village of Cobleskill Water & Sanitary Sewer Master Plan

Planning Period = 120 Years
Non_ Funding
Present Value Construction Total Project Set-aside
Priority Construction Cost| Contingency Cost Cost Required
No. Location [63) (2012 %) (2012 $) (2012 %) (2012 %)
1 South Grand MH CT6 to MacArthur Ave. MH CT 19 $291,200 $29,100 $87,400 $407,700 $3,400
2 Elm St. Lincoln Ave. MH H1 to Rose St. C59 $32,400 $3,200 $9,700 $45,300 $400
3 MH C10 under railway to MH C12 $6,600 $700 $2,000 $9,300 $100
4 MH C16 on Rte 7 to MH C30 @ int. of Washington $105,000 $10,500 $31,500 $147,000 $1,200
5 MH D9 to MH D14 on Grand St. @ Chapel $95,400 $9,500 $28,600 $133,500 $1,100
6 MH D14 to MH D15 on Grand St. @ Clinton Circle $45,750 $4,600 $13,700 $64,050 $500
7 MH D15 To MH D16 on Grand St. @ Elm $36,750 $3,700 $11,000 $51,450 $400
8 MH d16 to MH D25 on EIm @ Maple $60,000 $6,000 $18,000 $84,000 $700
9 Rte 7 MH D9 @ Grand to MH B7 @ Division $47,250 $4,700 $14,200 $66,150 $600
10 S. Grand MH D8 to Bulls Head Inn $66,000 $6,600 $19,800 $92,400 $800
11 MH D3 on S. Grand to MH d39 @ end of Center St. $72,000 $7,200 $21,600 $100,800 $800
12 MacArthur Ave. MH C2 to MH C4 $51,000 $5,100 $15,300 $71,400 $600
13 MH T5 under R.R. to MH T6 $7,500 $800 $2,300 $10,600 $100
14 MH T6 throught lots to MH T7 on Rte 7 $45,000 $4,500 $13,500 $63,000 $500
15 Rte 7 MH T7 to MH B2 @ North St. $57,000 $5,700 $17,100 $79,800 $700
16 Rte 7 MH B2 to MH B7 @ Division St. $1,428,450 $142,800 $428,500 $1,999,750 $16,700
17 Rte 7 MHt7 to MH A2 @ Legion Dr. $57,000 $5,700 $17,100 $79,800 $700
18 MH T1 @ WWTP to South Grand MH CT6 $247,500 $24,800 $74,300 $346,600 $2,900
19 MH CT19 across MacArthur, Rte. 7, & R.R. to EIm St. MH CT 22 $126,750 $12,700 $38,000 $177,450 $1,500
20 Elm St. MH CT 22 to Grandview Terrace E. MH 13 $47,400 $4,700 $14,200 $66,300 $600
21 MH ct 22 on EIm to Lincoln Ave H1 $25,500 $2,600 $7,700 $35,800 $300
22 MH CT6 on S. Grand to MH C2 int S. Grand & MacArthur $88,500 $8,900 $26,600 $124,000 $1,000
23 MH C2 on S. Grand to MH D9 @ Rte 7 $96,000 $9,600 $28,800 $134,400 $1,100
24 MH D25 to MH D29 on N. Grand @ Snyder $75,000 $7,500 $22,500 $105,000 $900
25 Center St. Main $52,500 $5,300 $15,800 $73,600 $600
26 Division St. Main $52,500 $5,300 $15,800 $73,600 $600
27 MH T1 @ WWTP to MH T4 On MacArthur Ave $62,850 $6,300 $18,900 $88,050 $700
28 MH T4 to T5 through lots $29,250 $2,900 $8,800 $40,950 $300
29 End of Pine St. to Quarry St. $75,000 $7,500 $22,500 $105,000 $900
30 Grandview MH A21 to MH A24 @ St. Christophers PI. $95,250 $9,500 $28,600 $133,350 $1,100
31 Rte 7 MH A2 @ Legion Dr. to MH A5 $90,000 $9,000 $27,000 $126,000 $1,100
32 MH T6 alongside R.R. to pump station $416,250 $41,600 $124,900 $582,750 $4,900
33 MH C12 up Veterans Dr. to MH C16 on Rte. 7 $72,900 $7,300 $21,900 $102,100 $900

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final




APPENDIX N

Sanitary Sewer Replacement Annual Set-aside Requirement
Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 2 of 4

Planning Period = 120 Years
Non_ Funding
Present Value Construction Total Project Set-aside
Priority Construction Cost| Contingency Cost Cost Required
No. Location [63) (2012 %) (2012 $) (2012 %) (2012 %)
34 Rt 7 MH C30 to MH C52 @ end of Harder Ave $79,500 $8,000 $23,900 $111,400 $900
35 Elm St. MH C59 to MH C48 $48,000 $4,800 $14,400 $67,200 $600
36 MH C37 to MH C43 on Maple $125,250 $12,500 $37,600 $175,350 $1,500
37 MH C43 to MH C 45 on Cleveland Ave $75,000 $7,500 $22,500 $105,000 $900
38 Washington Ave MH C33 to MH C37 @ Maple $66,000 $6,600 $19,800 $92,400 $800
39 MH C37 to MH C41 @ end of Washington $66,000 $6,600 $19,800 $92,400 $800
40 MH C33 on EIm to MH C48 on EIm $52,500 $5,300 $15,800 $73,600 $600
41 MH C33 on Elm to MH C35 on Elm $99,000 $9,900 $29,700 $138,600 $1,200
42 MH C17 on Rte 7 through lots to MH C19 on Clinton Circle $72,000 $7,200 $21,600 $100,800 $800
43 MH D29 to MH D36 @ end on N. Grand St. $243,750 $24,400 $73,100 $341,250 $2,800
44 Quarry St. MH B45 to B39 @ North St. $144,000 $14,400 $43,200 $201,600 $1,700
45 Grandview MH A24 to A34 @ Ridgewood Dr. $157,500 $15,800 $47,300 $220,600 $1,800
46 Parkway Drive Into Eden $255,000 $25,500 $76,500 $357,000 $3,000
47 MacArthur Ave MH CT 19 to College $30,000 $3,000 $9,000 $42,000 $400
48 Rte 7 MH C52 to MH C56 @ end of Bridge St. $42,000 $4,200 $12,600 $58,800 $500
49 Clinton Circle Main $98,550 $9,900 $29,600 $138,050 $1,200
50 MH C14 on Veterans to MH C15 Through park $47,250 $4,700 $14,200 $66,150 $600
51 MH D25 to MH d26 on Maple Rd. $36,000 $3,600 $10,800 $50,400 $400
52 High St. main $101,250 $10,100 $30,400 $141,750 $1,200
53 MH A4 Under RR to MH A6 $55,500 $5,600 $16,700 $77,800 $600
54 MH A6 down East Terrace $79,500 $8,000 $23,900 $111,400 $900
55 Harder Ave main $63,000 $6,300 $18,900 $88,200 $700
56 MH J3 along R.R. to Pump Station $135,000 $13,500 $40,500 $189,000 $1,600
57 MH T6 to MH T6A up Spring To MH T6B $106,500 $10,700 $32,000 $149,200 $1,200
58 Campus Drive $180,000 $18,000 $54,000 $252,000 $2,100
59 Davies Ln. $48,000 $4,800 $14,400 $67,200 $600
60 Anthony Circle $45,000 $4,500 $13,500 $63,000 $500
61 Pleasant View Dr. MH A1l to MH A14 @ Crabapple $139,500 $14,000 $41,900 $195,400 $1,600
62 Pleasant View Dr. MH A14 to end $102,000 $10,200 $30,600 $142,800 $1,200
63 Crabapple Ln. $93,000 $9,300 $27,900 $130,200 $1,100
64 Hillside Ave. $121,500 $12,200 $36,500 $170,200 $1,400
65 Terra Hts. $45,000 $4,500 $13,500 $63,000 $500
66 Canterbury Heights $124,500 $12,500 $37,400 $174,400 $1,500

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final




APPENDIX N
Sanitary Sewer Replacement Annual Set-aside Requirement
Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 3 of 4

Planning Period = 120 Years
Non_ Funding
Present Value Construction Total Project Set-aside
Priority Construction Cost| Contingency Cost Cost Required
No. Location [63) (2012 %) (2012 $) (2012 %) (2012 %)
67 Lark St. MH B9 to MH B11 @ Jay St. $70,500 $7,100 $21,200 $98,800 $800
68 Grandview MH A34 to MH A44 @ cnr of Overlook $130,500 $13,100 $39,200 $182,800 $1,500
69 Overlook Main $138,000 $13,800 $41,400 $193,200 $1,600
70 Woods Drive Main $90,000 $9,000 $27,000 $126,000 $1,100
71 Timber Ln. $54,000 $5,400 $16,200 $75,600 $600
72 MH CT 13 on Trunk 1 to MacArthur MH F2 $43,800 $4,400 $13,100 $61,300 $500
73 Van Deusen Drive $90,000 $9,000 $27,000 $126,000 $1,100
74 Pump Station to MH J34C on S. Side of Rte 7 $287,550 $28,800 $86,300 $402,650 $3,400
75 North St. MH B29 to MH B39 @ end @ Quarry St. $307,500 $30,800 $92,300 $430,600 $3,600
76 Jay St. $49,500 $5,000 $14,900 $69,400 $600
77 MH F2 on MacArthur to end $72,000 $7,200 $21,600 $100,800 $800
78 From MacArthur MH E1 under R.R. into France Lane $78,000 $7,800 $23,400 $109,200 $900
79 MH B2 to MH B9 on North St. @ Lark $75,000 $7,500 $22,500 $105,000 $900
80 North St. MH B9 to MH B29 @ Prospect St. $202,500 $20,300 $60,800 $283,600 $2,400
81 MH B32 on North St. Through Properties to Pine St. $165,000 $16,500 $49,500 $231,000 $1,900
82 Lark St. MH B11 to MH B15 @ Union St. $39,000 $3,900 $11,700 $54,600 $500
83 Grandview Terrace E. MH 13 to Grandview Terrace N MH 18 $81,000 $8,100 $24,300 $113,400 $900
84 Grandview Terrace N. sewer $55,500 $5,600 $16,700 $77,800 $600
85 Grandview Terrace E. MH 13 to end on Elm St. $36,000 $3,600 $10,800 $50,400 $400
86 Lincoln Ave. Main $75,000 $7,500 $22,500 $105,000 $900
87 MH CT 12 on Trunk 1 up Mallard La to MacArthur MH E1 $54,900 $5,500 $16,500 $76,900 $600
88 (MacArthur)Mallard Ln. MH E1 to MH E3 $70,500 $7,100 $21,200 $98,800 $800
89 Chapel St. MH B24 to MH D14 $37,500 $3,800 $11,300 $52,600 $400
90 Union St. MH B15 to MH B 18 @ Chapel St. $88,500 $8,900 $26,600 $124,000 $1,000
91 MH B18 up Union and around Prospect to MH B22 $142,500 $14,300 $42,800 $199,600 $1,700
92 Chapel St. MH B18 to MH B24 $71,250 $7,100 $21,400 $99,750 $800
93 Union St. MH B 16A to MH B15 @ Lark $33,000 $3,300 $9,900 $46,200 $400
94 Legion Dr MH A2 to MH All $87,000 $8,700 $26,100 $121,800 $1,000
95 Legion Dr MH A11 to MH A16 $63,000 $6,300 $18,900 $88,200 $700
96 Legion Drive MH A16 to MH A19 $57,000 $5,700 $17,100 $79,800 $700
97 Legion Drive MH A18 to MH A20 $19,500 $2,000 $5,900 $27,400 $200
98 Legion Dr. MH A11 to MH A13 $60,000 $6,000 $18,000 $84,000 $700
99 Grandview Dr. MH A16 to A21 $41,250 $4,100 $12,400 $57,750 $500

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final




APPENDIX N
Sanitary Sewer Replacement Annual Set-aside Requirement
Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 4 of 4

Planning Period = 120 Years
Non_ Funding
Present Value Construction Total Project Set-aside
Priority Construction Cost| Contingency Cost Cost Required
No. Location [63) (2012 %) (2012 $) (2012 %) (2012 %)
100 MH A21 on Grandview through lots to Campus Dr. $144,000 $14,400 $43,200 $201,600 $1,700
101 Rte 7 MH J34 to J 42 @ Walmart $375,000 $37,500 $112,500 $525,000 $4,400
102 Highland Heights $64,500 $6,500 $19,400 $90,400 $800
103 MH CT 10 at end of Grove St. to MH C10 on Grove $49,950 $5,000 $15,000 $69,950 $600
104 Bridge St. MH C56 to MH C57 @ end of Rose $62,250 $6,200 $18,700 $87,150 $700
105 Rose St. MH 57 to MH C59 on Elm $78,000 $7,800 $23,400 $109,200 $900
Totals  $11,073,950 $1,108,600 $3,323,800 $15,506,350 $129,500

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final




Village of Cobleskill
Summary Report - Water and Sanitary Sewer Master Plan

APPENDIX O

SEWER MAIN FINANCING PLAN SPREADSHEETS

February 2012 Appendix O

Lamont Engineers

ENGINEERS * PLANNERS = FACILITY OPERATIONS



Initial Assumptions:

APPENDIX O
Sanitary Sewer Replacement Financing Plan

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 1 of 6

Total Replacement Cost = $15,506,350 (2012 $) Construction Inflation Rate 5.00% (cost increase)
Required Annual Reserve = $129,500 (2012 %) Contribution Escallation Rate = 5.20% (rate increase)
Program Duration = 120 Years Interest Rate = 1.50% (earned on Reserve)
Project Frequency = 3 yrs. Initial Set-aside Year = 2013 January 1st
Number of Projects = 40 First Project Timing = 4th Year
Target Project Budget = $388,500 (2012 %)
Annual Capital Post-Project Project Funds
Project Reserve Reserve Fund Available
Year Project Cost Fund Contribution Project Cost Balance Interest Earned in At Year-End
Count Year (2012 $) (Future $) (Future $) (Future $) Current Year (Future $)
1 2013 $0 $129,500 $0 $129,500 $1,943 $131,443
2 2014 $0 $136,234 $0 $267,677 $4,015 $271,692
3 2015 $0 $143,318 $0 $415,010 $6,225 $421,235
4 2016 ($388,500) $150,771 ($449,737) $122,269 $1,834 $124,103
5 2017 $0 $158,611 $0 $282,713 $4,241 $286,954
6 2018 $0 $166,859 $0 $453,813 $6,807 $460,620
7 2019 ($388,500) $175,535 ($520,627) $115,528 $1,733 $117,261
8 2020 $0 $184,663 $0 $301,924 $4,529 $306,453
9 2021 $0 $194,266 $0 $500,718 $7,511 $508,229
10 2022 ($388,500) $204,367 ($602,691) $109,906 $1,649 $111,554
11 2023 $0 $214,994 $0 $326,549 $4,898 $331,447
12 2024 $0 $226,174 $0 $557,621 $8,364 $565,985
13 2025 ($388,500) $237,935 ($697,690) $106,230 $1,593 $107,824
14 2026 $0 $250,308 $0 $358,132 $5,372 $363,504
15 2027 $0 $263,324 $0 $626,827 $9,402 $636,230
16 2028 ($388,500) $277,017 ($807,664) $105,582 $1,584 $107,166
17 2029 $0 $291,422 $0 $398,588 $5,979 $404,567
18 2030 $0 $306,575 $0 $711,142 $10,667 $721,809
19 2031 ($388,500) $322,517 ($934,972) $109,354 $1,640 $110,995
20 2032 $0 $339,288 $0 $450,283 $6,754 $457,037
21 2033 $0 $356,931 $0 $813,968 $12,210 $826,178
22 2034 ($388,500) $375,492 ($1,082,346) $119,324 $1,790 $121,114

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final




Initial Assumptions:

APPENDIX O
Sanitary Sewer Replacement Financing Plan

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 2 of 6

Total Replacement Cost = $15,506,350 (2012 %) Construction Inflation Rate 5.00% (cost increase)
Required Annual Reserve = $129,500 (2012 %) Contribution Escallation Rate = 5.20% (rate increase)
Program Duration = 120 Years Interest Rate = 1.50% (earned on Reserve)
Project Frequency = 3 yrs. Initial Set-aside Year = 2013 January 1st
Number of Projects = 40 First Project Timing = 4th Year
Target Project Budget = $388,500 (2012 %)
Annual Capital Post-Project Project Funds
Project Reserve Reserve Fund Available
Year Project Cost Fund Contribution Project Cost Balance Interest Earned in At Year-End
Count Year (2012 $) (Future $) (Future $) (Future $) Current Year (Future $)
23 2035 $0 $395,017 $0 $516,131 $7,742 $523,873
24 2036 $0 $415,558 $0 $939,431 $14,091 $953,522
25 2037 ($388,500) $437,167 ($1,252,951) $137,738 $2,066 $139,805
26 2038 $0 $459,900 $0 $599,704 $8,996 $608,700
27 2039 $0 $483,815 $0 $1,092,515 $16,388 $1,108,902
28 2040 ($388,500) $508,973 ($1,450,448) $167,427 $2,511 $169,939
29 2041 $0 $535,440 $0 $705,378 $10,581 $715,959
30 2042 $0 $563,282 $0 $1,279,241 $19,189 $1,298,430
31 2043 ($388,500) $592,573 ($1,679,075) $211,928 $3,179 $215,107
32 2044 $0 $623,387 $0 $838,494 $12,577 $851,071
33 2045 $0 $655,803 $0 $1,506,875 $22,603 $1,529,478
34 2046 ($388,500) $689,905 ($1,943,739) $275,644 $4,135 $279,778
35 2047 $0 $725,780 $0 $1,005,558 $15,083 $1,020,641
36 2048 $0 $763,520 $0 $1,784,162 $26,762 $1,810,924
37 2049 ($388,500) $803,223 ($2,250,121) $364,027 $5,460 $369,487
38 2050 $0 $844,991 $0 $1,214,478 $18,217 $1,232,695
39 2051 $0 $888,931 $0 $2,121,626 $31,824 $2,153,450
40 2052 ($388,500) $935,155 ($2,604,796) $483,810 $7,257 $491,067
41 2053 $0 $983,783 $0 $1,474,850 $22,123 $1,496,973
42 2054 $0 $1,034,940 $0 $2,531,912 $37,979 $2,569,891
43 2055 ($388,500) $1,088,757 ($3,015,377) $643,271 $9,649 $652,920
44 2056 $0 $1,145,372 $0 $1,798,292 $26,974 $1,825,266

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final




Initial Assumptions:

APPENDIX O
Sanitary Sewer Replacement Financing Plan

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 3 of 6

Total Replacement Cost = $15,506,350 (2012 %) Construction Inflation Rate 5.00% (cost increase)
Required Annual Reserve = $129,500 (2012 %) Contribution Escallation Rate = 5.20% (rate increase)
Program Duration = 120 Years Interest Rate = 1.50% (earned on Reserve)
Project Frequency = 3 yrs. Initial Set-aside Year = 2013 January 1st
Number of Projects = 40 First Project Timing = 4th Year
Target Project Budget = $388,500 (2012 %)
Annual Capital Post-Project Project Funds
Project Reserve Reserve Fund Available
Year Project Cost Fund Contribution Project Cost Balance Interest Earned in At Year-End
Count Year (2012 $) (Future $) (Future $) (Future $) Current Year (Future $)
45 2057 $0 $1,204,931 $0 $3,030,198 $45,453 $3,075,651
46 2058 ($388,500) $1,267,588 ($3,490,676) $852,562 $12,788 $865,351
47 2059 $0 $1,333,502 $0 $2,198,853 $32,983 $2,231,836
48 2060 $0 $1,402,845 $0 $3,634,681 $54,520 $3,689,201
49 2061 ($388,500) $1,475,792 ($4,040,893) $1,124,100 $16,862 $1,140,962
50 2062 $0 $1,552,534 $0 $2,693,495 $40,402 $2,733,898
51 2063 $0 $1,633,265 $0 $4,367,163 $65,507 $4,432,671
52 2064 ($388,500) $1,718,195 ($4,677,839) $1,473,027 $22,095 $1,495,122
53 2065 $0 $1,807,541 $0 $3,302,664 $49,540 $3,352,204
54 2066 $0 $1,901,533 $0 $5,253,737 $78,806 $5,332,543
55 2067 ($388,500) $2,000,413 ($5,415,183) $1,917,773 $28,767 $1,946,540
56 2068 $0 $2,104,435 $0 $4,050,975 $60,765 $4,111,739
57 2069 $0 $2,213,865 $0 $6,325,605 $94,884 $6,420,489
58 2070 ($388,500) $2,328,986 ($6,268,752) $2,480,723 $37,211 $2,517,934
59 2071 $0 $2,450,094 $0 $4,968,027 $74,520 $5,042,548
60 2072 $0 $2,577,498 $0 $7,620,046 $114,301 $7,734,347
61 2073 ($388,500) $2,711,528 ($7,256,864) $3,189,011 $47,835 $3,236,847
62 2074 $0 $2,852,528 $0 $6,089,374 $91,341 $6,180,715
63 2075 $0 $3,000,859 $0 $9,181,574 $137,724 $9,319,298
64 2076 ($388,500) $3,156,904 ($8,400,727) $4,075,475 $61,132 $4,136,607
65 2077 $0 $3,321,063 $0 $7,457,670 $111,865 $7,569,535
66 2078 $0 $3,493,758 $0 $11,063,293 $165,949 $11,229,243

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final




Initial Assumptions:

APPENDIX O
Sanitary Sewer Replacement Financing Plan

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 4 of 6

Total Replacement Cost = $15,506,350 (2012 %) Construction Inflation Rate 5.00% (cost increase)
Required Annual Reserve = $129,500 (2012 %) Contribution Escallation Rate = 5.20% (rate increase)
Program Duration = 120 Years Interest Rate = 1.50% (earned on Reserve)
Project Frequency = 3 yrs. Initial Set-aside Year = 2013 January 1st
Number of Projects = 40 First Project Timing = 4th Year
Target Project Budget = $388,500 (2012 %)
Annual Capital Post-Project Project Funds
Project Reserve Reserve Fund Available
Year Project Cost Fund Contribution Project Cost Balance Interest Earned in At Year-End
Count Year (2012 $) (Future $) (Future $) (Future $) Current Year (Future $)
67 2079 ($388,500) $3,675,434 ($9,724,891) $5,179,786 $77,697 $5,257,482
68 2080 $0 $3,866,556 $0 $9,124,039 $136,861 $9,260,899
69 2081 $0 $4,067,617 $0 $13,328,516 $199,928 $13,528,444
70 2082 ($388,500) $4,279,133 ($11,257,777) $6,549,801 $98,247 $6,648,048
71 2083 $0 $4,501,648 $0 $11,149,696 $167,245 $11,316,941
72 2084 $0 $4,735,734 $0 $16,052,675 $240,790 $16,293,465
73 2085 ($388,500) $4,981,992 ($13,032,285) $8,243,172 $123,648 $8,366,820
74 2086 $0 $5,241,056 $0 $13,607,876 $204,118 $13,811,994
75 2087 $0 $5,513,591 $0 $19,325,584 $289,884 $19,615,468
76 2088 ($388,500) $5,800,297 ($15,086,498) $10,329,267 $154,939 $10,484,206
77 2089 $0 $6,101,913 $0 $16,586,119 $248,792 $16,834,911
78 2090 $0 $6,419,212 $0 $23,254,123 $348,812 $23,602,935
79 2091 ($388,500) $6,753,011 ($17,464,508) $12,891,438 $193,372 $13,084,810
80 2092 $0 $7,104,168 $0 $20,188,978 $302,835 $20,491,812
81 2093 $0 $7,473,585 $0 $27,965,397 $419,481 $28,384,878
82 2094 ($388,500) $7,862,211 ($20,217,351) $16,029,738 $240,446 $16,270,184
83 2095 $0 $8,271,046 $0 $24,541,230 $368,118 $24,909,348
84 2096 $0 $8,701,140 $0 $33,610,489 $504,157 $34,114,646
85 2097 ($388,500) $9,153,600 ($23,404,111) $19,864,135 $297,962 $20,162,097
86 2098 $0 $9,629,587 $0 $29,791,684 $446,875 $30,238,559
87 2099 $0 $10,130,325 $0 $40,368,884 $605,533 $40,974,417
88 2100 ($388,500) $10,657,102 ($27,093,184) $24,538,336 $368,075 $24,906,411

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final




Initial Assumptions:

APPENDIX O
Sanitary Sewer Replacement Financing Plan

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 5 of 6

Total Replacement Cost = $15,506,350 (2012 %) Construction Inflation Rate 5.00% (cost increase)

Required Annual Reserve = $129,500 (2012 %) Contribution Escallation Rate = 5.20% (rate increase)

Program Duration = 120 Years Interest Rate = 1.50% (earned on Reserve)

Project Frequency = 3 yrs. Initial Set-aside Year = 2013 January 1st

Number of Projects = 40 First Project Timing = 4th Year

Target Project Budget = $388,500 (2012 %)

Annual Capital Post-Project Project Funds
Project Reserve Reserve Fund Available
Year Project Cost Fund Contribution Project Cost Balance Interest Earned in At Year-End
Count Year (2012 $) (Future $) (Future $) (Future $) Current Year (Future $)

89 2101 $0 $11,211,272 $0 $36,117,682 $541,765 $36,659,448
90 2102 $0 $11,794,258 $0 $48,453,705 $726,806 $49,180,511
91 2103 ($388,500) $12,407,559 ($31,363,747) $30,224,323 $453,365 $30,677,688
92 2104 $0 $13,052,752 $0 $43,730,440 $655,957 $44,386,396
93 2105 $0 $13,731,495 $0 $58,117,892 $871,768 $58,989,660
94 2106 ($388,500) $14,445,533 ($36,307,457) $37,127,736 $556,916 $37,684,652
95 2107 $0 $15,196,701 $0 $52,881,353 $793,220 $53,674,573
96 2108 $0 $15,986,929 $0 $69,661,502 $1,044,923 $70,706,425
97 2109 ($388,500) $16,818,249 ($42,030,420) $45,494,254 $682,414 $46,176,668
98 2110 $0 $17,692,798 $0 $63,869,467 $958,042 $64,827,509
99 2111 $0 $18,612,824 $0 $83,440,333 $1,251,605 $84,691,938
100 2112 ($388,500) $19,580,691 ($48,655,465) $55,617,164 $834,257 $56,451,421
101 2113 $0 $20,598,887 $0 $77,050,308 $1,155,755 $78,206,062
102 2114 $0 $21,670,029 $0 $99,876,091 $1,498,141 $101,374,233
103 2115 ($388,500) $22,796,870 ($56,324,783) $67,846,320 $1,017,695 $68,864,015
104 2116 $0 $23,982,308 $0 $92,846,322 $1,392,695 $94,239,017
105 2117 $0 $25,229,388 $0 $119,468,405 $1,792,026 $121,260,431
106 2118 ($388,500) $26,541,316 ($65,202,977) $82,598,770 $1,238,982 $83,837,751
107 2119 $0 $27,921,464 $0 $111,759,216 $1,676,388 $113,435,604
108 2120 $0 $29,373,380 $0 $142,808,984 $2,142,135 $144,951,119
109 2121 ($388,500) $30,900,796 ($75,480,596) $100,371,319 $1,505,570 $101,876,889
110 2122 $0 $32,507,638 $0 $134,384,526 $2,015,768 $136,400,294

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final




Initial Assumptions:

APPENDIX O
Sanitary Sewer Replacement Financing Plan

Village of Cobleskill Water & Sanitary Sewer Master Plan

Page 6 of 6

Total Replacement Cost = $15,506,350 (2012 %) Construction Inflation Rate 5.00% (cost increase)
Required Annual Reserve = $129,500 (2012 %) Contribution Escallation Rate = 5.20% (rate increase)
Program Duration = 120 Years Interest Rate = 1.50% (earned on Reserve)
Project Frequency = 3 yrs. Initial Set-aside Year = 2013 January 1st
Number of Projects = 40 First Project Timing = 4th Year
Target Project Budget = $388,500 (2012 %)
Annual Capital Post-Project Project Funds
Project Reserve Reserve Fund Available
Year Project Cost Fund Contribution Project Cost Balance Interest Earned in At Year-End
Count Year (2012 $) (Future $) (Future $) (Future $) Current Year (Future $)
111 2123 $0 $34,198,035 $0 $170,598,329 $2,558,975 $173,157,304
112 2124 ($388,500) $35,976,332 ($87,378,225) $121,755,411 $1,826,331 $123,581,742
113 2125 $0 $37,847,102 $0 $161,428,844 $2,421,433 $163,850,277
114 2126 $0 $39,815,151 $0 $203,665,428 $3,054,981 $206,720,409
115 2127 ($388,500) $41,885,539 ($101,151,218) $147,454,730 $2,211,821 $149,666,551
116 2128 $0 $44,063,587 $0 $193,730,138 $2,905,952 $196,636,090
117 2129 $0 $46,354,893 $0 $242,990,984 $3,644,865 $246,635,849
118 2130 ($388,500) $48,765,348 ($117,095,179) $178,306,017 $2,674,590 $180,980,608
119 2131 $0 $51,301,146 $0 $232,281,754 $3,484,226 $235,765,980
120 2132 $0 $53,968,806 $0 $289,734,786 $4,346,022 $294,080,807
121 2133 ($388,500) $56,775,183 ($135,552,306) $215,303,685 $3,229,555 $218,533,240

R:\2011017\Excel\010 - Sewer Pipeline Prioritization Chart - FV Final




/ N 7 WATER'
‘ . STORAGE

TANK

HOSPITAL

SCHOOL

PSPITAL WATER

STORAGE TANK .-
7

] NURSING
HOME

WALMART

N N SUNY COBLESKILL
N ~ WATER STORAGE -TANK
/ b
\7 J Y
- SUNY
SUNY
COBLESKILL
LEGEND
|
- 25 FT. CONTOURS
—_— CREEK OR STREAM
O MAJOR UTILITY POLES
---------------------------------- 3” WATER LINE
o o - 4” WATER LINE
e R R R R R BT R R 6” WATER LINE
) 8” WATER LINE
1 10” WATER LINE
[ / \YSDOT 12” WATER LINE
Ny / o HYDRANT
T
/
/ /
\ DISCLAIMER:
THIS DRAWING HAS BEEN PREPARED, IN PART, BASED UPON INFORMATION FURNISHED
BY OTHERS. WHILE THIS INFORMATION IS BELIEVED TO BE RELIABLE, THE ENGINEER
CANNOT ASSURE ITS ACCURACY, AND THUS IS NOT RESPONSIBLE FOR THE ACCURACY OF
THIS DRAWING OR FOR ANY ERRORS OR OMISSIONS WHICH MAY HAVE BEEN INCORPORATED
INTO IT AS A RESULT. THOSE RELYING ON THIS DOCUMENT ARE ADVISED TO OBTAIN
INDEPENDENT VERIFICATION OF ITS ACCURACY BEFORE APPLYING IT FOR ANY PURPOSE.
NOTES: scae: 17=200 CONTOUR INTERVAL: 5 THE CONTOURS IN THE AREA LOCATED BETWEEN THE SCALE 1” = 400° .
UNAUTHORIZED ALTERATION AND/OR ADDITION TO THIS MAPPING COMPILED BY TVGA ENGINEERING. SURVEYING. P.C MAPPING LIMITS AND THE EDGE OF MAPPING CAN BE OF V| LLAG E O F CO B LES K | |_|_ L a m O nt E n I nee rs
DOCUMENT AND/OR UNAUTHORIZED USE OR REUSE OF (TVGA) USING STEREOPHOTOGRAMMETRIC METHODS g;ﬁsg'gmgl'j—g égﬁgg:%NDUE TO THE PROCESS OF DRAWN 1G
THIS DOCUMENT ON A PROJECT OTHER THAN THAT FROM 1"=1600" SCALE AERIAL PHOTOGRAPHY FLOWN 05/07/96. " W ATE R & S A N |T ARY S EWE R W AT E R SYSTE M B AS E M A P ENGINEERS - SURVEYORS - PLANNERS - FACILITY OPERATIONS
INDICATED ON THIS DOCUMENT IS A VIOLATION OF THE MAPPING COMPILED WITHOUT BENEFIT OF A FIELD EDIT. MAPPING IS BASED ON HORIZONTAL AND VERTICAL CONTROL DATE 9/1/11
NEW YORK STATE EDUCATION LAW AND THE CONTRACT AREAS OUTLINED AND NOTED INDICATE AREAS OF DOUBTFUL COORDINATES PROVIDED BY TVGA. / / MASTE R P LAN ONE MAIN ST., COBLESKILL, N.Y. 12043 (518) 234-4028
FOR PROFESSIONAL SERVICES AND IS THEREFORE ACCURACY. COPYRIGHT 1996, TVGA ENGINEERING, SURVEYING, P.C. DESIGNED 16
PROHIBITED.
HERED SCHOHARIE COUNTY NEW YORK STATE PROJECT No. ORAWING NO- FIE No.
ISSUE | REV.| LOCATION DATE | AP’D REMARKS ISSUE | REV.| LOCATION DATE | AP’D REMARKS MDH 2011017 BASEMAP
| 2 | 3 | 5 | 6 7 | 8 | 9

K:\APPS\SDSKPRON2011017\dwg\BasemapWATER.dwg, Model, 11/2/2012 1:52:17 PM



/
/
// (
/ \
PN .
éo A =~ J \
S\
<o N |
5
& % i\ \
o QQ//\\\\ o _
|(
Yl
Yy
4
pd
é / “““ \‘x‘
77
7
%
7
7
) z S
??/ = o=
N =
\& O g = OQ
== NS
) -
E /// -~ Eﬂ/ STORAGE ,/”\)l\ \
1 L S U Y R A\ SN TP = \GPE.
—_— - \ ://// \\(\;’f’f
P / \ \ - \\‘:\,\,\ @é —A1-20
e \ \\\ Qz | /v\«‘{)@{\%‘\‘ 1-19
- | g NURSING N Mgmﬁﬁé ﬂé\im—w
| - e AT<23AY GOMI-17
L\ HOME Q) \ AT 02&9 EAWS T
1 09 7 07 \als A28 2\
R A0 \arog7a A28 &\5 16A
7/ st % g \AT=27 A@M\@ \ O
K\ ¢ / O N g 2N Q
| = - / O WATER \ o\ \ \ A
(( /-\éj> ?ISEAGE e B : P ‘Q“ ° % & ,,,aéz";/ N\
< AR
a); A1-®33§( o7 %Q\ 3
"'@ © D \‘\\;@*\ﬁeﬁ% o Q}AQM
fl'lg Q P&'@U AQE}YG\@ N Q 08\;7 O
5 \ P -
QSh2s QY R

~———
-~

/

E—T'l “ ‘\\’_—/ y

17 \
o A oF T N
AN O o
N Por UNE At
RS SORE - ‘
> \\ ",a A12 O \\ —~—
o e 28T oo
\ E R W =
J\ @ ) t
ZA\\ 2
-\

-
-
-
—=
=
=
=
—=
-
,,,,,
el
=
e
B
-
-
=
.........
o

-
-

-
——
-
-

, oY
" WASTEWATER
~TREATMENT PLANT

SUNY COBLESKILL %\
DISCHARGE MANHOLE ',

———T

A COBLESKILL ®

— — ———  VILLAGE BOUNDARY

e CREEK OR STREAM
O MAJOR UTILITY POLES
K11
© - SANITARY SEWER
\ DISCLAIMER:

THIS DRAWING HAS BEEN PREPARED, IN PART, BASED UPON INFORMATION FURNISHED

BY OTHERS. WHILE THIS INFORMATION IS BELIEVED TO BE RELIABLE, THE ENGINEER
CANNOT ASSURE ITS ACCURACY, AND THUS IS NOT RESPONSIBLE FOR THE ACCURACY OF
THIS DRAWING OR FOR ANY ERRORS OR OMISSIONS WHICH MAY HAVE BEEN INCORPORATED
INTO IT AS A RESULT. THOSE RELYING ON THIS DOCUMENT ARE ADVISED TO OBTAIN
INDEPENDENT VERIFICATION OF ITS ACCURACY BEFORE APPLYING IT FOR ANY PURPOSE.

NOTES: SHE 5 _ 400 -
s s v, s o VILLAGE OF COBLESKILL @ Lamont Engineers

JG
THS DOCUMENT ON A PROLECT OTER THAN THAT WATER & SANITARY SEWER SEWER SYSTEM BASEMAP ENGINEERS.- SURVEYORS - PLANNERS - FACILITY OPERATIONS
NEW YORK STATE EDUCATION LAW AND THE CONTRACT MAPPING COMPILED WITHOUT 9 / 1 / 11 M ASTE R P L AN ONE MAIN ST., COBLESKILL, N.Y. 12043 (518) 234-4028
FOR PROFESSIONAL SERVICES AND IS THEREFORE DESIGNED
PROHIBITED. JG
CHECKED SCHOHARIE COUNTY NEW YORK STATE PROJECT NO. PRAWING NO. FILE NO.
ISSUE REV.| LOCATION DATE AP’D REMARKS ISSUE REV.| LOCATION DATE AP’D REMARKS MDH 2011017 BASEMAP

1 H 2 H 3 H 4 H 5 H 6 H 7 H 8 H 9

K:\APPS\SDSKPROJ\2011017\dwg\Basemapsewer.dwg, Model, 11/2/2012 1:50:57 PM C)



	I. INTRODUCTION
	II. DEMAND AND GROWTH SCENARIOS
	A. Scenario 1 – No Growth
	B. Scenario 2 – Little Growth
	C. Scenario 3 – Moderate Growth
	D. Scenario 4 – Extensive Growth
	III. WATER SYSTEM PLANNING
	A. Selected Demand / Growth Scenario
	B. Capacity Analysis of Water Supply Source, Treatment Facilities, and Water Storage
	C. Distribution Pressure Analysis
	D. Looping Main Analysis
	E. Water Main Replacement Analysis
	F. Water Main Replacement Cost Analysis
	G. Financing Strategy
	IV. SANITARY SEWER SYSTEM PLANNING
	A. Capacity Analysis of Wastewater Treatment Plant
	B. Wastewater Treatment Plant Replacement Cost
	C. Analysis of Impacts of Future Warnerville Sewer District
	D. Collection System Pump Station Analysis
	E. Analysis of Gravity Collection vs. Pump Stations
	F. Pump Stations Replacement Cost
	G. Sewer Main Replacement Prioritization
	H. Sewer Main Replacement Cost Analysis and Financing Strategy
	V. CONCLUSIONS AND RECOMMENDATIONS
	A. Water System
	B. Sanitary Sewer System
	APPENDIX A - MAPPING OF DEMAND/GROWTH SCENARIOS
	APPENDIX B - CORRESPONDENCE REGARDING PERFORMANCE DEMONSTRATION STUDY AND WTP CAPACITY
	APPENDIX C - DRAWINGS OF STORAGE TANK LOCATIONS AND HYDRAULICS
	APPENDIX D - MAPPING OF DISTRIBUTION PRESSURE ANALYSIS (HIGH/LOW SERVICE)
	APPENDIX E - STORAGE TANK SCHEMATIC
	APPENDIX F - MAPPING OF POTENTIAL DISTRIBUTION MAIN LOOPS
	APPENDIX G - WATER MAIN REPLACEMENT COST & PRIORITIZATION
	APPENDIX H - WATER MAIN ANNUAL FUND REQUIREMENT
	APPENDIX I - WATER MAIN FINANCING PLAN SPREADSHEETS
	APPENDIX J - WASTEWATER PLANT CAPACITY ANALYSIS
	APPENDIX K - FUTURE WARNERVILLE SEWER DISTRICT MAPPING
	APPENDIX L - SCHEMATIC DRAWING OF SEWER SYSTEM HYDRAULICS
	APPENDIX M - SEWER MAIN REPLACEMENT COST & PRIORITIZATION
	APPENDIX N - SEWER MAIN ANNUAL FUND REQUIREMENT
	APPENDIX O - SEWER MAIN FINANCING PLAN SPREADSHEETS



